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Moxifloxacin (as hydmchoride) 100 mg WHOPAR Part 3 May 2019

Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

WHO-PQ RECOMMENDED
PATIENT INFORMATION LEAFLET

This patient information leaflet focuses on uses of the medicine covered by WHO's Prequalification Tean -
Medicines. The recommendations for use are based on WHO guidelines and on information from stringent

regulatory authorities (term to be revised).
The medicine may be quthorised for additional or different uses by national medicines regulatory

authorities.




Moxifloxacin (as hydrochoride) 100 mg dispersible WHOPAR Part 3 May 2019
tablets (Macleods Pharmaceuticals Ltd), TB342

Information for the patient

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets’
Moxifloxacin(as hydrochloride)

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have questions about the medicine, ask yourhealth care provider.

- This medicine has been prescribed for your child only. Do not pass it on to others. It may harm them,
even if their signs of illness seem to be the same as yours.

- If you get any side effects, talk to your health care provider. This includes unwanted effects not listed
in this leaflet. See section 4.

What is in this leaflet

1.  What Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is and what it is used for

2. What you need to know before you give Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets to
your child

3. How totake Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets

4. Possible side effects

5. How to store Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets

6. Contents of the pack and other information

1. What Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsis and what it is used for

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains moxifloxacin as the active ingredient.
This belongs to a group of antibiotics called fluoroquinolones.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is indicated in combination with other
antituberculosis agents for the treatment of tuberculosis.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is only indicated as a second-line
antimycobacterial drug when use of first line drugs is not appropriate due to resistance or intolerance.

To help clear up your child’s TB completely, you must keep giving this medicine for the full time of
treatment, even if your child begins to feel better before. This is very important. It is also important that your
child does not miss any doses.

This medicine is intended for use in children. Safety information on use in adults is also provided.

2 What you need to know before you giveMoxifloxacin (as hydrochloride) 100mg Dispersible
Tablets to your child

Your child should not be givenMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets af:—_

- he/she is allergic (hypersensitive) to moxifloxacin, to any other quinolone antibiotics g),r'{tffany-of the .
other ingredients of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets (seq’sfe;:"cﬁon?c'())
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- he/she has previously had problems with your tendons related to treatment with quinolone antibiotics
(see section ‘Warnings and precautions’ and section 4, ‘Possible side effects’).
- If your child was born with or has
e a condition with certain abnormalities in the electrocardiogram (ECG, electrical recording of
the heart), so called QT-prolongation
e asaltimbalance in the blood, especially low concentrations of potassium in the blood
(hypokalaemia)
e avery slow heart rate (bradycardia)
e a weak heart (heart failure)
e a history of abnormal heartrhythms (arrhythmias)

e if your child is taking other medicines that result in certain ECG abnormalities (see section
“Other medicines and Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets™). This is
because Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets can cause QT-
prolongation, a certain change on the ECG.

e Severe liver disease or increased liver enzymes (transaminases)

Warnings and precautions

- Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets can change the heart’s ECG, especially if
one is female or elderly. If your child experiences palpitations or an irregular heartbeat during
treatment, you should tell your child’s health care provider immediately. He/she may wish to perform
an ECG to measure your child’s heart thythm.

- If your child is taking any medicine that decreases your child’s blood potassium levels, talk to your
child’s health care provider before givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- If your child suffers from epilepsy or a condition which makes him/her likely to have convulsions, talk
toyour child’s health care provider before givingMoxifloxacin (as hydrochloride) 100mg Dispersible
Tablets.

- If your child has or has ever had any mental health problems, consult your child’s health care provider
before givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- If your child suffers from myasthenia gravis (abnormal muscle fatigue leading to weakness and in
serious cases paralysis), taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay
worsen the symptoms of your child’s disease. If you think your child is affected, consult your child’s
health care provider immediately.

- If your child has glucose-6-phosphate dehydrogenase deficiency (a rare hereditary disease), tell your
child’s health care provider, who will advise whether Moxifloxacin (as hydrochloride) 100mg
Dispersible Tabletsis suitablefor your child.

- If your child has a liver disease, consult your child’s health care provider before taking
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- The risk of heart problems mayincrease with higher doses of Moxifloxacin (as hydrochloride) 100mg
Dispersible Tablets. Therefore, your child should keep to the prescribed dose.

- Your health care provider will take special care when other medications affecting the heartbeat have to
be given (see “other medicines and Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets).

- There is a small risk that your child may experience a severe, sudden allergic reaction(an anaphylactic
reaction/shock) even with the first dose. Symptoms include tightness in the chest, feeling dizzy,
feeling sick or faint, or dizziness when standing up. If so, stop giving your childMoxifloxacin 100mg
Dispersible Tabletsand seek medical help immediately.

- Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets may cause a rapid and severe
inflammation of the liver which could lead to life-threatening liver failure (including fatal cases, see
section 4,*Possible side effects’). If your child suddenly feels unwell or is being sick and also has
yellowing of the whites of the eyes (jaundice), dark urine, itching of the skin, a tendency to bleed or
liver induced disease of the brain(symptoms of a reduced li/\éeff;ﬁ;ﬂciign or a rapid and severe
inflammation of the liver) please contact your child’s h@ﬁlﬁhp’aré ﬁrfiyider before giving any more
tablets. gl RN
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Moxifloxacin (as hydrochoride) 100 mg dispersible ~ WHOPAR Part 3 May 2019
tablets (Macleods Pharmaceuticals Ltd), TB342

If your child develops a skin reaction or blistering / peeling of the skin and/or mucosal reactions (see
section 4, ‘Possible side effects’), contact your child’s health care provider immediately before you
continue treatment.

Quinolone antibiotics, including Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, may
cause convulsions. If this happens, stop giving Moxifloxacin (as hydrochloride) 100mg Dispersible
Tabletsand contact your health care provider immediately.

Your child may experience symptoms of neuropathy suchas pain, burning, tingling, numbness and/or
weakness. If this happens, inform your child’s health care provider immediately prior to continuing
treatment with Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

Your child may experience mental health problems evenwhen taking quinolone antibiotics, including
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, for the first time. In very rare cases
depression or mental health problems have led to suicidal thoughts and self-endangering behaviour
such as suicide attempts (see section 4,Possible side effects’). If your child develops such reactions,
stop givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tabletsand inform your child’s health
care provider immediately.

Your child may develop diarthoea whilst or after taking antibiotics including Moxifloxacin (as
hydrochloride) 100mg Dispersible Tablets. If this becomes severe or persistent or you notice that
his/her stool contains blood or mucus you should stop givingMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets immediately and consult your child’s health care provider. In this situation your
child should not be given medicines that stop or slow down bowel movement.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay cause pain and inflammation of
tendons, particularly if one is elderly or if one is taking corticosteroids. At the first sign of any pain or
inflammation you should stop givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets, rest
the affected limb and consult your child’s health care provider immediately. Avoid any unnecessary
exercise, as this might increase the risk of a tendon rupture. Inflammation and ruptures of tendons may
occur even up to several months after discontinuing therapywith Moxifloxacin (as hydrochloride)
100mg Dispersible Tablets.

If one is elderly and has kidney problems, makesure that one drinks plenty whilst taking Moxifloxacin
(as hydrochloride) 100mg Dispersible Tablets. If one gets dehydrated, this may increase the risk of
kidney failure.

DotWP-ProductName} may impair your child’s eye sight. If your child’s eyes seem to be affected
whilst taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, consult an eye specialist
immediately. (see section 4, ‘Possibleside effects’).

Quinolone antibiotics may make your child’s skin become more sensitive to sunlight or UV light.
Your child should avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed
or any other UV lamp while taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets may cause damage to the cartilage in
children. Therefore, children should only take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets when the health care provider considers the benefit to outweigh the risks.

Other medicines and Moxifloxacin 100mg Dispersible Tablets

Please tell your child’s health care provider if your child is taking, has recently been given or might be given
any other medicines, including medicines obtained without a prescription. These may affect the action of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets or Moxifloxacin 100mg Dispersible Tablets
may affect their action.

For Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets be aware of the following:

. WhenMoxifloxacin (as hydrochloride) 100mg Dispersible Tabletshas to be given with the following
medicines your health care provider will carefully watch the function of your child’s heart , as there is an
increased risk that your child’s heartbeat may be altered:

medicines that affect your child’s heart rate or rthythm (e.g quinidine, hydroquinidine,
disopyramide,amiodarone, sotalol, dofetilide, ibutilide), - = ‘*5,::1.\\

medicines used to treat severe mental disorders (e.g. apfieﬁothiazifiegf;ﬁimozide, sertindole,
haloperidol, sultopride), 34 e
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Moxifloxacin (as hydrochoride) 100 mg dispersible WHOPAR Part 3 May 2019
tablets (Macleods Pharmaceuticals Ltd), TB342

e tricyclic antidepressants,

e other drugs used to treat infections (e.g. sparfloxacin, intravenous erythromycin, pentamidine,
antimalarials, particularly halofantrine),

e some antihistamines (e.g. terfenadine, astemizole, mizolastine),

e other medicines (e.g. cisapride, bepridil).

- Any medicine containing magnesium or aluminium (such as antacids for indigestion), iron, zinc or
didanosine or any medicine containing sucralfate (to treat stomach disorders) can reduce the action of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets. Giveyour child Moxifloxacin 100mg
Dispersible Tablets 6 hours before or after taking the other medicine.

- If yourchild is currently taking drugs to thin the blood (oral anticoagulants such as warfarin), it may be
necessary for your child’s health care provider to monitor your child’s blood clotting time.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletswith food
Your child can be givenMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets with food or between
meals.

Pregnancy and breast-feeding
If one becomes pregnant, or is planning to become pregnant, one must contact one’s health care provider to
discuss the potential benefits and risks of one’s tuberculosis therapy to one and one’s child.

Since the safety of taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets during pregnancy has
not been investigated in humans, one should avoid becoming pregnant during treatment. One or one’s partner
need to use a reliable form of barrier contraception (for example, a condom), or oral (pill) or other hormonal
contraceptives (for example, implant or injection).

Since moxifloxacin passes over into the mother’s milk and might hurtthe development of one’s child’s
skeleton, one should not breastfeed while taking Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets.

Driving and using machines

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay make one feel dizzy or light-headed, one
may experience a sudden, transient loss of vision, or one may faint for a short period. If one is affected, one
should not drive or operate machines.

Other ingredients of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets
Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletscontains 12.5 mgaspartame in each tablet.
Aspartame is a source of phenylalanine. It may be harmful if you have phenylketonuria (PKU), a rare genetic

disorder in which phenylalanine builds up because the body cannot remove it properly.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains less than 1 mmol sodium (23 mg) per
tablet, that isto say, is essentially ‘sodium-free’.

3. How to giveMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets

Always take Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsexactly as your child’s health care
provider told you. You should check with your child’s health care provider if you are not sure.

The recommended daily dose for children weighing less than 30 kg and under 15 years of age is
10 to 15 mg/kg body weight. Your child’s health care provideré&fﬂi\is@ the dose of Moxifloxacin 100mg
Dispersible Tablets appropriate for your child. DTN X

The number of tablets below according to weight bands is recomrfiended. '}%“{‘-\
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Moxifloxacin (as hydrochoride) 100 mg dispersible ~ WHOPAR Part 3 May 2019
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Number of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets for daily treatment according to
weight bands

Bodyweight in kg 5-6 7-9 10-15 16-23 24 -30
Number of tablets per 0.8 1.5 2 3 4
day

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsis for oral use.

Children weighing 7 kg or more:

The required number of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets should be dispersed in
approximately 10 mL of water and the entire mixture should be swallowed. The mixture (tablets dispersed in
water) should be used within 10 minutes. An additional volume of water should then be consumed
immediately.

Children weighing 5-6 kg:

For giving the correct dose, an oral syringe of 10 mL with 1 mL markings is needed. One tablet of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets should be dispersed in exactly 10 mL of
drinking water and mixed carefully.

8 mL of the mixture should be drawn up in the syringe and given to the child.

Children weighing less than 5 kg should not take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tabletsas appropriate dose adjustments cannot be made.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is not recommended for children and
adolescents weighing 30 kg and above, and older than 15 years of age, who can take moxifloxacin 400 mg
tablets.

Your child can take Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletswith food or between meals.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets will always be taken in combination with other
antituberculosis medication; please make sure to follow the instructions within the supplied patient
information leaflet.

If one takesmore Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsthan one should

If your child is accidentally given too muchmedicine, get medical help immediately. Try to take any
remaining tablets, the packaging or this leaflet with you to show the health care provider what your child has
been given.

If you forget to giveMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets

When your child has to take Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets daily: If you miss
or forget to give your child a dose, give him/her the missed dose as soon as you remember on the same day.
If you do not remember on the same day, give your child the normal dose on the next day. Do not give your
child a double dose to make up for forgotten dose.If you are unsure about what to do ask your health care
provider.

If you stop givingMoxifloxacin (as hydrochloride) 100mg DlsperSIble Tablets

It is important that your child completes the course of treauneh‘t”'e%n 4f your child begins to feel better. If
you stop giving Moxifloxacin (as hydrochloride) IOOm,g Plspersﬂi]{a Eilahlets to your child too soon, your
child’s infection may not be completely cured and the’infccggaéyay,r@l urn or your child’s condition may get
worse. The bacteria causing the infection may become remstant to Mozuﬂoxacm (as hydrochloride) 100mg
Dispersible Tablets. N,

i1
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If you have any further questions on the use of this product, ask your child’s healthcare provider.

4. Possible side effects

Like all medicines, Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletscan cause side effects,
although not everybody gets them. When treating tuberculosis, it is not always possible to differentiate
between unwanted effects caused by Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, or those
caused by any other medicines your child may be taking at the same time, or by the disease itself. For this
reason, it is important that you inform your child’s health care provider of any change in your child’s health.

If you notice

e an abnormal fast heart rhythm (rare side effect)

¢ that your child suddenly starts feeling unwell or notice yellowing of the whites of the eyes, dark
urine, itchingof the skin, a tendency to bleed or disturbances of thought or wakefulness (these can be
signs andsymptoms of fulminant inflammation of the liver potentially leading to life-threating liver
failure(a very rare side effect, fatal cases have heen observed))

e alterations of the skin and mucous membranes like painful blisters in the mouth/nose or at
thepenis/vagina called Stevens-Johnson syndrome or toxic epidermal necrolysis (very rare side
effects,potentially life threatening)

¢ inflammation of blood vessels, signs of which could be red spots on your child’s skin, usually on
your child’s lower legs or effects like joint pain (very rare side effect)

e asevere, sudden generalised allergic reaction incl. very rarely a life-threatening shock, e.g.
difficultyin breathing, drop of blood pressure, fast pulse (rare side effect)

o swelling including swelling of the airway (rare side effect, potentially life-threatening)

e convulsions (rare side effect)

e troubles associated with the nervous system such as pain, burning, tingling, numbness
and/orweakness in extremities (rare side effect)

e depression, in very rare cases leading to self-harm, such as suicidal ideations/thoughts, or suicide
attempts (rare side effect)

e insanity, potentially leading to self-harm, such as suicidal ideations/thoughts, or suicide
attempts)(very rare side effect)

e severe diarrhoea containing blood and/or mucus so called antibiotic associated colitis incl.
pseudomembranous colitis, which in very rare circumstances, may develop into complications that
are life-threatening (rare side effects)

e pain and swelling of the tendons i.e. tendinitis (rare side effect) or a tendon rupture (very rare
sideeffect)

stop taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets and tell your child’s health care
provider immediately as your child may need urgent medical advice.

In addition, if you notice transient loss of vision (very rare side effect), contact an eye specialist immediately.

If your child has experienced life-threatening irregular heart beat (Torsade de Pointes) or stopping of heart
beat while taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets (very rare side effects), tell
your child’s health care provider immediately that you have given Moxifloxacin (as hydrochloride) 100mg
Dispersible Tablets and do not restart the treatment.

A worsening of the symptoms of myasthenia gravis has been observed in very rare cases. If this happens,
consult your child’s health care provider immediately.

'\‘ [» ?“‘/E “;\
If your child suffers from diabetes and you notice that yqur child sblooa sugar is increased or decreased
(rare or very rare side effect), inform your child’s hea[t]? ca(e“pg‘ovlder nmmedlately

Y
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If one is elderly with existing kidney problems and one notices decrease in urine output, swelling in one’s
legs, ankles or feet, fatigue, nausea, drowsiness, shortness of breath or confusion (these can be signs and
symptoms of kidney failure, a rare side effect), consult a health care provider immediately.

Other side effects which have been observed during treatment with Moxifloxacin 100mg Dispersible
Tablets are listed below by how likely they are:

Common side effects (may affect up to 1 in 10 people):
e Infections caused by resistant bacteria or fungi, e.g. thrush or vaginitis (oral and vaginal infections
caused by Candida)
Headache
Dizziness
Feeling sick (nausea)
e Being sick (vomiting)
e Stomach and abdominal ache
e Diarrhoea
e Increase of special liver enzymes in the blood (transaminases)

e change of the heart rthythm (ECG) in patients with low blood potassium level

Uncommon side effects (may affect up to 1 in 100 people):
e Allergic reactions
e Changes in the electrical activity of the heart (ECG), palpitations, irregular and fast heartbeat
e Low red blood cell count (anaemia)
e Low white blood cells count
e Low numbers of special white blood cells (leukocytes, neutrophils)
e Decrease or increase of special blood cells necessary for blood clotting (platelets)
e Increased specialised white blood cells (eosinophils)
e Decreased blood clotting
e Increased blood lipids (fats)
e Feeling anxious, restless, or agitated
e Tingling sensation (pins and needles) and/or numbness
e Changes in taste (in very rare cases loss of taste)
e Feecling confused and disorientated
e Sleep problems (e.g. sleeplessness or sleepiness)
e Shaking
e Sensation of dizziness (spinning or falling over)
e Problems with vision (including double or blurred vision)
s  Chest pain (angina)
e Widening of the blood vessels (flushing)
e Difficulty in breathing (including asthmatic conditions)
e Decreased appetite and food intake
e Wind and constipation
e Stomach upset (indigestion or heartburn)
o Inflammation of the stomach
e Increase of a special digestive enzyme in the blood (amylase)

e Problems with liver function (increase of blhmbm in;the blood, increase of special liver enzymes in
the blood, such as gamma-glutamyl- transferase ,and/ox\a’{gahne phosphatase)

e Itching, rash, skin hives, dry skin ‘% \ }é\\i:

e Joint pain, muscle pain “&, 1 P

e Dehydration 2 SN/
= J‘{_\/-’
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Feeling unwell (usually weakness or tiredness), aches and pains such as back, chest, pelvic pains and
pains in the extremities

Confusion and disorientation

Sweating.

Rare side effects (may affect up to 1 in 1,000 people):

Severe, sudden allergic reaction including very rarely life-threatening shock (e.g. difficulty in
breathing, drop of blood pressure, fast pulse),swelling (including potentially life-threatening swelling
of the airway)

Severe diarrhoea containing blood and/or mucus (antibiotic associated colitis including
pseudomembranous colitis), which very rarely, may develop into complications that are life-
threatening

Jaundice (yellowing of the whites of the eyes or skin), inflammation of the liver

Pain and swelling of the tendons (tendinitis)

Increased blood sugar

Increased blood uric acid

Feeling particularly emotional

Depression (which in very rare cases may lead to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

Hallucination

Problems with skin sensations

Changes 1n smelling

Unusual dreams

Problems with balance and co-ordination (due to dizziness)

Convulsions

Disturbed concentration

Problems with speech

Partial or total loss of memory

Ringing or noise in the ears, hearing impairment including deafness (usually reversible)
Faster heart rate than normal

Fainting

High or low blood pressure

Difficulty in swallowing

Inflammation of the mouth

Muscle cramps or twitching

Muscle weakness

Kidney problems (including an increase in special kidney laboratory test results like urea and
creatinine), kidney failure

Swelling (of the hands, feet, ankles, lips, mouth or throat).

Very rare side effects (may affect up to 1 in 10,000 people):

Severe heart rhythm problems (Torsade de Pointes), stopping of heart (cardiac arrest) (see section 2,
What you need to know before you take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets)

Severe inflammation of the liver, potentially leading to life-threatening liver failure (including fatal
cases)

Changes to the skin and mucous membranes (painful blisters in the mouth/nose or at the
penis/vagina), potentially life-threatening (Stevens-J ohnson—Syndrome, toxic epidermal necrolysis)
Rupture of tendons ORI

Increased blood clotting, significant decrease Qf spe01al whﬁe blood cells (agranulocytosis)

A feeling of self-detachment (not being ypurse#)} Meal 1 3
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e Feeling mentally unwell (potentially leading to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

e Transient loss of vision

s Skin feeling more sensitive

¢ Inflammation of joints

e  Muscles feeling stiff

»  Worsening of the symptoms of myasthenia gravis (abnormal muscle fatigue leading to weakness and
in serious cases paralysis)

Very rare cases of long lasting ( up to months or years) or permanent adverse drug reactions, such as tendon
inflammations, tendon rupture, joint pain, pain in the limbs, difficulty in walking, abnormal sensations such
as pins and needles, tingling, tickling, burning, numbness or pain (neuropathy), depression, fatigue, sleep
disorders, memory impairment, as well as impairment of hearing, vision, and taste and smell have been
associated with administration of quinolone and fluoroquinolone antibiotics, in some cases irrespective of
pre-existing risk factors.

Also, there have been very rare cases of the following side effects reported following treatment with other
quinolone antibiotics, which might possibly also occur during treatment with Moxifloxacin (as
hydrochloride) 100mg Dispersible Tablets:

o Increased blood sodium levels

e Increased blood calcium levels

o A special type of reduced red blood cell count (haemolytic anaemia)

e Muscle reactions with muscle cell damage

Increased sensitivity of the skin to sunlight or UV light

* Troubles associated with the nervous system such as pain, burning, tingling, numbness and/or
weakness in extremities

If your child gets any side effects or if you notice any side effects not listed in this leaflet, please tell your
child’s health care provider immediately to get advice before giving the next dose. By reporting side effects,
you can help provide more information on the safety of this medicine.

Reporting of side effects

If you get any side effects,talk to your health care provider. This includes unwanted effects not listed in this
leaflet.If available, you can also report side effects directly through the national reporting system. By
reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets
Keep this medicine out of the sight and reach of children.
Store below 30°C, in a dry place, protected from light.

Do not use this medicine after the expiry date stated on the label after “EXP’. The expiry date refers to the
last day of that month.

Do not throw away any medicines in wastewater or household waste. Ask your health care provider how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information :

o

What Moxifloxacin (as hydrochloride) 100mg Dispersible Tablet‘s'_céc‘:}illtaipbs,‘k;;.:.‘ ¢

b3 )
[ W

P | Page 10 of 11




Moxifloxacin (as hydrochoride) 100 mg dispersible =~ WHOPAR Part 3 May 2019
tablets (Macleods Pharmaceuticals Ltd), TB342

The active substance is moxifloxacin (as hydrochloride).Each tablet contains moxifloxacin
hydrochloride equivalent to 100 mg moxifloxacin.

The other ingredients are ethylcellulose, methacrylic acid copolymer, triethyl citrate, mannitol,
microcrystalline cellulose, sucralose, sodium chloride, crospovidone, aspartame, magnesium stearate,
lemon flavour and peppermint flavour.

What Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets looks like and contents of the pack

Light yellow to mottled yellow colour, capsule-shaped, biconvex, uncoated dispersible tablets, debossed with
“I 75” on one side and having a break-line on the other side.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsare available in Alu-Alu cold form blister packs.
Each blister pack contains 10 tablets and such 10 blisters are packed in a carton.

Supplier

Macleods Pharmaceuticals Limited

304, Atlanta Arcade,

Marol Church Road,

Andheri (East)

400 059 Mumbai

India

Phone: +91-22-66762800

Fax: +91-22-2821 6599

E-mail: sjadhav@macleodspharma.com
vijay@macleodspharma.com

Manufacturer

Macleods Pharmaceutical Limited
Unit-VI, Production Block N2,

Village Theda,

P.O. Lodhimajra,Tehsil Baddi,

District Solan, Himachal Pradesh-174101
India

Phone:+91-1795-661400

Fax: +91-1795-661452
E-mail:exports@macleodspharma.com

For any further information about this medicine, contact the local representative of the supplier:

This leaflet was last revised in May 2019

Detailed information on this medicine is available on th&World Health Organization (WHO) web site:
https://extranet.who.int/prequal/. [
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SATBEP/UKEHO

Hakaz Minicrepersa oXxopoHHu
300poB’st YKpaiHu
2 OF APAO Ne oo

PeeccTpauiiine nmocsigueHns

YA /{8265 (o2 /22

[lepexman yKkpaiHCLKOIO MOBOIO, aBTEHTHYHICTH SIKOTO HIiATBEp/UKEHA 3agBHHKOM abo iforo
YIIOBHOBaK€HOIO 0c00010, IHCTPYKIIl MPO 3aCTOCYBaHHS JIKapchKoro 3acody abo imdopmarii
PO 3aCTOCYBaHHs JIKAapChKOro 3aco0y, 3aTBEp/UKEHOI BIAMOBIAHO 0 HOPMATHBHHUX BHMOI
kpainn 3aspHuka/BupoOnHuka abo KpaiHH, pEryISTOPHHMH opran SKOi KepycThes BHCOKMMH
CTaHZapTaMH SAKOCTI, 110 BIAOBIIAKOTE CTaHAapTaM, pekomemnpopanum BOO3, ta/abo 3rigno 3
pe3ynbTaramMH KJIIHIYHUX BHMIPOOYBaHb, 3aCBIIUEHHH MIAMHCOM YIOBHOBAXKEHOI OCO0H, IO
BUCcTYnac Bij iMeHi 3agBHuka. (JIucTok-Braanmm: ingopmanis aias namienra).

- Makrueoac @apmacbroTukadc Jlimiren, Ingis
3asBHHK, KpaiHa: Macleods Pharmaceuticals Limited, India

. Makneonc @apmacsroTukadic Jimiren, Inais
Bupobunx, kpaina: Macleods Pharmaceuticals Limited, India

Moxkcudaokcauuny I'inpoxaopua Tabaerkn, lllo ducnepryrorses 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
TabneTky, mo aucnepryrorses mo 100 mr Ne 100 (10%10) y 6mictepax

r

oo

A\




Moxkcudrnokcauut (y dopmi Yactuna 3 WHOPAR Tpasenb 2019
rigpoxsopuay) TabaeTkH, 1o (3eit BOO3 3 ouiHKM npenapary)

gucnepryiotees 100 mr

(Makseojc @apmacsiorikaic Jlimiten),

TB342

JIMCTOK-BKJIA/IHI: IHOOPMAIILA J1JIS ITAIIIEHTA

PEKOMEH/IOBAHUIIT IPEKBATI®IKAIICIO BOO3

Ingpopmayis, euxnadena y nucmky-exiaouwti ON4 nayienma, c@OKyCoeama 3da 3acmocysanmi
nikapevko20 3acoby, wo sameepodicenuil 6i0oinom npexsanighivayii BOO3 — nikapcwii 3acobu.
Pexomendayii wodo 3acmocysanns IPYHMyOmoecs Ha xepienux npunyunax BOO3 ma na
ingopmayii cmpozux pezyismopHux 0p2anie (mepMin, AKU MOdNCe Nepezisioamucs).
Jikapcoruti 3a¢i6 modice Gymu 3apeccmposanuii 015 000amK06020 abo iHUL020 3aCMOCYBAHHA
HAYIOHANbHUMU PeyIioioYUMU OPSanamul.




Moxkcndnokcanus (y dopmi Yactuna 3 WHOPAR Tpasens 2019
riapOXJIOpHILY) TaGNETKH, IO (3BiT BOO3 3 oninku npenapary)

mucnepryiotees 100 mr

(Maxneonc ®apmaceiotukanc Jlimiten),

TB342

JIcToK-BRIAAUI: iH(GopMAallis 118 HalicHTa

Moxkcudaokcanun (y Gpopmi rizpoxiaopnay) radiaerku, uo gucnepryoroes 100 mr#
Mokcudnokcaunt (riapoxnopun)

Ilepin HizK MOYATH 32CTOCYBAHHSA ILOr0 NPENapaTy, yBAXKHO NPOYHTANTE BECh JIHCTOK-
BKJIAJHII, OCKLILKH BiH MiCTHTH BasKJIHBY 181 Bac iHdopmaniro.
- 306epiraiiTe i TMCTOK-BKIa NI MOKIHBO, BaM 3Ha100MThCSA MPOYUTATH HOTO 3HOBY.
- Skmo y Bac BHHHMKJIH JOJATKOBI ITMTaHHS, 3BEPHITBCA JO CHENIANicTa, MO0 HAxac
MEMYHI MOCIIYTH.
- Ile#t mpenapar npusHadeHo Tineku BaMm. He nepenasaiite foro inumm. e Moxe 3aBaatu
iM IIKO/IM, HABITh SIKILO IXHI CHMIITOMH TaKi K, SK 1 Balli.
- SIkmo y Bac BUHHKIM OyIb-fKi IOOIYHI peakiii, 3BepHITECA 0 CBOTO CHemiaicTa, 1o
Hagae Meauuni nocayrd. Lle crocyeThest Oyab-sKMX MOXKIHBHX NOOIUHHX peakiii, He
nepesiyeHnx y bOMY JIMCTKY-BKIaaui. Jlus. posain 4.

Indopmanist y HboMy JHCTKY-BKJIaAHMIi

1. 1llo mpencrasusic coboro mpemapatr Mokeuduokcains (y dopmi rizpoxnopuay) TabIeTKH,
o jucnepryioTses 100 Mr i 11 4oro BiH 3aCTOCOBYCTHCA.

2. Illo noTpibHO 3HATH MEpea 3acTOCYBaHHAM Ipenapary Mokcudiokcauun (y ¢opmi
riapoxyiopuay) Tabnetku, wo gucnepryorses 100 mr.

3. Sk 3acrocoByeThbes npernapaT Mokcuduokcaund (y ¢opmi rizpoxnopuay) TadneTkH, 1o
aucnepryiotbes 100 mr.

4. Moxmmei mobiyHi peakuii.

Sk 30epiratu mpemapar Moxkcuduiokcannd (y ¢opmi rigpoxmopuay) TabneTkd, 1o

nucnepryiorees 100 mr.

6. Bwmicr ynakoBku Ta iHma iHgopmaris.

wh

1. o npeacrapase cobor0 npenapat Mokcudaokcanun (y ¢opmi rizpoxopuay) Tad1eTkH, o
aucnepryoTsest 100 mr i AJIs1 40I0 BiH 3aCTOCOBYECThCS.

Moxkcudmnokcauun (y dopmi rizpoxaopuuy) tabnerku, mo aucnepryiotbes 100 Mr MICTATh aKTHBHY
pedoBHHY MOKCH(uOKcanuH. BiH HamexuTs 10 TIpymH aHTHOIOTHKIB, IO HA3HBAIOTHCS
(TOPXIHOIOHH.

Moxkcudnokcauus (y dbopmi rigpoxiaopuay) tabieTku, mo ancnepryorhes 100 Mr npu3HaYeHi JUis
3aCTOCYBAHH:A y CKJIaAi KOMOIHOBaHOI Teparii 3 iHIIMME IPOTHTYOEPKYIL03HHMH 3aco0aMu st
JIKyBaHHS TYOEpKYIIb03Y.

Moxkcudokcauun (y ¢opmi rigpoxmopuay) Tabnetku, mo aucnepryiorbes 100 Mr 3acTOCOBYIOTH
TUIBKM SIK  aHTHMIKOOaKTepiaabHHIl IpemapaT JApyroro psiay, Y BHOAAKY PO3BHTKY
PE3HCTEHTHOCTI 260 HEMCPEHOCHMOCTI /10 IPENapaTiB MepLIOro Psmy. . - < ¢/




Moxkcudnokcats (y gopmi Yactuna 3 WHOPAR Tpaeens 2019
rlﬂpomopmy) TEGHCTKH, 110 (3BiT BOO3 3 O1iHKH npenapaTy)
aucnepryorses 100 mr

(Maxkneonc ®@apmacsroTukanc Jlimiten),
TB342

* Toprosa Hassa He ¢ npeameroM npeksanidikauii BOO3. Ha3ga 3aTBep/Ky€eTbCS HALIOHAILHHMH MeMYHHMHU
perynaTopaumu opranamu (HMPO). Ha3ga nikapebkoro 3acoQy, 110 3rajyeThes npoTarom yeboro 36iry WHOPAR,
HABOIUTHCA Y AKOCTI IPUKIAy.

11{06 mOCATTH HOBHOTO OJY’KaHHs, CJIiJI IPOJAOBKYBATH IaBaT AUTHHI JaHHil TiKapchKHil 3aci®
IPOTATOM YChOTO 4Yacy NPH3HAYEHOrO JIKYBaHHS, HAaBiTh SKIIO CaMONOYYTTA JIHTHHH
nokparuinocs. e myxe Banuipo. Takox Jyxe BamIIHBO, MO0 IUTHHA HE NMPOITYCKANa JKOIHOT
JIO3H.

Ipenapam npusnavenuti 015 nikyeanus oimeil. Tum ne menut, inghopmayis npo 1ikapcoKkuu 3acio
Micmums Maxkoxc 6100Mocmi npPo 3acmMocy6anii OOPOCIUM.

2. 1o moTpiOHO 3HATH mMepe] 3acTOCYBAHHAM AITAM npenapaty Mokeuduokcanun (y gopmi
riapoxjopuay) TabJieTkH, mo Jucnepryorbes 100 mr.

He 3acrocoByiite giTaM npenmapat Mokcuduokcanns (y dopmi rizpoxnopuay) Tabnerku, Lo
mucneprytorees 100 Mr y TAKHX BHIIAJKAX:

- SKIIO JWTHHA CTPAXKIAE Ha ajepriio (TiIepdyTiaHBiCcTb) A0 MOKCH)IOKCAUUHY, Oyb-
AKHX XiHOMIHOBHX aHTHOIOTHKIB abo 00 OyAb-fSKHX IHIIMX KOMIIOHEHTIB IIpenapary
Moxcudnokcanus (y Gopmi riapoxiopuay) TadneTk, mo gucnepryrorses 100 mr (aus.
pozzin 6).

- KO y JMTHHM paHille CIOCTEepiramuch MpoOIeMH 13 CYXOKWIIAMH BHACTIJIOK
JKyBaHHS XIHOJIHOBHMH aHTHOIOTMKaMH (IMB. poO31il «3acTepekeHHs Ta 3axolu
6e3nexu» Ta po3ain 4 «[1obiuHl peakuiin).

- Slkmio quTHHA Mac BpoakeHe abo HadyTe:

e cTaH i3 neBHUMHM nopyuenusMu enekrpokapaiorpamu (EKI', enexrpuunuii 3anuc
CepIeBHX PUTMIRB), Tak 3BaHe nojosxkeHHa QT iHTepsamy;

e TIOpPYINEHHS COJILOROTO DanaHcy B KpOBI, 0COOIMBO HU3BKI KOHIICHTPAIIIT KaJIiio B
KpoBi (rimokanicMis)

e JiyKe nosuibHe cepueduTTs (Opaaukapuis)

e crabke ceple (ceprieBa HEIOCTATHICTh)

e aHOMA&IBHI CepIeBi PUTMH B aHaMHe31 (apUTMii)

abo

e SKINO Balla JUTHHA NPHMae 1HII JIKapchKi 3aco0H, SKI NPU3BOIATL 10 INEBHHX
nopymenb EKI (muB. Pozmin «IHnm nikapcebki 3acobu Ta MOkcudnokcaluH (Y
¢dopmi rizpoxnopuay) Tabnerku, mo aucnepryrorbes 100 mr»). Ile Tomy, 1o
npernapar  Mokcuduokcauud (y ¢opmi  rigpoxnopuay) TableTKH, 10
mucnepryiotbest 100 Mr, Moke BUKIHKaTH noposxkenns QT, meBHy 3MiHy Ha
EKT;

e BaKKi 3aXBOPIOBAHHS IEUYiHKH abo0 TMIJBHINEHHS PIBHS NE4iHKOBUX (DEpPMEHTIB
(TpancaMiHa3z)

3acTepeskeHHs TA 3aX0/11 De3MeKH
- Ilpemapar Moxkcuduokcaud (y Gopmi ripoxjiopuay) TabIeTKH, IO ,AMCIEPryHOThCs
100 mr mosxe 3minnT EKI™ ceprs, 0co6muBO y KiHOK Tak JiTHiX miojeit: Jkuio Baura
JIATHHA BiJTYYBA€ CHIIbHE a0 HeperylnspHe cepueOuTTs i gac Hij%}fhaHHg),ﬁ\BH;fIaQBHHHi

WA
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Moxcudnokcauus (y dopmi Yactuna 3 WHOPAR Tparens 2019
,—jﬂpoxﬂopuﬂy) TabNeTKH, 110 (3siT BOO3 3 ouiHKH npenapary)

nucnepryiorses 100 Mr

(Mawuteonc @apmaceiotukanc Jlimiten),

TB342

HeraiiHo TOBIJIOMHTH IIpO L€ ¢BOro Jikaps. Jlikap moxe 3ampononysaru nposectd EKI
IUL BUMIPIOBaHHA CEPILEBOTO PHTMY BALIOl TUTHHH.

Sxmo Bama QUTHHA IpUAMac Oyab-sKl JIIKH, SKI 3HHXKYIOTH PIBEHb Kalilo B KPOBI,
NPOKOHCYIbTYHTecst 3 JlikapeM, nepm HiK naBatu 1 Mokcudmnokcamun (y dopmi
riapoxnopuay) 100 Mr TabneTku, o JUCIEPrYIOThCS.

JIKimno Balla JUTHHA CTpaXklae Ha emijernciio abo cTaH, SKHH TIJIBHILYE WMOBIPHICTD
BHHHKHEHHSI CyJIOM, IPOKOHCYJIBTYHTECh 31 CROIM JHTSIYUM JIiKapeM, Mepil HiXK JTaBaTh
Moxkcudnoxcaus (y ¢opmi rigpoxsoputy) 100 mMr tabieTk, 1110 JUCIEPryHOTHCS.
fAxkmo y Bamoi gUTHHE € abo Komu-HeOyab BHHHKANH NPOOJIEMH 3 IICHXIYHHM
3JI0POB’IM, IPOKOHCYJIBTYHTECS 3 JiKapeM AMTHHH, Nepin Hixk naBaTtd Mokcuduiokcarn
(y dopmi rigpoxnopuay) 100 Mr TabrneTk, 1110 JUCHEPIYIOTHCS.

SIKImo Bama JAWTHHA CTpaXk/a€ Ha MIacTEeHil0 Ipapic (maTojoriyda M's30Ba BTOMA, IO
NpU3BOAMTE 70 clabKocTi Ta y CcepHO3HMX BHNQJKax Hapamdy), NpHHOM
Moxkcudnoxcanuny (v ¢opmi riapoxaopuay) tabnerok, mo gucrnepryiorses 100 Mr,
MOJKe MOTIPIIHTH CHMITOMH 3aXBOPIOBAHHS BAIIOl JHTHHH. SIKIIO BH CIOCTEpIiraere y
BAIIOI IMTUHM TaKi CHMITOMH, HEraifHO 3BEPHITLCS JI0 JKaps IITHHH.

Sximo y Bamoi TMTHHH € 1ediliT IIoKo30-6-ocdaraeriaporesasn (piakicHe craakose
3aXBOPIOBaHHsA), MOBIOMTE IIPO IIe CBOTO JiKaps, AKHH TpoiHdopMye, Y4d MiaxoauTh
Moxkcudnoxcanns (y ¢opmi rigpoxiopuay) 100 Mr TabaeTkH, Mo JUCHEPIYIOTHCS, JUIS
BAlIOT JINTHHH.

SIKn10 y Balioi IMTHHH HasBHE 3aXBOPIOBAHHS IEYiHKH, IIPOKOHCYIBTYIHTECS 3 JKapeMm,
nepe] THM sIK JaBaTH il Mokcupuoxcauut (y dopmi rizpoxmopuay) 100 mr tabnerku,
110 THCHEPTYIOTECS.

Pu3pk BUHMKHEHHS cepleBHX MpoOIeM MosKe 301IbIIyBATHCE TIPH OLIbII BUCOKHX J03aX
Moxcudnokcamuny (y dopmi rizpoxmopuny) tabiaerok, mo jucnepryiotbes 100 mr.
Tomy noTpibHO ZOTPUMYBATHCS BCTAHOBJIEHOI JUIs BAIIOI IUTHHH JI03H.

Y BHNAZKy HEOOXiAHOCTI 3aCTOCYBaHHS IIKapCBKHX 3aco0iB, SKI BIUIMBAIOTL Ha
CepLeOHTTs, Ball JiKap HOBHHEH JOTPHMYBaTHCh 0cobmmBol obepeknocti (mus. «lHImi
mikapceki 3acobu Ta Mokcudnokcarma (y (Qopmi rigpoxiopuay) TabaeTKH, 1o
aucniepryrotees 100 Mr»).

IcHye HeBenMKHI PH3MK TOrO, IO y Bamioi IWTHHH MOKE BUHUKHYTH CHIIBHA PanToBa
anepridna peakmis (aHadinaKTHUHA PEaKIlis/INOK) HABITH IPH BBEJICHHI NEPIIOl J03M.
CHMITOMH BKIIOYAlOTh BIAYYTTSI CTHCHEHHS B TPYJAX, 3alaMOPOYEHHS, BiIuyTTs
HYJIOTH, HEIPHTOMHICTh a00 3amaMOpPOYEHHS B MOJOXKEHH] CTOSYH. SKINO 3’ ABIAIOTLCS
Taki CHMIITOMH, IIPHOHHITE JAaBatd AuTuHi Mokcupaokcanun 100 mMr tabnerku, 1o
IMCIIEPTYIOTBCA Ta HEraifHO 3BE€PHITHCS 32 METUIHOIO JIOTIOMOT OO,

Moxcudnokcamun (y ¢opmi rigpoxnopuay) tabnerku, mo gucnepryiothes 100 wr,
MOXYTh CHPHYMHHTH MIBHIKE | CHJIbHE 3alajicHHs IEYiHKH, M0 MOXKE HPH3BECTH JIO
HeOe3MeuHol AT KHUTTS NEYiHKOBOI HEIOCTAaTHOCTI (BKIIOYAIOYH JIETAlbHI BHIIAJKH,
muB. Posmin 4, «Moxmusi nmobiuni edextny). SKmo Bama AuTHHA PanToM OraHo
moyyBac cebe abo xBOpie, a TakoK B Hei CIIOCTEPIraeThCs NMOMKOBTIHHA OiNKIB ouei
(KOBTSIHHILIA), TEMHA ceya, cBepOiXK IIKIpH, CXHUIIBHICTE 0 KPOBOTEeY abo 3aXBOPIOBAHHS
MO3KY, CIIPHYMHEH] NIEUiHKOIO (CHMIITOMH 3HIKCHOT (DYHKUIT IediHKH abo IBHIKOTO i
CHIILHOTO 3alajeHHs NeYiHKH), HEOOXIAHO 3BEPHYTHCH JIO Jmcapﬁ nepm HIK
IPOJIOBKYBATH JKYBAHHS. e B,

SIKII0 y BAILOl AMTHHH PO3BMHYJIACS IIKipHA peaxilis abo 3 SBHINICH nyxnpr /‘ﬂymemm
WKipH Ta / abo peaxuii 3 GOKy CIHM30BHX 00OJIOHOK (IUB. PO3,H1.U 4 «Mo}mnm‘ho@q}u




Mokxkcudnokeatun (y gopmi Yactuna 3 WHOPAR Tparens 2019
rijipoxjopuay) TabneTk, 1o (3eir BOO3 3 ouinkyu npenapary)

nucnepryiotbes 100 mr

(Makneonc ®apmaceroTukanc Jlimiten),

TB342

eeKTH»), 3BEPHITBCA 0 JiKaps AUTHHA 0€3M0CepeaHbO NMepe/l TUM, K IPOJIOBKYBATH
JIKYBAHHS.

XiHONOHOBI aHTHOIOTHKH, BKIIOYa04H MoKcH(uokcaus (y ¢opmi rigpoxiopuay) 100
MI' TabJIETKH, IO AUCIEPTYIOTLCS, MOXKYTh BHKIMKATH CYIOMH. Y BHNAAKY PO3BHTKY
IIMX CHMIITOMIB, IPUNIHHITE JaBaTH JuTHHI Mokcudroxcauut (y Gopmi riipoxiopuy)
tabneTkn 100 Mr, 10 AMCIIEPTYIOTLCS 1 HETalfHO 3BEPHITLCS 0 JIiKapsi.

Bama juTMHa MoOXKe BIJYYBAaTH CHMITOMM HeHpomnarii, Taki Ak Oigb, NediHHSH,
IIOKOJIFOBAHHS, OHIMIHHS Ta / ab0 cnadkicTh. SIKINO Take TPAILIETLCs, OBIIOMTE IIPO 1€
niKaps ANTHHH O6e31mocepeIHbO Mepe/l IPOI0BKEHHSM JTIKyBaHHL.

V Bamoi TUTHHH MOXKYTh BUHHKHYTH IPOOJIEMH 3 NICHXIYHHM 310POB’ M IIPH JIIKYBaHHI
XIHONIHOBUMH aHTHOIOTHKAMH, BKIIIOYalOYH MokcHnokcauus (y Gopmi Tipoxaopuiy)
TabneTkn, o aucnepryioteess 100 mr. YV Jayke pIIKICHHX BHIakax Jienpecis abo
npodneMH 3 ICHXIYHHM 3J0pOB’SM TIPU3BOJUIN JI0 CYIIHJ&TBHHX JIyMOK Ta
CaMo03arpo3jIinBoi TIOREJIHKH, y ToMy uuchai copob camorybersa (mmuB. Posgin 4,
«MoxnuBi od1uHi edekTry»). ¥V pasi po3BHTKY Y BANIOl JUTHHH TAKMX CHMIITOMIB, CJIijl
NIPUITUHUTH JTIKYBaHHS IpenapatoM Mokcudnokcauun (v dopmi rizpoxaopumy) TabneTk,
o aucneprytotbes 100 Mr Ta HeraifHO MOBIIOMUTH PO 1i€ JIKaps JIHTHHU.

VY Bamioi IMTHHE MOK€ PO3BHHYTHCH Jiapes mija "ac abo micis mpuiioMy aHTHOI0THKIB,
BKJII04ar09H Moxkcudokcanus (y hopMi riipoxnopuay) tabneTky, 1o aucrepryiorses 100 mr.
SIkmo Taki CHMOTOMH € cepio3HHMH a0 CTIHKAMH abo BH NOMITHIH, IO Y
BUIIOPOXKHEHHAX JUTHHH MICTHTBCS KpOB abo0 c€IM3, BaM CIiI HETalHO NpPUITMHHTH
JTIKyBaHHsl 1pemnapaTtoM Moxkcudnokcauun (y  dopmi  rigpoxnopuay) Tabnetk, 10
nucneprytotses 100 Mr, i TPOKOHCYTHTYBATHCS 3 JTIKapeM AUTHHU. Y LIl cHTyalil AMTHHI
He CITiJI JIaBaTH JKH, SKi 3yIHHIIOTH ab0 CHOBLIBHIOIOTE AedeKaniio.

Mokcudnokcauun (y ¢opmi rigpoxnopuay) Tabnetkd, mo aucrnepryiorbes 100 mr Moxe
CIPHYMHHATH OLIb Ta 3alalleHHs CyXOXXHIb, 0COOIHBO SKIIO MAICHT JIITHLOTO BiKy ab0
npuiiMac KopTukocrepoiau. [Ipu nmepmmx o3Hakax Oyap-aKoro 00O YH 3alajJieHHs BaM
CIiJI DPHIOMHHUTH JaBaTH Mokcuduiokcauud (y ¢Gopmi rigpoxiopuay) TaGneTkH, 1o
aucnepryiotbes 100 Mr 3abe3neuuTi CIOKiH ypaKeHol KiHIIBKM Ta HEeraHo 3BEPHYTHCS
10 jikaps. Ciiji yHMKaTH 3aiiBOTO HABAHTAXKEHHS, OCKIJIBKH L€ MOXKE ITJIBUIIHTH PH3HK
PO3PHBY CYXOKWJUIA. 3alalieHHS Ta PO3PHUBH CYXOXHJIb MOXYTh BHHHUKATH HAaBiTh
NPOTArOM  JEKIIBPKOX — MiCAIIB  Iicias NPUIMHEHHS  JIKYBaHHS  [PENapaTtom
Mokcudnokcauus (y popmi rigpoxnopuay) Tabaetku, uio gucnepryiorbes 100 mr.

SIKIIO ManieHT JMITHROTO BiKY 1 Mae mpoOieMu 3 HHpKaMH HEOOX1JIHO IIePEeKOHATHCH Y
JIOCTATHLOMY ~ CIIOKHBaHHI ~NMTHOI BOJM MiJ dac JIKYBaHHA IPEIapaToM
Moxkcugnokcauun (y ¢dopmi rigpoxmopuay) 100 mr tabiueTkH, IO JAHCIEPIYIOTHCS.
P0O3BHTOK 3HEBOJIHEHHS MOXKE ITiIBUIIHTH PH3HK HHPKOBOI HEJIOCTATHOCTI.
Mokcudnokcamun (y dopmi rigpoxnopuay) Tabnetku, mo aucnepryiotsea 100 mr, Moxe
NOTIPIIMTH 31p Bamol AUTHHHA. SIKOIO BH THI03PIOETE, IO Y BAIIOI JUTHHH BHHHKIH
HeraTMBHI peakuii 3 OOKy OpradiB 30py BHACIIOK JHKYBaHHS [PenapaTom
Mokcugnokcauun (y dopmi rigpoxnopuny) TabneTkH, mo aucnepryiorees 100 mr, mOTpiOHO
HEeraiiHO 3BEpHYTUCHL JI0 JiKyps-odTansmosnora (muB. po3min 4 «Moxmusi mobiyni
edexTn»).

XiHOJOHOBI aHTHOIOTHKH MOKYTh 3pOOMTH HIKipy Bamoi JHTHHH OLTBII YyTIHBOIO JO
coHsiyHoro ceirna ato ynerpadioneroBoro cmitnma. Iligx uac IIlK}’BaHHH 1penaparom
Mokxkcudnokcauus (y dopmi rigpoxnopuay) TableTkd, 110 ,uncnepryloTbc(g\‘IFOO MT, Bamud
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Moxcudnokcanms (y (})opmi Yactuaa 3 WHOPAR Tpasens 2019
rigpoxnopuay) TabneTKH, 1o (3eiT BOO3 3 o11iHky npenapary)

jucnepryorees 100 mr

(Maxkneonc ®apmackiorukaic Jlimiten),

TB342

JUITHHI CIIiJI YHUKATH TPUBAJIOTO BIUIMBY COHSYHOTO CBIiTJa ad0 CHIBHOTO COHSMHOTO
CBIT/IA 1 HE CJIil BUKOPHCTOBYBATH COJIAPiil ab0 Oyab-axe inme Y @P-onpominenus.

- Mokcudnokcauun (y dopmi rigpoxnopuny) Tadnerkd, wo aucnepryrorbes 100 mr Moxe
CIPHYMHHTH TOMIKOMKCHHA XpdAma y mitei. Tomy aitaM ciij npHiiMatd Ipemapar
TLIBKH MICIISA peTeNLHOT OIIHKH JTiKapeM CIiBBIIHOIIEHHS KOPUCTI/PU3UKY.

Inmmi mikapeski 3acoon Ta Mokcuduokcamus (y ¢opmi rigpoxaopuay) 100 mr tabdierku,
110 THCIIEPIYIOTHCSI

HeoOxi1HO NMOBIIOMHTH CBOTO JIiKaps, AKIIO Ballla IUTHHA NpHiiMae, HeIOJaBHO npHiiMaia abo
iif MOXyTh NIpH3HayMTH Oyab-AKi 1HIN JHKapchbKi 3aco0H, BKIIOYAKOYH TIpenapaTtd, o
BIZITYCKAKOTECS PEenTa.

Bonu MOXKyTh BILIHHYTH Ha Ji0 npenapaty Mokcuduoxcamus (y gopmi rizpoxiaopuay) 100 mr
TalNeTKy, o JUCHePryIoThes, ado kK caM Ipenapar, MOKe BIUTMBATH Ha JII0 IHIIHX JIKAPCHKUX
3aco0iB.

Ilpn 3acrocyBanui npenapaty Moxkcuduiokcanun (y ¢opmi rigpoxiopujay) tabierku, o
muctiepryiotbest 100 Mr, cnijt naM'sTaTd HacTyIHe:

-V Bunanky, skmo MokxcudiuokcanyH DNpU3HAUCHHMH 3 JKapChKUMH 3acobamy,
3a3Ha4YeHUMH HMKYe, Balll JIiKap IOBHHEH YBAXKHO CIIIKYBATH 3a QYHKIICIO ceplis Ballol
JTUTHHHA, OCKUIBKH ICHYE MIJBHINCHHN PH3HK 3MIHH CeprieOMTTs BALIOT IUTHHH:

e JiKapchKi 3aco0M, AKi BIUTHBAIOTH HA CHIIY Ta YacTOTy cepreOHTTS (Taki sK,
XIHIIMH, TIAPOXIHIAWH, AW30MIpaMij], aMiolapoH, COTanon, Jo(eTHIHI,
10yTHIin);

e JKapchKi 3aco0H, IO 3aCTOCOBYIOTBCS JUIs JHIKYBAHHS BKKHX ICHXIYHHX
posnamiB (Taki #AK, (EHOTIa3MHHW, IIMO3MJ, CEePTHHION, TaJlONEepH/IO0I,
CYJILTOIIPU);

® iHII IpenapaTtd, INO 3acTOCOBYIOThCA I JIIKYBaHHA iHQeKmid (Taki sk,
CaKBiHaBip, crapIOKCAIMH, ePUTPOMIIIMHE U1 B/B 3aCTOCYBAHHS', MEHTAMI/IMH,
[IPOTHUMAIIAPIHHI 3acO0H, 30KpeMa rajlo)aHTpuH);

® JIeAKI aHTUTICTaMiHHI npenapaTH (Taki sk, TepdeHa nH, aCTeMi30J1, Mi30JIaCTHH);

e IHIII JIKAPCHKI 3ac00H (TaKi SIK, ITHU3anpHI, OCTTPHIIT).

- bynae-axi nikapebki 3acobM, 1o MICTATh MarHiii abo amoMinii (Taki fK, anTalyIHi
JiKapchbKi 3aco0H, AKI 3aCTOCOBYIOTHCS IPH IMOPYIICHHSX TPABIEHHS), 3a7i30, LUHK,
JUIaHo3uH  abdo Oyjab-sAKi 1HIN JiKapchKi 3aco0H, IO MiIcTATh CyKpaibdar (mis
JTIKYBaHHS IILTYHKOBHX PO3JIaMiB), MOKYTh 3MEHIIMTH JIiI0 Ipernapary Mokcudrokcamyn
(v dopmi riapoxnopuny) tabnetku, mo aucneprytotbes 100 mr. JlaBatw Barmii JUTHHI
Moxkcudnokcauun (y ¢popmi rinpoxsiopuay) tabnerky, wo aucnepryiotses 100 mr, noTpidHO 3a
6 ronuH 10 abo micis IpUHOMY BHIIEBKA3aHUX JIIKIB.

- JSlkmo pBama JMTHHA B JaHWil 4ac npuiiMae Jnikapceki 3aco0H, IpH3HAYeHi s
PO3pIIKEHHS KPOB1 (IepopasbHi aHTHKOATYISTHTH, TaKi K BapdapHuH), MOXKIIHUBO, JTHKapIO
BAIO] TUTUHHU HeOOX1THO OY/Ie CTeXKUTH 32 YacOM 3TOPTAHHS 11 KPOBI.

Moxcudaoxcanun (y ¢dopmi rizpoxaopuay) tadaerku, mo aucnepryiorbes 100 mr 3 Bkero
Ta HANOAMH

Ipenapar Moxcudnoxcanun (y ¢opmi rigpoxaopuay) 100 mr tabieTkn, o AUCHEPryIOTHCS
MOXHA IPUIAMATH JITSIM He3aJeXXKHO Bijl npHiioMy TKi.




Moxkceudnokcauus (y hopmi Yactina 3 WHOPAR Tparens 2019
riapoxyiopuay) TabneTkH, 110 (31T BOO3 3 ouinkn npenapary)

mucnepryrotees 100 mr

(Maxneonc @apmacerotukanc Jlimiren),

TB342

Jlkmo BH 3aBariTHiIM abo nuaHyeTe BariTHICTh, HeOOXIZHO 3BepHYTHCH 10 JiKaps s
0OrOBOPEHHS MOXKIIMBHMX TIEpeBar Ta PU3MKIB BiJ 3aCTOCYBAHHS ITIpenapary Jjis Bac Ta BAIIoOi
JIATHHH.

Ockinbkn Oesmeka 3acrocyBaHHs mnpemapary MokcH(IoKcanMH I 4ac BariTHOCTI He
JOCI/DKYBanach, MAi€HTy CIiJl YHHKAaTH BariTHOCTI nin yac nikyBanus. Ilamienty aGo ii/iioro
IIapTHepY CIi/l 3aCTOCOBYBaTH HailHI 3aco0M KoHTpauenuii (Taki sk, mpesepaTHBH) abo
Iepopanbii (IryJIKH) YK iHII TOPMOHATBHI KOHTPALENITHBH (Taki sK, iMInanTu abo in'ekmiy).

Ockinbku MokcudiokcalliH 31aTHHIT BHAUIATHCH y I'PY/JHE MOJIOKO Ta MOYKE BILIMBATH Ha
PO3BHTOK CKelleTa IUTHHH, I1i/1 Yac JiKyBaHHS MPENapaToM CJIijl YHHKATH TOLyBaHHS TPYIULO.

Kepyranns aproTpancnoprom a6o iHmmuMu MexanisMaMu

Moxkcndmokcauun (y dopmi rinpoxmnopuy) TabneTku, mo aucnepryioThes 100 Mr MOKe BUKJIMKATH Y
nalieHTa 3anaMopodYeHHst abo TOJOBOKPYXKIHHS, PAaNTOBY Ta HETPHBALY BTpaTy 30Dy, abo
KOPOTKOTPHBALY HENPUTOMHICTh. SIKIIO Taki CHMNTOMH CHOCTEPIraloThCs, MAIi€HTY CIi
YHHKATH KePYBaHHs aBTOTPAHCIIOPTOM Ta IHIIUMH MeXaHI3MaMH.

Inmi kommonenTHu mnpenapary Mokcuduokcamun (y ¢opmi rizpoxmopmuay) 100 mr
Ta0JIeTKH, II0 THCHEPrYIOThHCS

Moxkcudmnokcanun (y dopmi rizpoxaopumy) 100 Mr TabneTky, Mo JUCIEPryIOTECS MiCTHTE 12,5
MI acmapraMy y KOxHIH Tabnerni. Acnapram € kepenoM (eHinananiny i Moxe OyTu
IKIUMBAM,  SIKIIO Yy  Bac (EHiNKeTOHypis, piAKicHMi reHeTwuHmii posjiam,  SKuii
CYNIPOBODKYETLCS. HAKOITHYCHHAM (peHINIANaHiHy, OCKIIBKH OpraHi3sMy He BIA€TbCS BHBOIHUTH
HOI0 HaJIE)KHUM YHHOM.

Mokxcudnokcaunn (y dopmi rigpoxmopuay) 100 Mr TaGneTKH, IO JUCHEPryIOTHCS MICTHTE
MeHIIe 1 MMOIb HaTpilo (23 Mr) Ha TableTKy, TOMY BBakaeThes, IO MaiiKe «BLIBHHI Bij
HATPiIO».

3. Ak npuiimatn Mokcndaokcauund (y ¢opmi rizpoxaopnay) Tabiuerku, mo
aucnepryworbest 100 mr

IIpenapar Mokcudnokcanun noTpiGHO 3aCTOCOBYBATH TOYHO BiJMOBIZHO 1O IpPH3HAYECHHS
BAIIOro JUTAYOro Jikaps. PekoMenmosana Jjo6oBa 703a s JiTeil 3 Macoro Tima j0 30 Kr Ta
BIKOM 710 15 poki cranoButh 10-15 Mr/kr Macu Tina mutumn. Jlikap Bamoi (uTHHE po3paxye
nijxoasauty s Hei no3y. PexomeHmauii momo kimeKocTi TaBleTOK 3aeKHO Bil MacH Tina
JIUTHHH HaBeJICHI HUXKYE.

Kinvkicme mabnemox moxcugnoxcayuny (y gpopmi ziopoxnopuoy) 100 mz neobxionux o
00cAZHEeHHA 0000601 003U, 6PAX0EYIOHNU Macy mina nauicHma:

Bara Tina y 5-6 7-9 10-15 16-23 24-30
KT
KinexicTs 0.8 1.5 2 3 4

TaldJIeToOK Ha
100y




Moxkcuduokcauut (y Gopmi Yactina 3 WHOPAR Tpasens 2019
rjﬂpomopﬂﬂy) Taﬁ_ne'r}(”, jiite) (3eiT BOO3 3 omiHku npenapaTy)

nuenepryrorbes 100 mMr

(Makneonc ®apmaceiotukanc Jlimiten),

TB342

Moxkcudnokcanun (y dpopmi rizpoxmopuay) 100 Mr TabieTku, 0 AMCIEPTYIOTHCS TPH3HAYCH]
TiHbKH AJIA TIEPOPAJIBHOIO 3aCTOCYBAHHA.

Ilayienmu 3 macoro mina 7 ke ma Ginvute:

Heobxinny kinbkicTs Tabrerox Mokcudnoxcarmuy 100 Mr, cinig po3unnuTH pHOIN3HO B 10 M
ITHTHOI BOJM Ta IIPOKOBTHYTH BCO cyMim. Cymin (TabneTku, po3ynHeHi y BOI) CIIijl IpHHHATH
npotraroM 10 xBumdH. ITics OO ClIi HEralilHoO CIIOKUTH JI0JIATKORUH 00'eM BOIM.

Hayienmu 3 macoro mina 5-6 xe:

Jlnst BBEIGHHsS KOPEKTHOI 1031 Ipenapary HeoOXiIHO BUKOPHCTOBYBATH NEpOPAaTbHHI INIIPHIL
ob’emom 10 mi 3 xamibpysamnsm B 1 miu. Ommy tabnerky Mokcudiokcauuny (y dopmi
rigpoxnopuiy) 100 mr notpi6uo pozunHATH ¥ 10 MI IUTHOT BO/M 1 pETENBHO MepeMilaTH. 8 M
BHILEBKAa3aHOi CyMili moTpi6Ho HabpaTy y LINPHL T4 IATH AMTHHI IIEPOPaIbHO.

Ilanientam 3 Macoro Tina MeHme 5 Kr He CIIi 3aCTOCOBYBaTH mpenapat Moxcudaokcanus (y
dbopwmi rigpoxnopuay) 100 mMr rabneTku, mo QucIepryoThes. KopuryBaHHs T03H BiAIIOBIAHO 10
MAacH TiNla B IbOMY BHIIQJIKy BBAKAECTHCA HEMOKIIMBHM.

Moxkcugnokcanun (y dopmi rigpoxmopuay) 100 Mr TabneTku, MO JHCHEPryIOTBCS, HE
IPH3HAYCHI JUIsl 3aCTOCYBAHHS JiTAM Ta IiJTTKaM 3 Macolo Tina Giibure 30 Kr Ta BikoM crapie
15 pokiB, OCKUIbKH TaKHM HallieHTaM PeKOMCHIYEThCS MpHIMaTH MOKCH(IOKCAIMH TaOIeTKH
400 mr.

IIpenapatr Mokeudnoxcarun (y gopmi rigpoxaopuay) 100 Mr TabeTky, mo THCHEPryIOTheS
MOJKHa IPUHMATH Ballliil JUTHHI HE3aJIeXKHO BiJ IpuiioMy ixi.

Moxcudnoxcanun (y dopmi rigpoxnopusy) 100 Mr TabieTkH, M0 AUCIEPTIYIOTHCS CIIi
3aCTOCOBYBATH TUILKH Y CKJIajli KOMOIHOBAHOI Tepanii 3 IHIIMMH IPOTHTYOEePKYIIbO3HHMH
3ac00ami; NOTPIOHO PeTeNbHO CIIiTyBATH IHCTPYKUIAM, TPOITHCAHEM Y IIbOMY JIHCTKY-
BKJI4JIHAIII.

Sxmo Bu npuiinsim 6iabme npenapary Mokcnduiokcauun (y dopmi rizpoxaopuay) 100
MTI" Ta0JIETKH, 0 JHCHIEePIYIOTHCSH, HIK CJIi

Slkmo Bama IMTMHA BUNAJKOBO IPHIHSAIA 3aHAATO Oarato TableToK, HeoOXiaHO Heraiino
3BEPHYTHCEH 32 MEJIHYHOKO JIOoIOMOrolo. BizeMiTe 3 coboro, Oyab sacka, iHmi TablIeTkH, ski
3QIHITHINCE B YIIAKOBIL, YIaKOBKY a00 neit IMCTOK-BKIAMHII, 1100 [0Ka3aTH BAIIOMY JHKapIo,
110 caMe NPUIHsAIIA Ballla JUTHHA Ta Y AKiH KiJIBKOCTI.

Hxmo eu 3a0yn npuiinsita npenapat Mokcenduokeamun (y gpopmi rigpoxmopuay) 100 mr
TadJIeTKH, M0 THCHEPIYHThCS

Axmo Bama nuTHHa npuitMae npenapat Moxcudioxcarus (y dopmi rigpoxmopuny) 100 mr
TaOJCTKH, 110 AUCIEPTYIOTHCS MOJIEHHO: SKIIO BU NPOIYCTHIH abo 3abynH JaTi JUTHHI 103y
npenapary, AaiTe 1 OpoIyLIeHy 103y OApa3y K TUIBKH 3razain y Toi camuii jens. Skmo y
TO} CaMHi JIeHb BH He 3rajlajii PO [POILyLIEHY 703y, HACTYIHOIO JHs AaiTe IUTHHI IPUHHATH

G momiy. 03y,

Pl

Ta0JICTKH BIANOBiNNO [0 mikapeLkoro npuanatenus. He cmix gabars jufuiii moxbi

{en




Moxcudnokcatmt (y Gpopmi Hactina 3 WHOPAR Tpaeens 2019
rigpoxaopuay) TabaeTKH, 110 (3iTr BOO3 3 oninku npenapary)

aucnepryiotbes 100 mr

(Maxneonc @apmacsiotikanc Jlimiten),

TB342

o0 KOMIEHCYBaTH HPONYIIeHY. SIKIO BH He BICBHEHI, #K caMeé BYMHHTH, 3BCPHITHCS 32
TI0PaJIoro JI0 MiKapA.

Axmo Ba npununsgere npuiiom npenapary Mokenduoxcanuny (y opmi rizpoxmopusuy)
100 Mr TabyieTkH, MO AHCHEPIYIOTHCH

BaxmiBo, mo6 Bawa MTHHEA MOBHICTIO NPOiilUIa Kype JIKyBaHHS, HABITE SKIIO il caMOMOYyTTs
NOKPAIHIOCh. SIKIO BH MPUIMHMTE JIKyBaHHS BAIOi AHTHHM IpenapatoM Mokcudmokcarun
(y dopmi rizpoxnopuny) 100 Mr TabneTks, MO JMCIEPIYIOThCS HAATO PaHo, iHMEKIis Moxe
OyTH He NOBHICTIO YCYHEHA Ta IOBEPHYTHCH, a60 CTaH IMTHHH MOe NOTipmmTHCh. Bakrepil,
SIKi BUKIMKAIOTH 1H(EKII0, MOXKYTh CTaTH HEYYTIMBHMH JO npenapaty Mokcuduokcanun (y
dopmi rizpoxiopuay) 100 Mr TabeTKH, 1O AUCTIEPTYIOTLCS.

SIKImo y Bac BMHMKHYTH OyZb-sIKi 3alMTAHHA CTOCOBHO 3aCTOCYBAHHS IbOTO JKapCBKOro
3aco0y, 3BEPHITLCS 10 JKapsi BAIoi AHTHHH.

4. Mosxaungi nobiuni edpexrn

SIx 1 BCl nikapcrbki 3aco0H, Mokcudaokcaunn Xou i He y BCiX IMAIeHTIB, ale Moke BHKIMKATH
nodiyHi edektu. Ilin wac nikyRaHHS TyGepKylbo3y He 3aBikIM JIErKO BiAPI3HMTH TOGIdHI
edexTH, crpHyHHeHi came Iiexo mpenapaTy MokcuIoKcalnH, BiJl THX, SKi BUKIHKAHI Oynb-
AKHMH IHIDMMH JKapCBKAMH 3aco0aMH, sSKi Bamia IHTHHA MOKE 3aCTOCOBYBATH 11 4Yac
JIKyBaHHs, ab0 * BiJl THX, IO BUKIMKAHI CAMOIO XBOpOOOI0. 3 L€l NPUYHMHH, JIyIKE BasKIHUBO,
1100 BH IIOBIXOMMIIA BAIIOTO IUTSYOTO JiKapst Ipo Oy/b-aKi 3MiHH y CTaHi 340POB'S AUTHHY.

SIKIIO BH MOMITHITH;

® AaHOMAJBLHO LIBWIKHH PUTM cepld (piakicHuit mobiunuii edexr)

® IO Balla IMTHHA PalTOM BIJYYBAa€ HE3JyKaHHs abo IOMidae 10XKOBTIHHS cKiep oveii,
TEMHY cedy, CBEpOK WIKipH, CXMIBHICTE 10 KpPOBOTEYl, CIUIyTaHiCTh AyMOK a6o
Oc3conns (e Moxe OyTH O3HAKAMM i CHMITOMAMH CHIBHOTO 3aNaleHHS IEYiHKH, IO
NOTEHIIHHO MOXe IPU3BECTH 10 HeOE3MmewHoi Ui KUTTA NEYiHKOBOI HEJOCTATHOCTI
(yxe pinkicuuii noGiunuii edekr, BiaMiueHi Buna Ky, MO IPH3BETH CMepTi);

* 3MIHH LIKIPH Ta CIM30BHX 0OOJIOHOK, Taki sk GosicHi myxupi B poti / Hoci a6o B o6nacTi
BAliHH, 110 HA3MBAIOTBCS CHHAPOMOM  CriBeHca-/KOHCOHA a0  TOKCHUHHUM
CHiICPMATBHUM HEKPONi30M (myxke pijkicHi moGiumi edextd, mo moTeHmiiHO
3arpOKYIOTh JKUTTIO);

® SaNalCHHs CyH, 03HAKaMH JKOTO MOKYTh OyTH 9epBOHI INSIMH HA IIKIipi JATHHH, K
IPaBUJIO, HA HOTaX JMTHHH abo Taki edektH, K 6inb y cyrmobax (myxe pimkicmHmit
no014Huit edekT);

® BaKKY, PaNTOBY IeHEpalli30Bany aJepriuHy peakiiito B T.4. JAyKe PiKo HeGeaneunuit s
XKUTTS MIOK, HANPHKJIAZ YTPY/IHCHE JUXaHHS, 3HHXKEHHs apTePiaibHOro THCKY, IIBHIAKHI
nyJsC (piaKicHuH moOiYHmiA edekr); A

* HaOpsK, BKIIOYAIOYH HAOPAK JUXAILHHX [UIAXIB (piaxicHM noﬁlﬁuﬂn ‘e(bexr
NOTEHIUIHHO HeDe3MEeYHHH JUTS SKUTTA); /<

® cynomu (pinKicHH nobiuHmii edexT)
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Mokcudumokcal (v dopmi Yactuna 3 WHOPAR Tpaeens 2019
IAPOXJI0pHAY) TableTKH, 1o (3BiT BOO3 3 ouiHKH npenapary)

aucneprytorses 100 mr

(Makneonc dapmacerotukanc Jlimiten),

TB342

e npobnemiH, MOB'SI3aHI 3 HEPBOBOIO CHUCTEMOIO, TaKl AK Olb, IEYiHHS, NMOKOJIOBAHHS,
OHIMIHHA Ta / ab0 cnabkicTh y KiHiBkax (piakicuuii nobiunmii edexr)
® Jlenpecis, B aykKe PIAKICHHX BHIAKAX, 10 IPH3BOAUTE 0 CAMO3arPO3JIMBOI TOBEIIHKH,
HanpHKIaj, cyiuuuaneHi inei / qymxu abo cnpobu camorybersa (piakicHuil nobiunmii
edexr);
¢ IICHXO03, IO NMOTEHIIHHO MOYXKe IIPH3BECTH J0 CAMO3arpo3/IHBOI MOBEIIHKH, HAPUKIIA,
cyimuaaibHi 1/1€ei / JyMku abo cnpobu camory6erra) (Jiyxe piaxicHuii nobiunuii ehexr)
® CHJbHA Alapes, IO MICTHTH KpoB Ta / abo ciu3, Tak 3BaHUH aHTHOIOTHK-acouifioBaHMiT
KOJIT, B T.4. IICEBJOMEMOPAaHO3HUH KONIT, KM 34 Jy’kKe PiJIKICHHX OOCTaBHH MOKe
IIEPEPOCTH B YCKIATHCHHSA, HeOe3neyn1 Juis KUTTS (piakicHi mobiuni edexTn)
e Ouib i HaOpAK CYXOXHIb, TOOTO TeHIHMHIT (piakicHuii mobGiunuii edext) abo po3pus
CYXOKHIIIA (Ay>xe piakicHuit moOiynnit edexr).
NPUIUHITE JaBatH JuTHHI Moxcudiokcammn (y dopmi rigpoxmopuay) 100 Mr Tabierku, mio
JIACTIEPTYIOTECS, 1 HeraifHO MOBIIOMTE IPO 1€ JiiKaps, OCKLUIBKH TUTHHI MOKe 3HAI00HTHCS
TEPMIHOBA Me/[MYHA KOHCYIbTAIlis.

KpiMm Toro, Ko BM NoMiTHIIH KOPOTKOYACHY BTPATY 30py (Iyke piakicHuil moGiunmii eexr),
HEralHO 3BEPHITHCA JI0 JiKapsA-odTaasMosIora.

SIKIIO y BaImoi IMTHHM criocTepiraes HeperylsipHuii cepueBuii putM (Torsade de Pointes) a6o
3YIHHKa cepuedMTTs 1ia 4ac npuifoMy mpenapary (myxke pinkicHi moOiuni edexTn), HeraitHo
TOBIZIOMTe JliKapsi CBOEI MUTHHH IpPO Te, IO Balla AMTHHA OTPHMYE TiKyBaHHA MpENapaToM
Moxcuguokcanun (y dopmi rizpoxnopuay) 100 mr TabneTKH, IO HCHEPryrOTECS 1 He
IIPOJIOBKYHTE JIIKYyBaHHS.

[oripuenns cumMnToMiB MiacTeHii rpasic crocTepiracThes y ayke PiAKICHHX BHIamkax. SIKIo
e CTAJIOCs, HETAHHO 3BEPHITBCA 10 JUTSYOTO JIiKaps.

Slkimo Bama JMTHHA CTpakaae Ha IYKPOBHIi AiabeT, i BU MOMITHIM, IO PiBEHb IYKPY B KPOBi y
BaIIOl JIUTHHH NiABUIEHHH abo 3HMKeHHH (pimKicHuil abo Kyxe pinkicuuit mobiunmii edext),
HEraHo MOBIJOMTE IIPO 1ie CBOTO JUTAYOTO JHKAaps.

JIKuio y namicHTa MOXHJIOTO BiKy HasBHI NPOOJIEMM 3 HHUPKAMH 1 [OMIYacThes 3MEHINEHHS
BH/IUICHHs cedi, HaOpsK Ha HOrax, LIHKOJOTKax abo CTomax, BTOMA, HYJ0Ta, COHJIMBICTB,
3ajumka abo cIulyTanicTh cBioMocTi (e MOKyTh OYTH O3HAKH Ta CHMIITOMH HUPKOBOL
HEJIOCTATHOCTI, pi/IKicHHH MoGiYHMii edeKT) HeraifHo 3BEPHITHCS 10 JTiKaps.

Triui noSivni edexTy, sKi crocTepiranucs i yac TiKyBaHHs TabieTKaMu Moxceudnokcaims (y
dopmi rigpoxmopumy) 100 Mr TaGneTKH, MO AMCHEPIyIOTBCA, IepepaxoBaHi HHEKYE, B
3QJIEKHOCTI BIJl YACTOTH iX BHHUKHEHHS !

Yacri nobiuni eextn (MoxkyTh ypamartu 1o 1 3 10 nanicuris):
* Ingexuii, nos'ssani 3 pesucrenTHicTIO GakTepiif Ta TpuGIB, HanpUKIAz OpaTLHMIl Ta
BariHaJlbHHUU KadJJuJa03
e ['onoBuwuii 6inb P
* 3amaMopoucHHS “‘\K \};/
";
W | 10




Mokcuduiokcauus (y dbopmi Yactnaa 3 WHOPAR Tpasens 2019
rigpoxsopuay) TabneTkH, 1o (3siT BOO3 3 owink# npenapary)

aucneprytotsesa 100 mr

(Maxneonc @apmacerotikanc Jlimiten),

TB342

e Jlorane camonouyrTst (Hyora)

e Xpopobnusicts (Binosanus)

e boni y nuTyHKY Ta y XKHBOTI

o Jliapes

e [lijBuIleHHs PIBHS NEBHUX (epMEHTIB B KpOBI (TpancaMinaz)

¢ 3wminu cepreoro putMy (EKI) y mamieHTIB 3 HU3bKHM pIBHEM KaJlllo

HeuacTi notiuni edexTn (MoxkyTh ypaxaru 10 1 3i 100 nanicuris):
e Aneprivni peakiii
o 3minu enekTpryHoi akTuBHOCTI cepist (EKI), BiIUyTTS cunbHOrO cepriedOuTT,
HeperyJspHe Ta IIBUIKE CepleOUTTs
¢ Huzbkuii piReHb YEPBOHHUX KPOR SHUX Tillelb (aHEMis)
e Husbkuii piBeHb OUIMX KPOB’SIHUX TUIEIb
e Huzpkuii piBeHb NMeBHUX O1IMX KPOB'SIHUX TiNelb (JIeHKOIHUTIB, HeHTpodiiB)
o 3HmkeHHs a0 NIABUINCHHS NEBHUX KPOB’SHUX TUICLb, sIK1 OepyTh Yy4acTh Y 3rOpTaHH1
KpoBi1 (TpoMOOLIMTIB)
o [ligBuImeHHs PiBHA creNiali30BaHUX OiMHX KPOB'SHUX Tilelb (eo3uHO(iNiB)
e  3HWKEHHs 3rOPTaHHs KPOBi
ITigBuINeHHs piBHA JiIIB KPOB1 (KUPIB)
BiayTTs TpHBOTH, HeCroKo0 abo 30y KeHHS
BiguyTTs moKoJOBaHHA (SK BiJ INMHJIBKH Ta TOJKK) Ta / a00 OHIMIHHS
Poznanu cMaky (B TOMY 4HCII, B Iy)Ke PiAKICHHX BHIIAAKaxX BTPATa CMaKy)
CrutyTaHicTh CB1IOMOCTI Ta Je30pieHTalis
Poznanu cHy (nepeBaxkHo Oe3coHHs a00 COHIIMBICTE)
Tpemop
Biguyrts 3anamopodeHHs (roJI0BOKpYKiHHs a0 BTpaTa pIBHOBAIH)
ITpo6iemu 3 30poM (BKITIOHYAKOYH JABOTHHA Ta HOMYTHIHHA 30PY)
Binb y rpyjsix (anrina)
PozmupenHs KPOROHOCHUX CYAWH (IIPHITHBH)
VTpyaHeHe IuXaHHA (BKIIOYAKOYH aCTMATHYHI CTAHH)
3HMXKCHHSA alleTUTY Ta CIIOXKHUBAHHS 1XKi
Mereopu3sM Ta 3anopu
Poznanu munyHKy (OpyLIeHHs TpaBiieHHs abo 1eyis)
3ananeHHs HUTyHKa
ITinBumeHHs B KPOBI CHEIIAILHOTO TPABHOTO (hepMeHTy (aminaszH)
Ilpobnemu 3 QyHkiicro neyiHkd (niBHLIeHHS OLIpyOiHY B KpOBI, IiJBHINCHHSA
creliaJbHUX IIe4IHKOBUX (DEPMEHTIB B
® KpOBI, HallpHKJIaJ raMMa-rnyTamin-rpancgepasu ta / abo nyxHoi Gocdarazu)
e CgepOix, BUCHII Ha NIKIPHUX IIOKPHUBAX, CYXICTh IIKIpH
e binsk y cyrnobax, 6u1s y M’s3ax
e  3HEROJIHEHHS
¢ Ilorane camomouyTTs (3a3BHuaii cnadkicTe abo Broma), 60JILOBI BlJ],'—I}’TTH, Taki K GiNb B
CIIHHI, 'Py/IfX, Tasy i Oinb B KiHIlIBKaxX (e O
e CruryTaHicTh CBIIOMOCTI 1 Ie30pieHTAIliA
e JliTIHBICTE.




Moxkcudnokcanums (y dopmi Yactuna 3 WHOPAR Tparens 2019
rigpoxopu/ty) TableTkH, 1o (3eiT BOO3 3 ouinku npenapary)

nucnepryiotees 100 mr

(Makneoac ®apmackroTukanc Jlimiten),

TB342

Piaxicui noiuni peaxuii (MozkyTh ypaxaTn 10 1 i3 1000 mamienTis):

e Baxka, panToBa ajepriyda peaxilis, BKJIIOYAIOUH JIy)KE PIIKICHHX HeOesneuyHux s
KMTTA IIOK (HAapHKIaA, YTPYOHEHE IUXaHHS, 3HWKCHHS apTepiallbHOro THCKY,
IIPUCKOPEHUH 11y/Ibe), HaOpsK (BKIIOYAIOUH IIOTEHIIHHO HeDe3eYHuil JUIs )KUTTS HaOpSIK
JIMXaTBHUX IIUIIXIB)

e CuipHa Jiapes, IO MICTHTh KpoB Ta /abo ciam3 (aHTHOIOTHK-acolliiioBaHMi KOIIT,
BKJIIOYAIOYM IICEBJIOMEMOPAHO3HUX KOJIT), SKa JIyKE PIIKO MOXKE TPH3BECTH JIO
JKUTTEBOHEOE3NEYHUX YCKIIaIHEHb.

e OKopTaHMLA (IOXKOBTIHHS CKIIEp o4eli abo MIKipH), 3anajeHHs IeYiHKH

e bigp 1 HAOPSK CyXOKHIIb (TEHIUHIT)

ITizBUINEHHS PiBHS LYKPY B KPOBI

ITinBuIIeHHS B KPORBI c€40BOI KHCIIOTH

ITopyimenHs eMOIiifHOTO CTaHy

Jenpecia (ska B Jyxe PIAKICHUX BHIAAKAX MOMKE MPU3BECTH JI0 CAMOYIIKOKEHD,

HalpHKIal, CyiuuaanbHuX 1716 / 1yMoK abo cipobu camoryocTia)

e [ amonuHaig

e JIpobnemu 3 YyTNHUBICTIO IIKipH

e 3MiHM CHPUITHATTS 3amMaxis

e HesBuuaiini cHu

e [IpoGnemu 3 piBHOBaroio Ta KOOpAHHALIEK (Yepes 3aaMopOYeHHs)

Cynomu

Ilopyiena KOHIEHTpaLlis

IIpobaeMu 3 MOBICHHSM

Yacrkosa abo 1oBHa BTpaTta mam'aTi

JI3ein abo mym y ByXaxX, HOPYLIGHHs CIyXY, BKIIOYAlOYH TIYXOTy (K IpaBHIIO,
obGopoTny)

[TpumBuamenss cepuebUTTS

HenputomHuicTs

Bucoxuii abo HU3bKHH apTepiaTbHHAN THCK

YTpynHeHHs KOBTaHHS

3ananeHHsi pOTOBOI MOPOKHUHH

M's130B1 cynomu abo MOCMHKYBaHHS

M’s30Ba cnadkicTh

[IpobieMu 3 HUpKamH (BKIIOYAOYH 30LIBIICHHS TakuX pe3y/bTaTiB 1abopaTopHHX
J0CTiIKEHb HUPOK, IK CCYOBHHA Ta KPEaTHHIH), HHPKOBA HEJ0CTAaTHICTh

e Halpsx (kucrelt pyk, Hir, ITHKOIOTOK, I'y0, pora abo ropa).

Ay:xe pinkicni mobiuni epexrn (MoxyTs ypakatn 10 13 10000 namienTis):

* Cepiiosni mpobnemn i3 cepueBum putMoM (Torsade de Pointes), 3ynumka cepris
(3ynunka cepns) (amB. Pozmin 2, Ulo norpibuo 3HatH, nepm Hi}l{ Hpﬂi’rma'm
Moxcugnoxcanun) S %

* locTpe 3analicHHsA NEYiHKH, IO MOXKE IPU3BECTH 10 Hebe3neuHol ,um,)}cm*m uesm;ncosm
HEJIOCTATHOCTI (BKJIFOYAIOYH JIeTAIBHI BUITAJIKH) ! o ' ‘

ﬁi\}“ A

:(\‘)




Mokcudnokcauus (y dpopmi Yacruna 3 WHOPAR Tpaeens 2019
riipoxa0puy) TabaeTKH, 110 (3riT BOO3 3 oniHku npenaparty)

aucnepryorses 100 mr

(Maxseonc @apmacsrotukanc Jlimiten),

TB342

* 3MiHHM WIKIPH Ta CTU30BHX 00OJIOHOK (GosticHi myxmpi B poti / Hoci abo Ha wieni / I11XB1),

NOTeHNiHo Webesneuni s skutra  (cuuapom Crienca-JkoHcoHa, ToKcHYHMIE

eniiepMaIbHUI HEKPOJIi3)

Po3zpus cyxoxuns

[locunenns 3ropTaHHs KPOBI, 3HaUHE 3HHAKCHHS [IeBHHX JCHKOIATIR (arpanynonuTos)

ITogyTTst camoBiZcTOpOHEeHHS (He 6yTH c06010)

Ilorae MeHTanbHe caMOmOYyTTsi (NOTEHUIHHO NPH3BOAMTE 1O CAMOYIIKOJKEHHS,

HanpHKIaz, CylluialibHi iel / JyMKku un crpobu camory6ersa)

Tumyacosa BTpata 30py

e llinBuimena gyTiIHBicTh MKipH

e 3ananeHHs cyriobiB

e BimuyTTs 3aKISKI0CT] B M'S3aX

e lloripmends cHMNTOMIB MiacTeHil (HecTaHIZapTHA CTOMJIOBAHICTD M’5I31B, 10
IPH3BOJIMTH 10 C1abKOCTI Ta y cepiio3HMX BHNAIKaX mapasivy)

HyKe piKicHi BUNAJIKH TPHBAIMX (0 MIiCAIB YM POKiB) ab0 MOCTIHHMX MOBIYHHX peakmiii Ha
mxapcsm 3aco0u, Taki K 3aNaJeHHs CYXOXKHib, PO3PUB CYXOKHILIA, Oilb y cyriobax, 6imb y
KIHIIBKAX, YTPYAHEHHs XOAbOM, aHOMAIbHI BiTdyTTs, Taki AK Bil IIIHILKH Ta TOJIKH,
TNOKOJIOBAHHSA, JIOCKOTAaHHS, NCYiHHs, OHiMinHA a0o Oine (HeBpomartis), mempecis, BTOMa,
MOPYMIEHHS CHY, MOPYIIeHH s IIaM’sTl, & TAKOXK MOPYIIEHHs CIIyXy, 30pYy, CMaKy i 3anaxy Gyiu
OB s3aHi 3 IpUHOMOM aHTHOIOTHKIB IPYIIH XiHOJIOHIB Ta TOPXIHOJIOHIB, B AKX BHIIA/KAX
HE3aJISKHO BiJl IONEPETHBOr0-ICHYIOUMX (DaKTOPIB PH3HKY.

Huicde naBesieni ysxe pijkicHi BUmaaxu no6iunux edekTir, mpo sAKi MOBiTOMIISIIOCh BHACILIOK
JIIKYB&HHH IHINMMHU XiHONOHOBUMH aHTHOIOTHKAMH, SIKi, MOMKIIHBO, MOXYTh BUHHKHYTH TaKOX
Ii/{ Yac JIiKyBaHHs HperiapatoM Mokcubokcarmn (y dopmy rinpoxmnopumy) 100 mr tabneTku,
IO JHCIIEPIYIOThCS:

» lligBuinennii piBeHb HATPilO B KPOBi

¢ IlinBuilenuii piBeHb Kalbllilo B KPOBI

* OcoOnHMBHIA THII 3HIKEHOT KIIBKOCT] epHTPOLHUTIB (reMOIiTHIHA aHeMis)

e M’a30Bi peakiii 3 ypaKeHHAM M’ A30BHX KJIiTHH

* [liBHIIEHA YYTIHBICTE WIKIPH 10 COHSYHOTO CBiTIa 260 Y ®-cBitna

e Hp06neMH NOB'SI3aHI 3 HCPBOBOIO  CHCTEMOIO, Taki K OiNb, NMEYiHHA, NMOKOTIOBAHHS,

OHIMIHHA Ta / a60 cnabKicTh y KiHIliBKax

SAxmo y Bamoi JUTHHHA CHOCTeplI‘aIOTI:CH Oymb-aKi 10GivHi edektn, He 3a3HayeHi B IBOMY
JIHCTKY-BKJIAJUILI, HETalfHO MOBITOMTe Hpo Le Jikaps IHTHHH, MO0 OTpPHMATH KOHCYIBTAIIII0
TICPCl 3aCTOCYBAaHHAM HAcTyNHOI no3d. Ilopimomnsiounm mpo moOGiumi edeKTH, BH MOXKeTe
AOTIOMOTTH HajaTH Oiiblie indopmaltil 1po GesneKy 1bOro TiKapehKoro 3acoby.

Iosinomienus npo nodivmi e(l)eKTn
JIKI0 y Bac BHHUKIHM Oy1b-5K1 Mo6ivHi edexTH, noBizoMTe NMpo 11e BALIOTO ,zmTﬂqom J111<apx Lle
CTOCYEThCA TaKOXK HebaxaHUX e(eKTiB, He 3a3HAYCHHX B LHBOMY JIHCTK_}’-BKHBJIHIHI ,E[Kmo €

MOKIHBICTD, BH TAKOK MOXETe NOBIIOMHTH mpo moGiumi e(})exm‘ %é?ﬁbéebehﬁﬁo uepes




Moxkcudnokcatut (y hopmi Hactura 3 WHOPAR Tparens 2019
TiZIPOXJI0PUY) TaGNeTKH, 110 (3eit BOO3 3 ouinkn npenapary)

aucnepryiorbes 100 mr

(Maxneonc ®apmacerotkaic Jlimiten),

TB342

HALlOHANBHY cucTeMy 3BiTHOCTL. IloBizoMisIoun mpo moGivni edexT, BH MOKETe JOTOMOITH
Hajary OutbIe iHdopmauii po Ge3neky 1boro JKapehLKoro 3aco0y.

S. Hx 36epiratn Mokcndaokcamun (y dopmi rigpoxaopuxy) 100 mr taGuerku, mo
JHCHEPTYITHCSH

36epirati mpu Temnepatypi ne sunie 30 °C B cyxoMy Miclii. 3aXHIIaTH Bij cBiT/IA.

He 3actocoByiite neit nikapenkuii 3aci6 micis 3akingenns TepMiHy IpHIATHOCTI, 3a3HAYCHUH Ha
ynaxoBii miens cinis «EXP». JlaTa 3akiHYeHHs TepMiHy NMPHIATHOCTI 03HAYAE OCTAHHIO Jlary
BKa3aHOI'O MiCSIIs.

He cnix Buknnarn Gyan-axi mikapebki 3ac00H 10 CTIYHUX BOJ UM TBEP/IHX no0yTOBHX BiJIXO/IIB.
3amuraiiTe BalOro JiKapsi, K CIIJ YTHI3YBaTH JHKapchKi 3aco0m, sSKi GLIBIIE He MiUISraloTh
3acTocyBanHIO. LI 3aX0/11 JIONOMO3KYTE 3aXHCTHTH HABKOJIMIIHE CEPEIOBHIILE.

6. CxoiajioBi ynakoBku Ta inma indopmanis

o micTuTh npenapar Mokcuduaokcamun (y dopmi rigpoxaopuay) 100 Mr Tadaerku, mo
AHCHEPIYIOThCS

Jiroua peyoBHHa:

Kosxua Tabnerka, mo naucnepryerbest, MiCTHTh MOKCHMIOKCAIIMHY TIIPOXJIOPHIY €KBIBAIEHTHO
100 Mr MokcHIIOKCAMHY.

IH111 KOMITOHEHTH:
Emnnemonosa,  merakpuiartHuii  comonimep, TPMETHILUTPAT,  MAaHiT, LeTH0103a
MIKPOKPHCTANINHA, CYKPago3a, HATPilO XIOPHI, KPOCIIOBI/OH, acrmapraM, MarHilo cTeapar,
apoMaTH3aTop JIMMOH Ta apOMaTH3aTop M’ ITa.

Sk Burasaae npenapar Mokcuguokecauun (y dgopmi rizpoxyopuay) 100 mr Tadaerkn, mo
AHCHEPTYHTHCH TA CKJIAT0BI YIAKOBKH

Kancymononibni asoonyxii TabieTky, 1Mo AHCIEPryrOThCs 663 HNOKPHTTS, CBITJIO-AKOBTOTO abo
KOBTOI'O 3 BKPAIICHHAMH KOJBOPY 3 THCHeHHsM "I 75" 3 ommoro Goky Ta nimiero posnmomy 3
HIIOTO.

ITo 10 rabnerox y 6micrepi Alu-Alucold. o 10 Gricrepis Y KapTOHHIH ynakoBI{i, 1110 MiCTHTH
JIHCTOK-BKIIAUIII JI7IS TIAI[ICHTA.

Buacnuk peecrpaniiinoro nocpinuenns
Maxkneonc ®apmaceiotukanc Jlimiten/
304, Atnanrta Apkane, Mapoa Yapu Poaj,
Anaxepi (Ier),

400059/ MymbGaii

Irais




Mokcudyiokcanns (y gpopmi Hactuna 3 WHOPAR Tparens 2019
rizpoxnopuny) Tabnerku, 1o (3BiT BOO3 3 oninkn npenapary)

nucnepryrorbes 100 mMr

(Maxkneonc @apmackiorukanc Jlimiren),

TB342

Tenedon: +91-22-66762800

®axc:+91-22-2821 6599

e-mail sjadhav@macleodspharma.com
vijay(@macleodspharma.com

Bupoounk:

Makneonc ®apmaceroruxaic Jlimitesn

HOuiT-VI, Briok N2, Binemx Txena, Ioet Odic Jloaximaiipa, Texcin bauni, lictpixt Conan,
Ximauai [Ipagem - 174101, Iunis

Tenedon/daxc +91 22 567 62819/ +91 22 282 16 599
E-mail exports@macleodspharma.com

st 6yan-sxoi noaarkosoi indopmanii moxo panoro JiKapcbKoro 3acoby, Oyab Jacka
3BEPHITLCH 10 BAMIOTO JIKAPSL.

Hanmii muetok-BKnamn 6ymno neperisHeMo y Tpasai 2019 POKY.

JleranbHa iH(oOpMallis 00 HBOTO JIKAPCHKOTO 3ac06y JAoctymnHa Ha BeO caiiti BOO3 :
https://extranet.who.int/prequal/.
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SATBEP/IZKEHO
Haxa3 MinicteperBa oxoponn
310poR’s YK a'l'lm
L OF AOLO Ne
Peecrpaniiine mocBiguenns

(A // FdES /o /()1

IncTpykiis mpo  3acTocysanms Jtikapcekoro 3acoly aGo imopmaiis mpo 3aCTOCYBaHHSI
JIKapChKOrO  3aco0y,  3aTBEp/UKEHA 3TiHO 3  HOPMATHBHAMH — BHMOTAMH KpaiHu
3asBuuka/Bupobunka abo KpaiHu, peryasTopHuii opra sKoi KEePYETLCA BHCOKMMH CTaHJIapTaMu
SAKOCTI, IO BiNMOBIAI0TH CTAaHAapTaM, pekoMengosanim BOO3, Ta/abo 3rigHo 3 pe3yJibTaTaMu
KIHIYHAX ~ BUNIPOOYBaHb, BHKNAJEHA MOBOI  BIiANOBIAHO /[0 BHMOT  INOJIO MOBH,
BH3HAYCHHUX a03alloM JPYrHM YaCTHHH TPEThOi cTarTi 26 3akony VYkpaiun «IIpo 3acamm
ZiepKaBHOT MOBHOT monitukk» (KopoTka xapakrepneruka JikapehbKoro 3aco0y).

Maxkaeone @apmaceroruxadnce Jlimiten, Inxis

3asiBHuK, Kpaiua: Macleods Pharmaceuticals Limited, India

Maxkeonc @apmacerorukanc Jimiren, Inis

Bupoouuk, kpaina: Macleods Pharmaceuticals Limited, India

Moxkcudaokcaunny I'inpoxaopua Tabuerkn, lllo Tucnepryorbes 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
Tabuerky, mwo aucnepryrorsest mo 100 mr Ne 100 ( 10><10)/,y-§nipﬁgqpax




Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019

Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

WHO-PQ RECOMMENDED
SUMMARY OF PRODUCT CHARACTERISTICS

This summary of product characteristics focuses on uses of the medicine covered by
WHO 'sPrequalification Team - Medicines. The recommendations Jor use are based on WHO
guidelines and on information from stringent regulatory authorities (term to be revised).

The medicine may be authorised for additional or different uses by national medicines regulatory

authorities.
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Maxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets
(Macleods Pharmaceuticals Limited), TRB342

1. NAME OF THE MEDICINAL PRODUCT
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each dispersible tablet contains moxifloxacin hydrochloride equivalent to 100 mg moxifloxacin.
Each tablet also contains 91 mg of mannitol, 12.5 mg of aspartame and 19.7 mg (0.86mmol) of sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Dispersible Tablets

Light yellow to mottled yellow colour, capsule-shaped, biconvex, uncoated dispersible tablets,debossed with
“I'75” on one side and having a break-line on the other side.

If necessary, the tablet can be divided into two equal doses.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is indicated in combination with other
antituberculosis agents for the treatment of tuberculosis caused by Mycobacterium tuberculosis.

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is only indicated as a second-line antimycobacterial drug when use of first line drugs is
not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities’ guidance.

This product is intended for the use in children. Nonetheless, information is provided on adult health issues
such as pregnancy and breast-feeding to allow Jull access to all relevant information.

4.2 Posology and method of administration
Posology

Children weighing less than 30 kg and under 15 years of age:
The recommended daily dose is 10 to 15 mg/kg bodyweight.

Number of Moxifloxacin (as hydrochloride) 1 00mg Dispersible TabletsMoxifloxacin (as hydrochloride)
100mg Dispersible Tablets for daily treatment accordin g to weight bands

Bodyweight in kg 5-6 7-9 10-15 16 —23 24 - 30
Number of tablets per day | 0.8 1.5 2 « 13 4

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is not recommended for use in children weighing less than 5 kg.

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxiﬂoxz}ci\J/a; "V‘Sﬁ_}hfar:&chloride) 100mg
Dispersible Tablets is not recommended for children and adolescents Weighing 30 g%éx\lld above, and from 15

years of age, who can take moxifloxacin 400 mg tablets.

S .

“3 ol

"Trade names are not prequalified by WHO. This is the national medicines réé’ulatory‘ﬁ"gen,c._).(i'_:s‘,NMRA) responsibility.
Throughout this WHOPAR the proprietary name is given as an example only. / , =~ ~ "
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Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

Renal impairment:
No dose adjustment is required in patients with impaired renal function or in patients on chronic dialysis,
including haemodialysis and continuous ambulatory peritoneal dialysis(see section 5.2).

Hepatic impairment:
No dosage adjustment is recommended in hepatic insufficiency.

Elderly
No dosage adjustment is required in the elderly.

Missed dose and vomiting after a dose

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase the risk
of resistance to moxifloxacin and reduce its effectiveness.

The patient should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours have
passed since the dose was due, the patient should omit the missed dose and take the next scheduled dose at
the usual time. The patient should not take a double dose.

If the patient vomits within 1 hour of taking Moxifloxacin 100mg Dispersible Tablets, the patient should take
an extra dose. If vomiting occurs more than an hour after taking the dose, the patient does not need to take an
extra dose and can take the next dose as usual when it is due.

Method of administration
Oral use

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets may be taken with food or between meals.

Patients weighing 7 kg or more:

The required number of Moxifloxacin 100mg Dispersible Tablets should be dispersed in approximately 10
mL of drinking water and the entire mixture should be swallowed. The mixture (tablets dispersed in water)
should be used within 10 minutes. An additional volume of water should then be consumed immediately.

Patients weighing 5-6 kg:

For administration of the correct dose, an oral syringe of 10 mL with 1 mL markings is needed. One tablet of
Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets should be dispersed in exactly 10 mL of drinking water and mixed carefully. 8 mL of the
mixture should be drawn up in the syringe and administered to the child.

4.3 Contraindications

Moxifloxacin (as hydrochloride) 1 00mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is contraindicated in:
-Patients with hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed in section
6.1.

* Patients with a history of tendon disease/disorder related to quinolone treatment

¢ Patients with transaminases increase>5fold ULN

Both in preclinical investigations and in humans, changes in cardiac electrophysiology have been observed
following exposure to moxifloxacin, in the form of QT prolongation. For reasons of drug safety,
moxifloxacin is therefore contraindicated in patients with: P

* Known QT prolongation (congenital or acquired) ‘ . "j"_? N
*  Electrolyte disturbances, particularly uncorrected h&pbkalaeuﬁa\ ?(.-\
¢ Clinically relevant bradycardia el B e
* Clinically relevant heart failure with reduced left-ventriclar ejection fraction
* History of symptomatic arthythmias \C~ "
I 1ov ‘f
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4.4 Special warnings and precautions for use

The use of moxifloxacin should be avoided in patients who have experienced serious adverse reactions in the
past when using quinolone or fluoroquinolone containing products (see section 4.8). Treatment of these
patients with moxifloxacin should only be initiated in the absence of alternative treatment options and after
careful benefit/risk assessment (see also section 4.3).

Prolongation of QTc¢ interval and potentially QTc-prolongation-related clinical conditions

Moxifloxacin has been shown to prolong the QTc interval on the electrocardiogram in some patients. In the
analysis of ECGs obtained in the clinical trial program, QTc prolongation with moxifloxacin was 6 msec +
26 msec, 1.4% compared to baseline. As women tend to have a longer baseline QTc interval compared with
men, they may be more sensitive to QTc-prolonging medications. Elderly patients may also be more
susceptible to drug-associated effects on the QT interval.

Other drugs that prolong the QT interval (see also section 4.5) should be used only when strictly needed and
with caution in patients receiving moxifloxacin. High dose therapy with moxifloxacin should be avoided.
ECGs and serum potassium levels should be closely monitored.

Medication that can reduce potassium levels should be used with caution in patients receiving moxifloxacin
(see also sections 4.3 and 4.5).

Moxifloxacin should be used with caution in patients who are taking medications associated with clinically
significant bradycardia (see also section 4.3).

Moxifloxacin should be used with caution in patients with ongoingproarrhythmic conditions (especially
women and elderly patients), such as acute myocardial ischaemia or QT prolongation as this may lead to an
increased risk for ventricular arrhythmias (including torsade de pointes) and cardiac arrest (see also section
4.3). The magnitude of QT prolongation may increase with increasing concentrations of the drug. Therefore,
the recommended dose should not be exceeded.

If signs or symptoms of cardiac arrhythmia occur during treatment with moxifloxacin, treatment should be
stopped and an ECG should be performed.

Prolonged, disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible serious
adverse drug reactions affecting different, sometimes multiple, body systems (musculoskeletal, nervous,
psychiatric and senses) have been reported in patients receiving quinolones and fluoroquinolones irrespective
of their age and pre-existing risk factors. Moxifloxacin should be discontinued immediately at the first signs
or symptoms of any serious adverse reaction and paticnts should be advised to contact their health care
provider for advice.

Hypersensitivity / allergic reactions

Hypersensitivity and allergic reactions have been reported for fluoroquinolones including moxifloxacin after
first administration. Anaphylactic reactions can progress to a life-threatening shock, even after the first
administration. In these cases moxifloxacin should be discontinued and suitable treatment (e.g. treatment for
shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liverfailure (including fatal cases) have been reported with
moxifloxacin (see section 4.8). Patients should be advised to contact their health care provider prior to
continuing treatment if signs and symptoms of fulminant hepatic disease develop such as rapidly developing
asthenia associated with jaundice, dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of liver dysfunction occur.

Serious bullous skin reactions S A LS 73N
Cases of bullous skin reactions like Stevens-Johnson syndrom’eﬂq‘!"jtoxic-eﬁidéqnal necrolysis have been

reported with moxifloxacin. Patients should be advised to contact their heélthzg‘a,re provider immediately
prior to continuing treatment if skin or mucosal reactions occuts ¥ 2
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Patients predisposed to seizures

Quinolones are known to trigger seizures. They should be used with caution in patients with CNS disorders
or in the presence of other risk factors which may predispose to seizures or lower the seizure threshold. In
case of seizures, treatment with moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesias, hypoaesthesias, dysaesthesias,
or weakness have been reported in patients receiving quinolones including moxifloxacin. Patients under
treatment with moxifloxacin should be advised to inform their health care provider prior to continuing
treatment if symptoms of neuropathy such as pain, burning, tingling, numbness, or weakness develop in
order to prevent the development of an irreversible condition.

Psychiatric reactions

Psychiatric reactions may occur even after the first administration of quinolones, including moxifloxacin. In
very rare cases depression or psychotic reactions have progressed to suicidal thoughts and self-endangering
behaviour such as suicide attempts. In the event that the patient develops these reactions, moxifloxacin
should be discontinued and appropriate measures instituted. Caution is recommended if moxifloxacin is to be
used in psychotic patients or in patients with history of psychiatric disease.

Antibiotic-associated diarrhoea including colitis

Antibiotic-associated diarrhoea (AAD) and antibiotic-associated colitis (AAC), including
pseudomembranous colitis and Clostridium difficile-associated diarrhoea, have been reported in association
with the use of broad spectrum antibiotics including moxifloxacin and may range in severity from mild
diarrhoea to fatal colitis. Therefore itis important to consider this diagnosis in patients who develop serious
diarrhoea during or after the use of moxifloxacin. If AAD or AAC is suspected or confirmed, ongoing
treatment with antibacterial agents, including moxifloxacin, should be discontinuedand adequate therapeutic
measures should be initiated immediately. Furthermore, appropriate infection control measures should be
undertaken to reduce the risk of transmission. Drugs inhibiting peristalsis are contraindicated in patients who
develop serious diarrhoea.

Patients with myasthenia gravis
Moxifloxacin should be used with caution in patients with myasthenia gravis because the symptoms can be
exacerbated. -

Tendinitis, tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon). sometimes bilateral, may oceur
as early as within 48 hours of starting treatment with quinolones and fluoroquinolones and have been
reported to occur even up to several months after discontinuation of treatment. The risk of tendinitis and
tendon rupture is increased in older patients, patients with renal impairment, patients with solid organ
transplants, and those treated concurrently with corticosteroids. Therefore, concomitant use of corticosteroids
should be avoided. At the first sign of tendinitis (e.g. painful swelling, inflammation) the treatment with
moxifloxacin should be discontinued and alternative treatment should be considered. The affected limb(s)
should be appropriately treated (e.g. immobilisation). Corticosteroids should not be used if signs of
tendinopathy occur.

Aortic aneurysm and dissection

Epidemiologic studies report an increased risk of aortic aneurysm and dissection after intake of
fluoroquinolones, particularly in the older population. Therefore, fluoroquinolones should only be used after
careful benefit-risk assessment and after consideration of other therapeutic options in patients with positive
family history of aneurysm disease, or in patients diagnosed with pre-existing aortic aneurysm or dissection,
or in presence of other risk factors or conditions predisposing for aortic aneurysm and dissection (e.g.
Marfan syndrome, vascular Ehlers-Danlos syndrome, Takayasu arteritis, giant cell arteritis, Behcet's disease,
hypertension, atherosclerosis). In case of sudden abdo111in€\i_lf§f1§§f}3}r}back pain, patients should be advised to

immediately consult a health care provider in an emergsiié’c}fdepartrpéﬁt.y

{ A .
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Patients with pre-existing renal disorders
Elderly patients with renal disorders should use moxifloxacin with caution if they are unable to maintain
adequate fluid intake, because dehydration may increase the risk of renal failure.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be consulted
immediately.

Dysglycaemia
As with all fluoroquinolones, disturbances in blood glucose, including both hypoglycaemia and

hyperglycaemia have been reported with moxifloxacin. In moxifloxacin-treated patients, dysglycaemia
occurred predominantly in elderly diabetic patients receiving concomitant treatment with an oral
hypoglycaemic agent (e.g. sulfonylurea) or with insulin. In diabetic patients, careful monitoring of blood
glucose is recommended.

Prevention of photosensitivity reactions

Quinolones have been shown to cause photosensitivity reactions in patients. However, studies have shown
that moxifloxacin has a lower risk to induce photosensitivity. Nevertheless patients should be advised to
avoid exposure to UV irradiation or extensive/strong sunlight during treatment with moxifloxacin.

Patients with glucose-6-phosphate dehydrogenase deficiency

Patients with a family history of, or actual glucose-6-phosphate dehydrogenase deficiency are prone to
haemolytic reactions when treated with quinolones. Therefore, moxifloxacin should be used with caution in
these patients.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited documentation of
the safety, moxifloxacin should only be used in children and adolescents with

M. Tuberculosisinfection if the benefit is considered to exceed the risk and there are no treatment
alternatives.

Patients with pre-existing impaired liver function

No dosage adjustment is recommended for mild, moderate, or severe hepatic insufficiency. However, some
changes in the metabolism of moxifloxacin were observed in patients with hepatic insufficiency. Therefore,
moxifloxacin should be used with caution in these patients.

Excipients

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains aspartame,which is a source of
phenylalanine and may be harmful for people with phenylketonuria(PKU), a raregenetic disorder in which
phenylalanine builds upbecause the body cannot remove it properly.

Neither non-clinical nor clinical data areavailable to assess aspartame use in infantsbelow 12 weeks of age.

This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is to say, is essentially ‘sodium-
free’.

4.5 Interaction with other medicinal products and other forms of interaction

Cytochrome P450 mediated interactions
In vitro studies with cytochrome P450 isoenzymes (CYP) indicate that moxifloxacin does not inhibit
CYP3A4, CYP2D6, CYP2C9, CYP2C19, or CYP1A2, suggesting that moxifloxacin is unlikely to alter the
pharmacokinetics of drugs metabolized by these enzymes. AlsoCYP450 isoenzymes are not known to be
involved in the metabolism of moxifloxacin. Considering %B?g%j;ﬁé,‘(@-etabo]ic interactions via
cytochrome P450 enzymes are unlikely. ,:,’ffr;” E

( paumiBA
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Clinical studies have shown that there are no interactions following concomitant administration of
moxifloxacin with ranitidine, probenecid, oral contraceptives, calcium supplements, morphine administered
parenterally, theophylline, cyclosporine or itraconazole.

Rifampicin
When co-administered with multiple doses of rifampicin, moxifloxacin AUC decreases by approximately
30%. The clinical consequences of this are unknown, and no dose adjustment is recommended on co-

administration.

Rifapentine
When co-administered with multiple doses of rifapentine, moxifloxacin AUC decreased by 17%. The clinical

consequences of this are unknown, and no dose adjustment is recommended on co-administration.

Rifabutin
No data are available on the effect of co-administration on the exposure to moxifloxacin and rifabutin.

QT-prolonging agents

An additive effect on QT interval prolongation of moxifloxacin and other agents that prolong the QT interval

cannot be excluded. This effect might lead to an increased risk of ventricular arthythmias, notably torsade de

pointes. Therefore moxifloxacinshould be used with caution in patients treated with any of the following

drugs (see also section 4.4):

- antiarrhythmics class IA (e.g. quinidine, hydroquinidine, disopyramide),

- antiarrhythmics class III (e.g. amiodarone, sotalol, dofetilide, ibutilide),

- antipyschotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride),

- tricyclicantidepressive agents,

- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin IV, pentamidine, antimalarials,
particularly halofantrine),

- certainantihistaminics (terfenadine, astemizole, mizolastine),

- others (e.g. cisapride, vincamine IV, bepridil, diphemanil).

Potassium lowering agents

Moxifloxacin should be used with caution in patients who are taking medication that can reduce potassium
levels (e.g. loop and thiazide-type diuretics, laxatives and enemas [high doses], corticosteroids, amphotericin
B) or medication that is associated with clinically significant bradycardia.

Bivalent and trivalent cations

Chelating agents such as iron, aluminium and magnesium may inhibit the absorption of moxifloxacin.
Concomitant administration or administration of agents containing these cations in temporal proximity to the
intake of moxifloxacin may decrease moxifloxacin exposure by 25-60%. An interval of at least 6 hours
should be left between administration of agents containing bivalent or trivalent cations (e.g. antacids
containing magnesium or aluminium, didanosine tablets, sucralfate and agents containing iron or zinc) and
administration of moxifloxacin.

Concomitant administration of charcoal with an oral dose of 400mg moxifloxacin led to a pronounced
prevention of drug absorption and a reduced systemic availability of the drug by more than 80%. Therefore,
the concomitant use of these two drugs is not recommended (except for overdose cases, see also section 4.9).

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been reported in patients
receiving antibiotics, especially fluoroquinolones, macrolides, tetracjpi[i-rfe‘sfﬁt‘;d{ﬁmoxazole and some
cephalosporins. The infectious and inflammatory conditions, age and general status of the patient appear to
be risk factors. Under these circumstances, it is difficult to evaluate whethef the irifection or the antibiotic
therapy caused the INR (international normalised ratio) disorder, A breggﬁtionary'measure would be to more
frequently monitor the INR in patients on warfarin or any other a_r_;ﬁ’c':qé‘g\ulants.

W =
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4.6 Fertility, pregnancy and breastfeeding

Pregnancy

The safety of moxifloxacin in human pregnancy has not been investigated. Moxifloxacin should only be used
in pregnancy if the benefit is considered to outweigh the risks, and there are no available treatment
alternatives. Reversible joint injuries are described in children receiving some quinolones; however this
effect has not been reported as occurring on exposed foetuses. Animal studies have shown reproductive
toxicity (see section 5.3). The potential risk for humans is unknown. Pregnancy should be avoided in women
treated with moxifloxacin. Adequate contraceptive measures should be taken.

Breast-feeding
The use of moxifloxacin during breast-feeding is contraindicated. As with other quinolones, moxifloxacin

has been shown to cause lesions in the cartilage of the weight bearing joints of immature animals. Preclinical
data indicate that small amounts of moxifloxacin passes into breast milk.

Fertility
No specific studies with moxifloxacin in humans have been conducted to evaluate effects on fertility. Animal
studies do not indicate impairment of fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines have been performed.
However, fluoroquinolones including moxifloxacin may cause impairment of the patient's ability to drive or
operate machinery due to CNS reactions (e.g. dizziness; acute, transient loss of vision, see section 4.8) or
acute and short lasting loss of consciousness (syncope, see section 4.8). Patients should be advised to see
how they react to moxifloxacin before driving or operating machinery.

4.8 Undesirable effects

Adverse reactions based on all clinical trials with moxifloxacin 400mg (oral and sequential therapy) sorted
by frequencies are listed below. Of note, the majority of available safety data on moxifloxacin has been
generated in patients with conditions other than tuberculosis in studies of less than three weeks duration.

Adverse events considered at least possibly related to moxifloxacin treatment are listed below by body
system, organ class and frequency.

Apart from nausea and diarrhoea all adverse reactions were observed at frequencies below 3%. Frequencies
are defined as very common (>1/10), common (>1/100 to <1/1 0),uncommon (>1/1,000 to <1/100), rare
(21/10,000 to <1/1,000), very rare (<1/10,000), not known (cannot be estimated from available data).

Frequency of undesirable effects

System Organ Common Uncommon Rare Very Rare
Class
Infections and Superinfections
infestations due to resistant
bacteria or fungi
e.g. oral and
vaginal
candidiasis
Blood and the Anaemia Prothrombin level
lymphatic Leucopenia i increased/INR
system disorders Neutropenia “frdecreased
Thrombocytopenia T
Thrombocythaemia Agranulocytosis
Blood eosinophilia
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System Organ Common Uncommon Rare Very Rare
Class
Prothrombin time
prolonged/INR
increased
Immune system Allergic reaction Anaphylaxis incl.
disorders (see section 4.4) very rarely life-
threatening shock
(see section 4.4)
Allergic oedema /
angiooedema
(including
laryngeal oedema,
potentially life-
threatening, see
section 4.4)
Metabolic and Hyperlipidaemia Hyperglyaemia Hypoglycaemia
nutrition Hyperuricaemia
disorders
Psychiatric Anxiety reactions Emotional lability Depersonalization
disorders* Psychomotor Depression (in very Psychotic
hyperactivity/ rare cases potentially | reactions
agitation culminating in self- (potentially
injurious behaviour, | culminating in
such as suicidal self-injurious
1deations/ thoughts, behaviour, such
or assuicidal
suicide attempts, see | ideations/
section 4.4) thoughts, or
Hallucination suicide attempts,
see section 4.4)
Nervous system | Headache Par-and Hypoaesthesia Hyperaesthesia
disorders* Dizziness Dysaesthesia Smell disorders (incl.
Taste disorders anosmia)
(incl. Abnormal dreams
ageusia in very rare | Disturbed
cases) coordination
Confusion and (incl. gait
disorientation disturbances,
Sleep disorders esp. due to dizziness
(predominantly or vertigo)
insomnia) Seizures incl.
Tremor grandmal
Vertigo convulsions (see
Somnolence section 4.4)

Disturbed attention
Speech disorders
Amnesia
Peripheral
neuropathy and.
polyneuropathy, -

-

Eye disorders*

Visual disturbances

. ‘%ll’li:otgp}i“b.lnia

Transient loss of
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System Organ Common Uncommon Rare Very Rare
Class
incl. diplopia and vision
blurred vision (especially in the
(especially in the course of CNS
course of CNS reactions, see
reactions, see sections
section 4.4 and 4.7)
4.4)
Uveitis and
bilateral acute iris
transillumination
(see section 4.4)
Ear and Tinnitus
labyrinth Hearing impairment
disorders* incl. deafness
(usually
reversible)
Cardiac QT prolongation | QT prolongation Ventricular Unspecified
disorders in patients with | (see tachyarrhythmias arrhythmias
hypokalaemia section 4.4) Syncope (i.c., acute | Torsade de
(see Palpitations and short lasting loss | Pointes
sections 4.3 and | Tachycardia of consciousness) (see section 4.4)
4.4) Atrial fibrillation Cardiac arrest
Angina pectoris (see section 4.4)
Vascular Vasodilatation Hypertension Vasculitis
disorders Hypotension
Respiratory, Dyspnea (including
thoracic and asthmatic
mediastinal conditions)
disorders
Gastrointestinal | Nausea Decreased appetite | Dysphagia
disorders Vomiting and food intake Stomatitis
Gastrointestinal | Constipation Antibiotic associated
and abdominal | Dyspepsia colitis (incl. pseudo-
pains Flatulence membranous colitis,
Diarrhoea Gastritis in very rare cases
Increased amylase | associated with life-
threatening
complications, see
section 4.4)
Hepatobiliary Increase in Hepatic impairment | Jaundice Fulminant
disorders transaminases (incl. LDH Hepatitis hepatitis,
increase) (predominantly potentially
Increased bilirubin | cholestatic) leading to

Increased gamma-
glutamyl-
transferase
Increase in blood
alkaline
phosphatase

life-threatening
liver failure (incl.
fatalcases, see
section 4.4)
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System Organ Common Uncommon Rare Very Rare

Class

Skin and Pruritus Bullous skin

subcutaneous Rash reactions like

tissue disorders Urticaria Stevens-Johnson

Dry skin syndrome or toxic

epidermal
necrolysis
(potentially life-

threatening, see
section 4.4)

Musculoskeletal Arthralgia Tendinitis (see Tendon rupture
and connective Myalgia section 4.4) (see section 4.4)
tissue disorders* Muscle cramp Arthritis
Muscle twitching Muscle rigidity
Muscle weakness Exacerbation of
symptoms of

myasthenia gravis
(see section 4.4)

Renal and Dehydration Renal impairment
urinary (including increase in
disorders BUN and

creatinine)

Renal failure (see
section 4.4)
General Feeling unwell Oedema
disorders and (predominantly
administration asthenia or fatigue)
site conditions* Painful conditions
(incl. pain in back,
chest,

pelvis and
extremities)
Sweating

*Very rare cases of prolonged (up to months or years), disabling and potentially irreversible serious drug
reactions affecting several, sometimes multiple, system organ classes and senses (including reactions such as
tendinitis, tendon rupture, arthralgia, pain in extremities, gait disturbance, neuropathies associated with
paraesthesia, depression, fatigue, memory impairment, sleep disorders, and impairment of hearing, vision,
taste and smell) have been reported in association with the use of quinolones and fluoroquinolones in some
cases irrespective of pre-existing risk factors (see section 4.4).

There have been very rare cases of the followin ¢ side effects reported following treatment with other
fluoroquinolones, which might possibly also occur during treatment with moxifloxacin: increased
intracranial pressure (including pseudotumorcerebri), hypernatraemia, hypercalcaemia, haemolyticanaemia,
rhabdomyolysis, photosensitivity reactions (see section 4.4).

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal prodq_cg,_;Hééf[ﬂ; ‘care providers are asked to
report any suspected adverse reactions to the marketing authorisation{jhdlder,uor,\i'f available, via the national
reporting system. /< T W
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Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked
to report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the
national reporting system.

4.9 Overdose

Symptoms
Single oral overdoses up to 2.8 g were not associated with any serious adverse events.

Therapy

No specific countermeasures after accidental overdose are recommended. General symptomatic therapy
should be initiated. ECG monitoring should be undertaken, because of the possibilityof QT interval
prolongation. Concomitant administration of charcoal with a dose of 400mg oral moxifloxacin will reduce
systemic availability of the drug by more than 80%. The administration of activated charcoal as soon as
possible after oral overdose may prevent excessive increase of systemic moxifloxacin exposure.About 3%
and 9% of the dose of moxifloxacin, as well as about 2% and 4.5% of its glucuronide metabolite are removed
by continuous ambulatory peritoneal dialysis and haemodialysis, respectively.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code: J01 MA14

Mechanism of action

Moxifloxacin has in vitroactivity against M. tuberculosis, as well as against a wide range of Gram-positive
and Gram-negative pathogens.

The bactericidal action of moxifloxacin against M. tuberculosisresults from the inhibition of the DNA
gyrase, encoded by the gyrdand gyrBgenes.

The wild-type moxifloxacin MIC distribution for clinical isolates of M. tuberculosishas been reported by
different investigators to range between 0.03-1 mg/L. 0.5 mg/L has been suggested as a susceptibility
breakpoint. When resistance to fluoroquinolones arises, it is generally caused by mutations in gyr4. Cross-
resistance within the fluoroquinolone drug class is extensive, though not universal.

Clinical experience

An individual patient data meta-analysis of 50 observational and experimental studies from 25 countries
showed that of 12 030 patients, 7346 (61%) had treatment success, 1017 (8%) had failure or relapse, and
1729 (14%) died. Compared with failure or relapse, treatment success was positively associated with the use
of linezolid (adjusted risk difference 0-15, 95% CI 0-11 to 0-18), levofloxacin (0-15, 0:13 to 0-1 8),
carbapenems (0-14, 0-06 to 0-21), moxifloxacin (0-11, 0-08 to 0-14), bedaquiline (0-10, 0-05 to 0- 14), and
clofazimine (0-06, 0-01 to 0-10). There was a significant association between reduced mortality and use of
linezolid (-0-20, -0-23 to -0-16), levofloxacin (-0-06, -0-09 to -0-04), moxifloxacin (-0-07, -0-10 to -0-04), or
bedaquiline (-0-14, -0-19 to -0-10). It was concluded that, although inferences are limited by the
observational nature of the data, treatment outcomes of multidrug-resistant tuberculosis were significantly
better with use of later generation fluoroquinolones, such as moxifloxacin, as well as with use of linezolid,
bedaquiline, clofazimine, and carbapenems.

5:2 Pharmacokinetic properties

Absorption of Moxifloxacin (as hydrochloride) 100mg Dispersible-TabletsMoxifloxacin (as hydrochloride)
100mg Dispersible Tablets ST

The absorption characteristics of Moxifloxacin (as hydrg)c'rhlorﬁc) 100mg Dispersible Tablcts have been
determined after administration of a single tablet in heél;f_[ﬁ\y volunteers in the fasting state as follows:
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Pharmacokinetic variable

Mean value
(£ standard deviation)

Maximum concentration (Cy,y)

2982+ 0.777ug/ml

Area under the curve (AUC,._..), a measure of the extent

of absorption

32.14 £ 5.272pg h/ml

Time to attain maximum concentration (ty.,)

1.16 £ 0.74 h

Pharmacokinetics of Moxifloxacin

Moxifloxacin

Absorption

Absolute bioavailability

91%

Oral bioavailability

Rapid and almost complete absorption after oral administration

Food effect

Absorption not affected by concomitant food intake (high fat meal)

Distribution

General

Rapid distribution to extravascular spaces
Steady-state within 3 days (with 400mg once daily regimen)

Volume of distribution at
steady state (mean)

Approximately 2 L/kg

Plasma protein binding

Approximately 40-42 %, independent of the concentration of the drug.

Mainly bound to serum albumin

Tissue Concentration Site: Plasma ratio
Plasma 3.1 mg/L -
Saliva 3.6 mg/L 0.75-1.3
Blister fluid 1.6 mg/L 1.7
Bronchial mucosa 5.4 mg/kg 1.7-2.1
Alveolar macrophages 56.7 mg/kg 18.6 —70.0
Epithelial lining fluid 20.7 mg/L 5-7
Maxillary sinus 7.5 mg/kg 2.0
Ethmoid sinus 8.2 mg/kg 2.1
Nasal polyps 9.1 mg/kg 2.6
Interstitial fluid 1.0 mg/L I8 = 1.4
Female genital tract* 10.2° mg/kg 1.72°

' 10 h after administration
? unbound concentration

% at the end of infusion

*intravenous administration of a single 400mg dose

? from 3 h up to 36 h post dose

Metabolism
Phase II biotransformation: 52% of an oral dose as glucuronide and sulfate
conjugation

Active metabolites None s

Elimination -~ #
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Elimination half life Approximately 12 hours

179 to 246 mL/min (following a 400 mg dose)

I4aH Ryt eleavance Renal clearance about 24 — 53 mL/min suggesting partial tubular

i reabsorption of the drug from the kidneys
% of dose excreted in urine Approximately 19 % for unchanged drug
Approximately 2.5 % for the sulfate-metabolite
Approximately 14 % for the glucuronide-metabolite
% of dose excreted in faeces Approximately 25 % of unchanged drug
Approximately 36% for the sulphate-metabolite
No recovery for the glucuronide-metabolite
Pharmacokinetic linearity Linear in the range of 50 - 1200 mg after single dose and up to 600 mg

after once daily dosing over 10 days.

Drug interactions

Metabolizing enzymes No interactions with drugs undergoing Phase I biotransformation involving
cytochrome P450 enzymes
No indication of oxidative metabolism

Elderly and patients with low body weight
Higher plasma concentrations are observed in healthy volunteers with low body weight (such as wormen) and
in elderly volunteers.

Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in patients with renal
impairment (including creatinine clearance> 20 mL/min/1.73 m?). As renal function decreases,
concentrations of the M2 metabolite (glucuronide) increase by up to a factor of 2.5 (with a creatinine
clearance of < 30 mL/min/1.73 m®).

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver failure (Child Pugh A, B,
©), it is not possible to determine whether there are any differences compared with healthy volunteers.
Impaired liver function was associated with higher exposure to M1 in plasma, whereas exposure to parent
drug was comparable to exposure in healthy volunteers.

53 Preclinical safety data

Effects on the haematopoetic system (slight decreases in the number of erythrocytes and platelets) were seen
in rats and monkeys. As with other quinolones, hepatotoxicity (elevated liver enzymes and vacuolar
degeneration) was seen in rats, monkeys and dogs. In monkeys, CNS toxicity (convulsions) occurred. These
effects were seen only after treatment with high doses of moxifloxacin or after prolonged treatment.
Moxifloxacin, like other quinolones, was genotoxic in in vifro tests using bacteria or mammaliancells. Since
these effects can be explained by an interaction with the gyrase in bacteria and -at higher concentrations -by
an interaction with the topoisomerase II in mammalian cells, a threshold concentration for genotoxicity can
be assumed. In in vivotests, no evidence of genotoxicity was found despite the fact that very high
moxifloxacin doses were used. Thus, a sufficient margin of safety to the therapeutic dose in man can be
provided. Moxifloxacin was non-carcinogenic in an initiation-promotion study in rats.
Moxifloxacin was proven to be devoid of phototoxic and photogenotoxic properties when tested in a
comprehensive programme of in vitro and in vivostudies. Under the same conditions other quinolones
induced effects. i

7 MACL
At high concentrations, moxifloxacin is an inhil:/oi‘i_t?t',of the rapld component of the delayed rectifier
potasstum current of the heart and may thus causeyfo*iongatigﬁ? of*the QT interval. Toxicological studies
performed in dogs using oral doses of 90 mg/kg i\lfé};dingg‘tbiplasrrja concentrations 16 mg/L. caused QT
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prolongations, but no arrhythmias. Only after very high cumulative intravenous administration of more than
50-fold the human dose (> 300 mg/kg), leading to plasma concentrations of > 200 mg/L (more than 40-fold
the therapeutic level), reversible, non-fatal ventricular arrhythmias were seen.

Quinolones are known to cause lesions in the cartilage of the major diarthrodial joints in immature animals,
The lowest oral dose of moxifloxacin causing joint toxicity in juvenile dogs was four times the maximum
recommended therapeutic dose of 400 mg (assuming a 50 kg bodyweight) on an mg/kg basis, with plasma
concentrations two to three times higher than those at the maximum therapeutic dose.

Toxicity tests in rats and monkeys (repeated dosing up to six months) revealed no indication regarding an
oculotoxic risk. In dogs, high oral doses (= 60 mg/kg) leading to plasma concentrations > 20 mg/L caused
changes in the electroretinogram and in isolated cases an atrophy of the retina.

Reproductive studies performed in rats, rabbits and monkeys indicate that placental transfer of moxifloxacin
occurs. Studies in rats (p.o. and i.v.) and monkeys (p.o.) did not show evidence of teratogenicity or
impairment of fertility following administration of moxifloxacin. A slightly increased incidence of vertebral
and rib malformations was observed in foetuses of rabbits but only at a dose
(20 mg/kg i.v.) which was associated with severe maternal toxicity. There was an increase in the incidence of
abortions in monkeys and rabbits at human therapeutic plasma concentrations. In rats, decreased foetal
weights, an increased prenatal loss, a slightly increased duration of pregnancy and an increased spontaneous
activity of some male and female offspring was observed at doses which were 63 times the maximum
recommended dose on an mg/kg basis with plasma concentrations in the range of the human therapeutic
dose.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Ethylcellulose, methacrylic acid copolymer, triethyl citrate, mannitol, microcrystalline cellulose, sucralose,
sodium chloride, crospovidone, aspartame, magnesium stearate, lemon flavour and peppermint flavour.

6.2 Incompatibilities
Not applicable

6.3 Shelf life
24 months

6.4 Special precautions for storage
Store below 30°C, in a dry place, protected from light.

6.5 Nature and contents of container

Alu-Alucold form blister pack of 10 tablets. Such 10 blisters are packed in a carton, along with a patient
information leaflet.

6.6 Special precautions for disposal and other handling
No special requirements,
Any unused product or waste material should be disposed of in accordance with local requirements.

T SUPPLIER

Macleods Pharmaceuticals Limited
304, Atlanta Arcade Aeh TN

Marol Church Road s =\
Andheri (East) > 0»
400 059 Mumbai

£

Page 15 of 17 '“ »

S

"y



{07

o

Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

India

Phone: +91-22-66762800

Fax: +91-22-2821 6599

E-mail: sjadhav@macleodspharma.com
vijay(@macleodspharma.com

8. WHO REFERENCE NUMBER (WHO Prequalification Programme)
TB342

9. DATEOF PREQUALIFICATION
18 December 2018

10.  DATEOFREVISIONOFTHE TEXT
May 2019

References

General reference sources for this SmPC include:
Avelox® SmPC. Available at: https://www.medicines.org.uk/emec/medicine/11841

Avelox® U.S. Prescribing Information, Available at:
https://www.accessdata.fda.gov/drugsatfda docs/label/2018/0210855064,0212775060]bl.pdf

Guidelines for the programmatic management of drug-resistant tuberculosis, 2014 update. Available at:
https://apps.who.int/iris/bitstream/handle/10665/1309 1 8/9789241548809_eng pdf?sequence=1

Quinolones and Fluoroquinolones Art 31 referral; Amendments to relevant sections of the summary of product
characteristics and package leaflets, 2018. Available at https://www.ema.europa.eu/en/documents/referral/quinolone-
fluoroquinolone-article-3 1-referral-annex-iii_en.pdf

Section 4.2:
Guidelines for multidrug-and rifampicin-resistant tuberculosis, 2018 update. Available at
https://www.who.int/tb/publications/2018/WHO.201 8.MDR-TB.Rx.Guidelines.prefinal.text.ndf?ua=1

Section 4.5

Weiner M et al. Antimicrob Agents Chemother 2007, 51:2861-2866
Nijland HM et al. Clin Infect Dis 2007; 45:1001-1007

Dooley K et al. Antimicrob Agents Chemother 2008; 52: 4037-4042

Section 4.8
Ball P et al. ClinTher 2004; 26: 940 - 950

Section 5.1

Gillespie SH and Billington O. J AntimicrobChemother 1999; 44:393-395
Hu Y et al. Antimicrob Agents Chemother 2003; 47:653-657

Angeby K et al. J AntimicrobChemother 2010: 65: 946-952

Rodriguez JC et al. Int ] Antimicrob Agents 2001: 3:229-31

Rodriguez JC et al. Int ] Antimicrob Agents 2002; 20:464-67

Van Ingen J et al. J ClinMicrobiol 2010; 48:2749-2753

Gumbo T Antimicrob Agents Chemother 2010; 54:1484-1§M aLS P o
Von Groll A et al. Antimicrob Agents Chemother 2009; 5%\3‘{498-45@}\0 R
Dorman SE et al. Am J RespirCrit Care Med 2009; 180: 273280 '\
Conde MB et al. Lancet 2009; 373: 1183-1189 2 Yzl

Collaborative Group for the Meta-Analysis of Individual Patient"fgta in/MDR-TB treatment—2017.
Lancet 2018;392:821-834. Z 23/

Al weblinksaccessed22 May 2019 + 509/

Page 16 0of 17



Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets

(Macleods Pharmaceuticals Limited), TB342

Detailed information on this medicine is available on the World Health Organization (WHO) web site:
https://extranct.who.int/prequal/ .
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JATBEPJKEHO
Hakaz MinicTepeTBa oxopoHu
310poB’H YKpaiHu
Qfﬁy OO Ne Ao

PeecrpaniiiHe nocBiT4eHHs

(//f//fx&? /b{/ Y 224

Ilepexnaj ykpaiHCHKOIO MOBOIO, aBTEHTHYHICTH SKOIO IATBEp/KeHA 3agsBHHKOM abo ioro
YIOBHOBaKEHOIO 0CO00I0, IHCTPYKIIT NMPO 3acTOCYBaHHS JKapCchLKOro 3acody abo indopmanii
LIPO 3aCTOCYBAaHHA JIKAPCHKOTO 3aco0y, 3aTBEPIKEHOI BIAMOBIAHO 10 HOPMATHBHHX BUMOT
Kpainn 3asBHHKa/BupoOHHKa abo KpalHH, pEryIsITOPHUIE OpraH sAKOi KepYeThCs BHCOKHMH
CTaHlapTaMy SKOCTI, 110 BIAIOBLAIOTH cTaHAapTaM, pekomengosanum BOO3, Ta/abo 3rizno 3
pe3ynpTaTaMH KIIHIYHUX BUNpoOyBaHb, 3acBiTYeHHH MiIIHCOM YIOBHOBAXKEHOI 0coOH, IO
BHCTYIac Bia iMeni 3aseuuka. (Koporka xapaktepucernka Jikapeskoro 3acody).

Maxkaeonce @apmacsioruxasc Jlimiren, Inaia

3asiBHHK, Kpaina: Macleods Pharmaceuticals Limited, India

Maxureoac ®apmacerorukadc Jlimiren, Ingis

BupoGunk, kpaina: Macleods Pharmaceuticals Limited, India

Moxceundpaokcanuny Iinpoxmnopua Ta6aerkn, o Jucnepryorbes 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
Tabnetku, mo gucnepryiorsest mo 100 mr Ne 100 (10%10) y 6micrepax
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Mokcudnokcanun (y dpopmi Yactuaa 4 WHOPAR Tpapens 2019
[*iﬂpomopnﬂy) TH6HCTKP], 110 (3Bi'F BOO3 3 oinku npenapaTy)
aucnieprytorses 100 mr

(Makneonc ®apmaceiotukanc Jlimiten),
TB342

Koporka Xapakrepucruka Jlikapeskoro 3acofy

IIpexmeTom mici KOPOTKOT XapakTepUCTHKHU JTiIKAPCHKOTo 3acoby € 3aCTOCYBaHHs Ipenapary, 1o
PO3TIiAacThest Biyiiom nonepeanpoi oninky Mikapebkux 3aco6iB BOO3. PexoMmenanii 1mono
3aCTOCYBaHHs IPYHTYIOThCs Ha KepiBHHX mpuHimunax BOO3 rta na inpopmanii perymorodmnx
oprauiB (TepMiH, IKHil MiISArac meperismy).

Jlixapcrkuii 3aci6 Moxe OyTH 3apeccTpoBaHMil [UIS JOJATKOBOro abo iHINONO 3aCTOCYBaHHS
HaIIOHAILHUMH PEryJIIOI0YHMH OPraHaMH.




Moxkcudnokcatmn (y dopmi Yactina 4 WHOPAR Tpaeens 2019
rizpoxnopuay) TabneTku, 1o (3eiT BOO3 3 ouinky npemapary)

Jucneprytorses 100 mr

(Maxneonc ®apmaceroTukanc Jlimiten),

TB342

1. HA3BA JUKAPCBEKOT O 3ACOBY
Moxenpaoxcarun (y gopmi rigpoxmopuay) 100 mr rabnetku, mo OUCTIePrYIOTHCS*

2. IKICHUM TA KIJIbKICHAI CKJIAZ

Kosxma tabneTka, 1o AUCIEPryeThCs, MiCTHTE MOKCH(IOKCAUHY TIPOXIOPHTY €KBIBAICHTHO
100 mMr moxcudokcarumy.

Kox#a Tabnerka Takox Mictuts 91 Mr MaHiTy, 12,5 Mr acrapramy Tta 19,7 mr (0.86 Mmo.J1B)
HaTpIIO.

JJ1st IOBHOTO TEepesTiKy AOMOMIkHUX PEUOBHH JHB. pO3in 6.1.

3.JIIKAPCBKA ®OPMA
Tabnerxn, mo nucnepryroTsesi.

Kancynononi6ni aeoomyki tabneTku, mo gucmepryorbes 6e3 IOKPHTTS, CBITJIO-KOBTOI0 abo
KOBTOTO 3 BKPAIICHHSIMH KOJILOPY 3 THCHeHHsM "I 75" 3 omHoro Goky Ta mdinieo posmomy 3
1HIIOTO.

3a HeoOxiaHocTi Tabnerka Moske OyTH Po3MoJiNeHa Ha B PiBHI J03H.

4. KJITHIYHI XAPAKTEPUCTUKH

4.1 TepaneBTHYHI NOKAZAHHS

Moxkcupiokcannn  (y dopmi  rigpoxmopuay) 100 mr TaOJNeTKH, 110 AHCHEPryIOThCH,
3aCTOCOBYIOT y CKIaAl KOMOiHOBaHOI Tepallii 3 iHIIIMH POTUTYOEPKY/IbO3HEMH 3ac06aMH IS
TKyBaHHA Oy/1b-KHX (GOPM TyGepKyIb03y, CIIPHIHHEHAX Mycobacterium tuberculosis.

Moxcugnokcann  (y ¢opmi rigpoxnopumy) 100 Mr TtaGnerku, mo JHUCTIEPTYIOThCH,
3aCTOCOBYIOTE TUIBKH SK aHTHMiKOGaKTepiadbHuil mpenapar Apyroro psy, KOIH pO3BHHYJIACA
PE3UCTEHTHICTL a00 HEMEPEHOCHMICTD BiJl 3aCTOCYBAHHS HPENaparTiB MepPHIOro PsLy.

Cuin BpaxoBysat o(iliiiHi HaCTAHOBHM Ta PeKOMEHANIl 1010 JIKyBaHHA TyOepkynbosy. 11i
HAaCTaHOBM BKIOYAIOTH pekoMeHnanii, Haxani BOO3 ta MicueBuMu perynstopHuMu opraHamu
OXOPOHH 3JI0OPOB 1.

Ipenapam npusnauenuii ons nixysanius oimeii. Tum ne memu, inghopmayis npo rikapcvruii 3acié
MICMume Maxkodic 6I00MoCmi IPO 3aCMOCY8anHA OOPOCIUM, 30Kpema nid Yac eéazimmnocmi ma
2o0ysanns 2pyoodio, wob zabesnewumu noeuuii docmyn 0o éciei akmyaneHoi ingopmayii npo
oanutl nikapceKuli 3acio.

4.2 Jlozypanus Ta cnoci6 3acrocyBanus
Aimu 3 macoro mina menwe 3a 30 kz ma eikom monodute 15 POKig:

PexomenoBana 1o60Ba j103a ckiaamac 10-15 MI/KT MacH Tina.

* Toprosa nHassa He € npeameToM mpekpanidikauii BOO3. Hasea 3atBepmkyeThes HalIlOHaIII:HHMI/lrMe,{[PI“»IHHMH
perynstopiumu opranamu (HMPO). Haspa nikapcekoro 3aco6y, 1o sragyeTses NpPOTATOM YChOTO 3B:Ty WI ]
HaBOJAHTLCS Y AKOCTI NPHKIIANY.




Mokcudnoxcanmi (y dopmi Yactuna 4 WHOPAR Tpaeens 2019
riipoxJa0opHay) TabaeTKH, Lo (3riT BOO3 3 ouiHKN npenapary)

aucnepryiorbes 100 mr

(Maxkneonc @apmacerotukanc Jlimiten),

TB342

KuibkicTh Tabnerok, 1o AMCHepryroThes Mokcugaokcauuny (y gopmi rigpoxiopuay) 100 mr
HEOOXIIHUX JUIA JIOCATHEHHs 1000807 /1034, BPAXOBYKOUH MACY Tija nanieHTa:

Bara tina y 5-6 7-9 10-15 16-23 24-30
KT

KinekicTn 0.8 1.3 2 - 4
TabJIeTOK Ha

00y

Mokxkcudnokcara (y dopmi rigpoxnopuay) 100 mMr rtabnerkd, 110 JHCHEPryIOTHCS, HE
IPU3HAYEH] JUIsl 3aCTOCYBAHHS JIITAM 3 MAacoro Tijia MEHIIIE 3a 5 K.

Moxcugnokcanus (y ¢opmi rigpoxnopuay) 100 Mr TabmeTkw, M0 IHCHEPrylOTHCSA, HE
NpU3HaYeH] JUId 3aCTOCYBaHH JITAM Ta MLITITKaM 3 Macolo Tina Oinpme 30 Kr Ta BikoM cTapiie
15 pokiB, OCKIJIbKM TAKHM HAlI€EHTAM PEKOMEHJIYEThCs NMPHIMATH MOKCH(IOKCAIIMH TaOJICTKH
400 mr.

Hupkosa nedocmamuicms.

He icHye HeoOXiZHOCTI y KOPUTYBaHHI AO3H JUIM NALICHTIB 3 MOpYIIeHHAME (QYHKIIH HHPOK abo
IALi€HTIB, 10 3HAXOIATLCS HA XPOHIYHOMY /iani3i, BKIIOYAIOYH TeMojiani3 Ta TpHBAIHH
NepUTOHEeATbHUI [iasi3 B aMOyIaTOpHUX yMOBaX (UB. PO3/in 5.2).

LHopywenns ¢hynxyitt neinku:
He icHye HeOOXiHOCTI Y KOPUTYBaHHI 034 IS MAIEHTIB 3 IEYiHKOBOIO HEJOCTATHICTIO.

Tayienmu noxunozo Gixy:
He icHye HeoOXiAHOCTI y KOPUT'YBAHHI JJO3H JUIs MAIIEHTIB MOXHIIOTO BiKY.

Iponywena oosa ma br06anns nicis nputiomy 003u.

Baxnupo, mo0 mamienT peryjispHo IpHHMAaB JTKapchKuit 3acid 3a npusHaueHHsM. [Ipomyck
IOPHHOMY JI03H MOKe 30UIBIIHTH PU3HK PE3HCTEHTHOCTI 0 MOKCH()IOKCAIIMHY Ta 3HU3UTH HOTo
e()eKTHBHICTh.

¥V pasi mpomycky npuifoMy JI03H, SKIIO 1Lie OyJI0 BHSIBIEHO He Ii3Hille HiK depe3 12 roaus,
OPONyINEHY /03y CIiJi NPHHHATH SKOMOra WIBHAIIE. SIKIIO MPOMyCK J03H OyI0 BHSABICHO
mi3HiIe, T/l CJIil NPHIHATH HACTYIIHY JI03Y 3TiJHO 31 BCTAHOBJIEHHM PEXHMOM JikyBaHHS. He
CJILI MpUHMATH TTOABIHHY 103y, OO KOMIIEHCYBATH NPONYIIEHY 103Y.

SIkmo y mamieHTa BHHHKIO OJIOBaHHS HPOTAroM | TOJMHM IIicis npHiioMy TabJCTOK, IO
nucnepryoTbes Mokcudnokcannny 100 Mr, mamieHTy ciIif NpUEHATH J0JAATKOBY 103y. SIKIIO
OMmOBaHHA BHHUKAE Yepe3 TOAMHY MICIs NMPHHOMY J03H, NALieHTy He noTpibHo mpuiimMaru
JIOJATKOBY J103Y, JIOCTATHHO NPUIHATH HACTYIHY 03y BIANOBIIHO JO NPH3HAYESHHS JIiKap4.

Croci6 3acmocysanns
[lepopansHe 3acTOCYBaHHS
P
Moxcndnoxcauns (y dopmi rigpoxnopuay) TableTku, mo aucrepryiorses 100, Mr Mo
npuitMaTi 3 Dero abo Mik npuioMaMu Txi.




MoxkcudokcanuH (y dhopmi Yactuna 4 WHOPAR Tpasens 2019
rizpoxsIopuay) TabaeTku, 1o (3pitr BOO3 3 ouiHKH Npenapary)

aucneprytorses 100 mr

(Makneonc ®apmacsrotukainc Jlimiten),

TB342

Hayicumu 3 macoio mina 7 ke ma Oinvuie:

Heobximny KinbkicTs Tabnetok Mokcidnoxcauny 100 mr, ciin posuntnty npudnusuo 8 10 M
IIHTHOT BOJIM Ta NIPOKOBTHYTH BCIO cyMint. Cymimm (TabieTku, PO3YMHEHi Y BOJI) CIILL IIPHHHSATH
npoTsroM 10 xBrmrH, TTicnst 1bOTO CITiJl HEraiHo CIOKUTH J0JaATKOBHIL 00'eM BOJM.

THayicnmu 3 macoio mina 5-6 ke:

Jlnst BBEJIGHHS KOPEKTHOI 03U Ipernapary HeoOXiJHO BHKOPHCTOBYBATH NEPOPATbHUMN IINIPHIL
o6’emom 10 mn 3 kamibpysamusm B 1 i Opny Tabnerky, 010 JTHCIIEPTYETHCA
mokcuokcanuny (y gopmi rigpoxiopuy) 100 Mr noTpibHo po3yuHUTH y 10 MJI IHTHOT BOJM
i peTenbHO NepeMilnard. 8 MII BHINEBKA3aHOI cyMimmi moTpiOHO HabpatH y IINpPHUIl Ta BBECTH
JTUTHHI IEpOPaNbHO.

4.3 IIlpoTHnoka3zaHHs

Moxkcuduokcanus (y ¢opmi rigpoxiopuny) 100 Mr TabneTku, 1m0 AHCICPIYIOTECS
IIPOTHIIOKA3aHi MAlliEHTaM 3:
- T'imepuyTamBicTiO 710 MOKCH(IOKCAIHHY, IHIINX XiHOIHIB ab0 Oy1b-9KOTO
JIONIOMI’KHOTO KOMITIOHEHTY IIpenapary, BkasaHoro B poszini 6.1.
- HasBHicTio B anaMHe3i 3aXBOPIOBAHb CYX0XKHIIb, OB I3aHHUX 3 JIKYBaHHIM X1HOJOHAMH.
- 3i 36inpLIeHHAM piBHA TpaHcaMiHa3 y 5 pasiB Bume BMOK (BepXHboi MeXKH HOPMH).

V xoi IOKJIHHIYHAX Ta KIHIYHAX I0CTI/DKEH BHACTIIOK BBEJCHHSI MOKCH(IIOKCALIUHY
CIIOCTEpIraluch 3MiHU CEpLEBOl enekTpodizionorii y BUIIL ogoBKenHs intepeany QT.
3 MipKyBanb Ge3MeKH JKapChbKHX 3ac00iB, MOKCH(IOKCAIIMH IPOTHIIOKA3AHMM NALIEHTAM 3!
- Tloposxennsam intepBany QT (Bpoukennm abo HabyTHM)
- TlopymeHHAM PiBHs €JEKTPOIITIB, 0COOIHBO HEKOPEroBaHa rnoKamieMis.
- Kninriuno BaxBa Opagukap/ais
- Kunigiugo BayKIMBa cepleBa HeJ0CTATHICTD 31 3HIKEHOIO (paKIiero BUKHLY JIIBOTO
HLUTYHOYKA
- HasBHicTh B aHaMHE31 CHMIITTOMATHYHOT apHTMIT

4.4 Oco0/ MBI 3acTEPEREHHS TA HAJEKHI 3aX01H 0e3NeKH NPH 3aCTOCYBAHHI

HeoOxigHO YHHKAaTH 3acTOCYBaHHsA MOKCH()IOKCAIMHY [Al[icHTaM 3 HasBHICTIO B aHaMHesl
cepiio3nux MoGIYHUX peaxiiil Jo JiKapchKUX 3aco0iB, MO MIiCTATh XiHOMIHM ab0 (TOPXIHOIOHH
(nuB. posain 4.8). JlikyBaHHA MakCH(IOKCAIIMHOM TaKWM IIAIlicHTaM CJIiJI IpH3HAYaTH JHIIE 33
BiJICYTHOCTI a/IbTePHATHBHUX METOJIB JTiKyBaHHs ab0 IicJs peTeNbHOI OLIHKH CIIBBIIHOIIECHHS
KOPUCTH/PU3KK (JMB. po3ain 4.3).

[Tonosxenns inTepBany QT Ta KiIiHIYHI CTaHU NTOTEHIIHHO N0B’ 43aH]1 3 JaHUM PO371a10M

YV JlesKuX NAalieHTiB crocTepiranoch moaoBxkeHHs iHTepBany QT Ha enexrpokapaiorpami. Ilpu
anamizi EKI, orpuMaHux y XOJAi KIIHIYHOIO IOCITIPKeHHs, noaoexkeHHs inTepsamy QT
BHACIIIJIOK 3aCTOCYBaHHA MOKCH()IOKCAIHHY CKIaaato 6 Mc + 26 mMc, To6To Ha 1.4% nopiBHIHO
3 BUXigHUM piBHeM. OCKIILKH Y JKIHOK, SIK TIPABHIIO, Y HOPMI CIOCTEPIiracThesl OLILIN TPHBAJIUH
inTepBan QT, BOHH MOXKYTh OyTH OLTBII UYTIMBHMH [0 BIJIHBY npenapaTiB 31aTHUX HOro
OI0BKYBaTH. TTalieHTH MOXMIIOTro BiKy TaKoK OLbII YyTJIHBI 10 BILUIMBY nncapcmmx 3ac00iB,
3JldTHUX BIUIMBATH Ha iHTepBan QT.




Moxcudokcaums (y dopmi Yactuna 4 WHOPAR Tpaeens 2019
FiﬂpOXﬂOpHﬂy) THGHCTKH, o (3riTr BOO3 3 O HKH npenapa‘ry)

mucneprytoteed 100 mr

(Maxuieonc @apmackrotukanc Jlimiten),
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[Himi mikapebki 3aco0m, 1o mogomkyroTh iHTepBan QT (muB. po3xin 4.5) nanienrtam, sKi
NpUHMAIOTh MOKCH(IIOKCAIIMH CIIiJl 3aCTOCOBYBATH TUIBKH Y pasi KpaiiHbol HeoOXimHOCTI Ta 3
oOepesxHicTio. CIIil peTesIbHO CIIOCTEepiraTH 3a PIBHEM Kaliko B KpoBi Ta nokazHukamu EKI.

[Tanientam, sKi OpuiiMaloTh MOKCHQIIOKCALMH, CliJi 3 O0EpPEeKHICTIO NMpPU3HAYaTH JIKapChKi
3aco0H 3/1aTHI 3HWKYBATH PiBeHb KAJiIO B KPOBi (uB. po3mia 4.3 Ta 4.5).

Mokcudaokcanun cii 3 00CpeKHICTIO NPU3HAYATH NAllieHTaM, SKi NPUHMAIOTh JHKapChKi
3aco0H, OB sA3aH1 3 KJIHIYHO 3HaYyHI00 Opaaukapaicto (aus posjin 4.3).

Moxcuduokcalud  ¢iIiJi  3aCTOCOBYBaTH 3  OOCPEKHICTIO TMaI[ieHTaM 3  TPUBAIMMH
IPOAPUTMIYHHMH CTaHaMH (0COOIHBO KIHKaM Ta IAlicHTaM JITHLOTO BIKY), TAKUMH SIK TOCTpPa
imemist Miokapza abo nmonopskenHst intepainy QT, OCKINBKH 11€ MOKe IPHU3BECTH JI0 301IbINEeHHS
PH3UKY BHHMKHEHHS IUTYHOYKOBOI apUTMIi (BKItouaroun torsade de pointes) Ta 3ynmMHKH cepiis
(muB. po3ain 4.3). PiBenn nopopixenast QT Moske 301IbLIyBATHCS 31 301IbIIEHHSIM KOHIEHTpALIT
npenapaty. Tomy He ciiji nepeBHILYBAaTH PEKOMEHIOBaHY a03y. SIKIO mia yac JiKyBaHHS
MOKCH(JIOKCAITHHOM BHUHHMKAIOTh O3HAKH ab0 CHMITOMH CEpIEBOi apHTMii, JIKYBaHHA CIIA
NpUNUHATH Ta IpoBecTH EKI obcTexenHs.

Tpusaii, noTeHUiHHO HE3BOPOTHI MOOIYHI peakIii, 1o NPU3BOIATE JI0 BTPATH Ai€3/1aTHOCTI

V naniesTiB, sKi npuiiManu XiHOMIHH Ta (QTOPXIHOJOHH, HE3AIEKHO BiJl BIKY Ta HAsIBHOCTI
¢GakTOpiB PH3MKY, CIIOCTEPIralllCch AyKe PIAKICHI BHIAAKA TPUBAINX (IIPOJIOBKYBAIHCH
MicAnsMH ab0 POKaMM) IOTEHIIHO HE3BOPOTHHX MOOIYHMX pEakIlii, 10 NPH3BOJUIH 10
BTPATH JI€3JaTHOCTI Ta BpaXalW Pi3Hi, IHKONH JEKillbKa, CHCTeM Opradis (OnoOpHO-pyXOBHit
arapar, HepBOBa CHCTeMa, IICHXIYHHH CTaH Ta OPraHy 4YyTTs). 3a HAsBHOCTI y MAllicHTA MEPIINX
03HaK abdo CHMOTOMIB OyIb-IKHX CepHO3HHX MOOIMHUX peakiliif TKyBaHHS MOKCH(IOKCALIMHOM
CJIIJ HETalfHO MPUITMHKUTH Ta 3BEPHYTHCH 0 JIKap4.

linepuyyTiuBicTh/anepriydi peaxii
IToBimomMIsIOCh TIPO PO3BUTOK TiNMEPUYTIMBOCTI Ta AJEpPriyHUX peakiiii 10 (QTOpXiHOIOHIB,
BKJIKOYAI0YH MOKCH(IOKCAITMH, HABITh IICIIS IPUIHOMY TepIIoi 1034. AJIEepriuni peakiuii MoKyThb
NepPePOCTH B HeOE3NeYHHH JUId KUTTS aHaQiMaKTHYHMI MOK. Y TAaKkoMy BHIAAKY JIKYBaHHS
MOKCH(IIOKCAIIHHOM CJIiJ{ NPHUIMHHTA 1 pPO3MOYATH BiANOBiAHE JTiKyBaHHA (HampHKIa,
TKYBaHHS aHa(iTaKTHYHOTO IIOKY).

Tsixkl nopymeHas QYHKIUN Heuinku
Ilix yac 3actocyBaHHS MOKCH(DIOKCALMHY MOBLIOMISUIOCHE TIPO BHMNAAKH (YIEMiHAHTHOIO
(LIBAIKOIIMHHOTO) TEMATHTY, AKUI MOTEHIIHHO MOXKe IPU3BECTH JI0 TICYiHKOBOT HEJJOCTATHOCTI
(Bxmovaroun neTtanbHi Hacmiak#) (muB. pos3min 4.8). Y pasi moseu o3Hak abo CHMITOMIB
(byIbMIHaHTHOTO TENATUTY, TAKHX SK NOB'S3aHa 3 )KOBTAHMIIEIO acTEHIs 3 MIBHAKEM mepebirom,
TEMHAa ceya, CXHIBHICTH 10 KpoBoTed aldo meyiHkoBa eHuedanonaris mamicHTam
PEKOMEH/IYETECS 3BEPHYTHCH JI0 JIIKapsl Iepe/l IIPOIOBKEHHIM JTiKyBaHHS.

IIpu HasgBHOCTI O3HAK NOPYIEHHs (QYHKIL MeUiHKH, CIIi IPOBECTH JabopaTopHi M0CTiKEHHS
(GyHKLIH NeYiHKH.

CepiiosHi 6yIb03Hi MKIPHI peakiiii
ITosinomusinock Tpo BUHAAkW OyNbO3HMX IMIKIDHUX peakiliif, TaKuX sK CHHIPOM - C‘riée‘ﬁaa
JIxoHcona abo TOKCHYHHIA enijiepMaibHEN HEKPOII3 i Yac 3acTOCYBaHHs MOKCHQ)nchaImHy\f
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VY pa3i BUHMKHEHHsS peakiiii 3 OoKy ImKipu abo ciau3oBux 000JIOHOK NallieHTaM HeoOXiaHo
Heraino 3BepuyTHCL 10 JliKaps Iepel NPOoJAoBKEeHHIM Teparlii.

IlarieHTH 31 CXHIBHICTIO JI0 BHHUKHECHHS CYJIOM

Binomo, mo XiHOTOHHM 3/1aTHI BHKIMKATH cyjomu. 11i mikapceki 3acofu ciiil 3aCTOCOBYBATH 3
obepexnicTio narientaM i3 nopymHHamMu [THC abo 3a HasiBHOCTI iHIIMX (AKTOPIB PU3MKY,
3JJATHUX TPU3BOJMTH JI0 BUHHUKHEHHS CyJOM ab0 3HIKEHHS CYIOMHOTO IOpOry. Y BHIIAOKY
BUHMKHEHHsI CY/IOM, JIIKYBaHHA MOKCH(IOKCAIIMHOM CIiJl MPHIHHHTH Ta BXKHTH BiTIOBITHUX
3aXO0JiB.

Ilepudepiiina Heiiponaris

IloBimomisinock MPO BHIAAKM CEHCOPHOI Ta CEHCOPHOMOTOPHOI moJjiHelponatii, ska
NPOABIACTLCS AK I1apacTesis, TinocTesis, AuzecTesis ado claaKicTh Y NALIEHTIB, SKI OTPUMYBATH
XIHOJIOHM, B TOMY 49Hchi Mokcupnokcanud. llamientam, sKki  OTPHMYIOTH JIIKYBaHHS
MOKCH(JIOKCAIIHHOM, Y pa3i MOSBH TaKHX CHMIITOMIB He#ponatii, sk Oiib, BIIUyTTs ICUiHHS,
IIOKONIOBAHHS, OHIMIHHS abo cialKicTh, CIIiJl HEeraHO 3BEPHYTHCH JIO JKaps, Mepim Hix
IPOJIOBAKYBATH TEPAITIIO JIUIS 3ar00iraHHs PO3BUTKY HE3BOPOTHOTO CTAHY.

Ilcuxiuni posnaau

Po3nann meuxiku MOKYTh BAHMKHYTH HaBITh I11¢JIs [IEPIIOrO BBEIECHHS XiHOJIOHIB, B TOMY YHCII
MOKCHGIIOKCaUHy. ¥ Iy:Ke PIAKICHMX BHIAIKaX JIeNpecis Ta NCHXIYHI po3Naau MporpecyBain
JI0 CYTUMJAIBHUX AYMOK Ta CaMo3arpo3jIHBOI ITOBEIIHKH, B TOMY 9HCHI cripob camoryocrsa. Y
pa3l BUHHKHEHHS Y IAll€HTa BHIIEBKA3aHUX CHMIITOMIB JIKyBaHHHS MOKCH()IOKCAIIMHOM CJIijl
HEraifHO NPUNHHHUTH Ta BXKHTH BIANOBIAHHX 3axofiB. Jlikapcekuii 3acid cimig 3 06epesKHICTIO
3aCTOCOBYBATH NAIIEHTaM 3 IICHXIYHHMH pO3J1a/laMH B aHAMHE31.

AHTHOI0THK-acoNiHOBaHa Jliapes, B TOMY YHCIIi KOJIT

[Ipu 3actocyBanHi aHTHOIOTHKIB LIMPOKOTO CIEKTPY Mii, B TOMY YHCII MOKCH()JIOKCAIHHY,
ITOBIJIOMJISATIOCH TIPO aHTHOIOTHK-acoOliMOBAaHY Jiapero Ta aHTHOIOTHK-acolliiloBaHMIl KOMIT, B
TOMY 4HCII IIceB/loMeMOpaHo3Huil KoMiT Ta miapero, Bukimkany Clostridium difficile, BaxkicTs
nepebiry sKMX MOKe BapilOBaTHCH B MOMIpHOT diapel 10 jetansHo Hebesneunoro komity. Lli
JIarHO3M CIIJ pO3MVIAAaTH Yy pas3i BHHMKHEHHS Y namiedTa miapel mig yac a®o micis
3aCTOCYBaHHA MOKCH(IOKCAUHY. SIKINO PO3BHTOK aHTHOIOTHK-acomiioBanol aiapei abo Koty
MiI03PIOETHC a00 MIATBEPIKYETHCS, TOANBIIE JTIKyBaHH aHTHOAKTEepialbHUMH NIpenapaTamy,
B TOMY 4HCIl MOKCH(IIOKCAllMHOM CIiJl HeraifHo NpPUIIHHHTH T4 BXKHTH BiINOBIIHHX
TEpaneBHUYHMX 3ax0AiB. KpiM TOro, ci BXKHUTH BiINOBIAHUX 3aXO0JiB 3 KOTPOIIO iH(EKIIl ms
nonepe/pkeHHs 11 nmomupeHHsA. llamieHram, y sKHX poO3BHBa€ThCS jiapes, IPOTHUIIOKA3aHE
3aCTOCYBaHH NIKapChbKUX 3ac001B, AKI NPUTHIYYIOTh NEPUCTATGTHKY KUIICYHUKA.

XBopi HA MI1ACTEHIIO I'PaBic
Moxkcugnokcanun ¢z 3 00epeXKHICTIO 3aCTOCOBYBATH MAllieHTaM 3 MiacTeHico Tpasic,
OCKUIBKHM BHACTIIIOK 3aCTOCYBAHHS IIPENapaTy CHMIITOMH MOKYTh IOTiPIDHTHCE.

TeHnauHIT, pO3pHUB CYXOKHILIS
TeHuHIT Ta po3puB CyX0KMIUIA (OCOOIMBO axiJIECOBOIO CYXOXKHILIA, alieé HE OGME‘)KyIO‘iHCb
TUIBKH HHM), IHOJAI IBOCTOPOHHIH, MOXe BMHMKHYTH NpOTAroM 48 rojaus HlCJlﬂ Iloqamy
TiKyBaHHs XiHONOHaMH Ta (TopXiHoToHamu. TIpoTe NOBIAOMISIOCH PO TOSBY uux
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HAaBITH Uepe3 Kijbka MicSUiB Iicis HNPUIMHEHHs JiKyBaHHs. PH3MK PO3BUTKY TEHIUHITY Ta
PO3PHBY CYXOXKHNb ITiJIBUILYETHCS Yy MAIEHTIB MOXIIONO BIKY, XBOPMX Ha HHPKOBY
HEIOCTATHICT, MAI€HTIB IiC/is TpaHCIUIAHTalll OpraHie Ta MauicHTiB, 9Ki OAHOYACHO 3
MOKCH(IOKCAIIMHOM OTPHMYIOTh JIIKyBaHHA KopTHKocTepoinamu. Tomy CITiJl YHHMKATH iX
O/IHOYACHOTO 3acTOCYBAHHS 3 MOKCH(IOKcAauHOM. IIpH mepumux NposBax —TEHIMHITY
(sanpuknaz, 6omicHOro HabGPSKY, 3amajeHHs) JiKyBaHHs MOKCH()IOKCAIIHHOM CJIiJI IIPHITHHHTH
Ta PO3TNAHYTH ATHTEPHATHBHI METOLH JIKyBaHHs. YpakkeHy KiHIIBKY HeoOXigHO 00poOuTH
HAIEKHUM 9HHOM (HATpHKIaz, iMMoGinisysarn). Ilpu mosisi 03HaK TEHAMHITY 3aCTOCYBAHHSA
KOPJIHKOCTEPOINIiB HE PEKOMEH/TYCThCA.

AueBpr3Ma Ta po3IIapyBaHHA a0PTH

V xozi eniieMioNOTIYHUX JOCHKEHE MOBIOMIISIIOCE IPO PH3HK PO3BUTKY aHEBPH3MH a0PTH 3
pO3IapyBaHHAM BHACTIIOK HPHAOMY (TOPXiHOIOHIB, 0COOIHBO Y NALI€HTIB MMOXUIIOTO BIKY.
[lamicaTam i3 HasBHICTIO B ciMeliHOMy ab0 0co0HCTOMY aHaMHe31 aHEBPH3MH YH PO3IIapyBaHHs
aopTH, ab0 HaABHICTIO iHIIEX (AKTOPiB PU3NKY UM CTaHiB, SIKi 3yMOBIOIOTH aHCBPU3MY A0OPTH
gy ii po3mapyBaHHs (HaupHKIan, cHHApoM Mapdana, cy/MHHHI CHHIPOM Enepca-/lannoca,
aprepiit Takascy, riraHTOKJIITHHHHII apTepiiT, xBopoba bexuera, rinepToHis, aTepocKIepos3)
()TOPXiHONOHH CIil 3aCTOCOBYBAaTH JIHIIE IiCHA PETETHHOI OUIHKHA CHIBBIIHOIIEHHS KOPHCTH-
PH3HK Ta PO3TIAHYBIIA {HII METOJH ITiKyBaHHS. Y pa3i BAHHKHCHHs PalTOBHX DOJIB y HKUBOTI,
rpyasax abo CriMHi CITijl HeraiHO 3BEPHYTHCH JI0 JTKaps y Bi/UIICHH] HEB1IKIIAIHOT 10TIOMOTH.

TManieHTH 3 HASBHUMH HUPKOBUMH NOPYIICHHAME

[NarieHTaM MOXHIOrO BiKYy 3 IOPYIIEHHAMH (YHKIII HHPOK ClTijl 3 00epEekKHICTIO 3aCTOCOBYBATH
MOKCH()JIOKCAIMH, KO BOHM HE B 3MO31 HIATPHMYBaTH JOCTATHE CIOKHBAHHS PiJMHH,
OCKLITBKH 3HEBOIHEHHS MOXKE TiJBHIINTH PHU3HK HUPKOBOI HEJIOCTATHOCTI.

IlopyuieHHs 30py
IIpu moripmeHHi UM BUHUKHEHH] OyIb-IKHX PO3JIaliB 30py CIiJ HeraifHO 3BEPHYTHCH JI0 niKaps-
odTaneMonora.

Jlucriuikemis

Sk i npu 3acTocyBammi iHmMX (TOPXIHONOHIB, TPH 3aCTOCYBAaHHI MOKCH(IOKCAUHHY
OBIIOM/ISUIOCH TIPO MOPYHIGHHS DiBHSL TIIOKO3M B KPOBi, BKJIIOYAIOUH TiMOMIiKeMilO Ta
rinepriikemito. Cepet NanicHTiB, sSKi OTPUMYBAIA JIIKYBaHHS MOKCH(IOKCALIMHOM, THCTTIIKEMIs
crocTepiranach NMepeBakHO Y NAICHTIB MOXHIOr0 BiKy XBOPHX Ha JiabeT, ski OTPHMYBAIH
CYNyTHE  JIKyBaHHS  [EPOPAJbHAMH  TilOINIKEMIYHMMH 3acobamMu  (HampHUKIazn,
cynbdoHiICeYOBHHOIO) abo iHCyniHOM. XBOpHM Ha Jjia0eT pPeKOMEHIYEThCS NPOBOJIMTH
peTeNbHHUN KOHTPOJIb PiBHs TTIOKO3H B KPOBI.

ITpodinakTika peakiiii ¢OoToOUyTIHBOCTI
BijomMo, 10 XiHONOHH 37aTHi BHKIMKaTH peakuii Qorouyrampocti. OnHaK JOCHIUKEHHS
[OKa3aIM HIKYY 3aTHICTH MOKCH(IOKCAUMHY BHKIHKAaTH JaHy peakuiio. ITpore nanieHTam
cinin yHmkarn Y ®-onmpomideHnHs a0o iHTCHCHBHOTO COHSMHOTO CBiTJa Tl 4ac JIKyBaHHS
MOKCH(I0KCAIHHOM.

HenocrarHicTs rIoK030-0-thocdarieriaporeuasu

TlalieHTH 3 HASABHICTIO B ciMeifHOMY aHamHe3i a00 (aKTHYHOIO HEIOCTaTHICTIO ITIOKO30-6-
dorcdareriiporenasn CXWIbHI 0 PO3BUTKY TEMOJITMYHMX peakuiii mix  4ac IKYBAHHS
xinononamu. TakuM HalicHTaM cTijl 3 00epeKHICTIO 3aCTOCOBYBATH MOKCH(IOKC A '
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1TH
Jlikapcpkuii 3acif crmin 3actocoByparu nmme it Ta MJULITKAM, XBOPHM Ha TYOEpKYIbO3,
BUKIMKanui M. Tuberculosis, KOMM KOPHCTb IepeBakac DH3MK, a albTCPHATHBHI METOIH
JKyBaHHs BinCyTHI. OCKiIIBKH MOKCH(IOKCALHH [OKa3aB HECHPUSTIMBHI BIUIMB Ha XPSIIOBY
TKaHUHY MOJIOJMX TBAapHH, a inhopmanis cTocoBHO Ge3NeKH mpenapary € 06MeKeHO00.

llanienTy 3 HASBHUM HOPYIICHHSAM BYHKIIH NeYyinky

He icnye meobximHocTi y KopuryBamHi J03M TpH JIerkiii, noMipHii abo Baxkiil mediHKOBIH
HenocTaTtHocTi. OJHaK Y NAII€HTIB 3 NeYIHKOBOKO HEJIOCTATHICTIO CIIOCTEPITaIHCEh JIesIKi 3MiHH B
MeTabomisMi MOKcHIoKcaruHy. ToMy TakuM nanienTaM JiKapehKuii 3aci6 e 3aCTOCOBYBATH
3 00epeKHICTIO.

JlonoMiKHI pe4oBUHM

Moxcudnoxcauun (y dopmi rigpoxmopuay) 100 Mr tabierku, 1o JIUCIIEPI'YIOTHCA MICTHTE
acnapram, SKuf ¢ JukepenoM Qeninanaminy i moxe GYTH INKIUIMBHM JUls XBOPHX Ha
(eninkeronypiro. Ile piakicHuii reHeTHuHHMiT posnan, SKuit CYNPOBOIIKYETHCS HAKOITHYEHHAM
(eninananiny, OCKiTBKH OpranisMy He BIA€THCS BUBOJMTH HOT0 HATEKHAM THHOM.

BijgcyTHi sk kIiHiuHI, Tak i DokniHiyHi fani 3 ominkH BIUIMBY acrniapTaMmy Ha HOBOHAPOIKEHHX
BIKOM 710 12 THIKHIB.

Hannii mikapebkuii 3aci6 mictute Menme 1 mmons Harpio (23 MI) Ha TableTKy, TOMY
BBXAETHCA, 100 MakkKe «BLIBHHNA BIJ HATPIION.

4.5 B3aemonis 3 inmuvu TikapchKAMH 3ac06aMu Ta iHII BHIH B3acMOTii

Bsaemogii onocepesikosani muroxpomom P450

Y nocnipKeHHsX in vitro 3 i3odepMentamMs mMTOXpomy P450 (CYP) mokcudnokcanun He
nokasas iHridywouoi aii Ha CYP3A4, CYP2D6, CYP2C9, CYP2C19 ago CYP1A?2. [e mozBonsie
IPUIYCTHTH, IO  BIUIMB ~ MOKCU(IIOKCALMHY Ha  (apMakoKiHETHKY Ipemapartis, y
Giorpanchopmanii skux 3amisHi mi GepMentH, ManoimoBipauii. Takosx BiaCyTHI Joka3u Toro,
o izopepment CYP450 BrnnmBaoTh Ha MeTaboizMm MoKcH(IoKcanuny. Bpaxosyioun i
Pe3yIbTaTH, METabOIIIYHY B3aEMOJIIIO, OIIOCEPE/IKOBAHY (epMEeHTaMH nuToxpomy P450, moxna
BBa)KaTH MaJIOWMOBIPHOIO.

Kutiniyni JOCTiKEHHs MOKa3anmM BiACYTHICTH B3aeMOIii IPH  OJHOYACHOMY 3aCTOCYBaHHI
MOKCH(IIOKCALMHY 3  PaHiTHIMHOM, TIPOOEHELHAOM, OpPAILHAMH KOHTpaIenTuBaMHu,
IpenapaTaMi  Kalblilo, MopdiHOM (IpH IapeHTepaTbHOMY —BBEJICHHI), TeodimiHOM,
IHKIIOCIIOPHHOM Ta 1ITPAKOHA30JI0M.

Pudamminun

Ilpu omHOYacHOMY 3acTOCYBaHHI 3 JIEKUIBKOMA J103aMH pudammiimHy mokasHuk  AUC
MOKCH(IOKCAUHAY 3HUKYETECS IPpHOIH3HO Ha 30%. Koinigni nacinkm mboro seuma HEB1JIOMI.
[Ipn oxHouacHomy 3acrocyBanni uMx npemaparis HeoOXiTHICT Y KOpUI'YBaHHI 7103 BiACYTHS.
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PudancHrun

IIpu oxHoYacHOMy 3acTocyBanHi 3 JeKinbkoma go3amu pudanentuny AUC mokcndmokcarmny
SHIKYETbes Ha 17%. Kuimlunl naciuiakd 0boro sBuima Hepizomi. Ilpu  oxmoyacmomy
3aCTOCYBaHHI IIUX NpenapaTiB HeoOXIAHICTE Y KOPUTYBaHHI 7103 BIICYTHS.

Pudabyrun

He icnye 0/1HHX JIaHuX OO BILTHBY Ha KOHIEHTpAIli Mokcudokcarmuy Ta pudabyTHHy
IIPH OJJHOYACHOMY IX 3aCTOCYBaHHI.

He MorKHa BHKIIOUNTH aINTHBHMI eeKT MOKCH(IIOKCAIMHY Ta IHIIUX NiKapchKHX 3aco6iB, SIKi
31aTHI CIPUYMHUTH TIOfoBXKeHHs iHTepBanmy Q-T. Taka B3aemojis MoOXe IPH3BECTH [0
MiIBUIICHHS. PU3MKY PO3BHTKY IUTYHOYKOBHX apuTMiii, BKIoyaioun torsade de pointes. I3 miel
HPHYHHA MOKCH(IIOKCALMH CJIiJl 3 00EPEKHICTIO 3aCTOCOBYBATH NAIliCHTaM, sKi OTPUMYBAIH
JNKyBaHHs Oy/Ib-IKMM 3 HIKYE HABEICHHX JIKApChKHUX 3aco0iB (uB. posin 4.4):

- aHTHAPUTMIYHI npenapaTy Knacy A (HampHkIIaj, XiHiIMH, TiAPOXiHiAMH, IM30MipaMin);

- aHTHAapUTMIYHI npenapary kiacy 111 (nanpuxian, amionapon, coranon, noGpeTnium, i0yTHIim);
- HeHpONEeNTHKY (Hanpuknaj, eHoTia3nHu, MMO3HI, CePTUHIOI, TAIONEPHION, CYJIBTONPH);

- TPHIMKJIIYHI aHTH/ICIPECaHTH;

- Jeski npoTuMikpoOHi 3acobu (cakBiHaBip, chapduiokcanmH, epHTPOMIIMH Ui B/B,
IIeHTaMiInH, IPOTHMAIAPIitHI 3ac00H, 30KpemMa rajodanTpHH);

- €K1 aHTHTICTaMiHHI Ipenapath (TepeHajnH, acTEMI301I, Mi30JacTHH);

- 111 (IU3anmpy, BIHKaMIH Julst B/B, Oenpuqui, 1udeManin).

JlixapchKi 3aco0H 31aTHI 3HUKYBATH PIBEHD KaIilO B KPOBI

Moxkcudokcanun ciiji 3 06epexHiCTIO 3aCTOCOBYBATH OAHOYACHO 3 JIIKAPCHKUMH 3aco6aMH, sKi
MOXYTb 3HIKYBATH PIBEHb Kajlll0 B KpOBi (HampHKIaJ, NETILOBI Ta TiasHIHi JiypeTHKH,
PO3YHHH JUIS IPOMHBAHHS ILTYHKa Ta IPOHOCHI 3aco0M (Y BHCOKHX J103aX), KOPTHKOCTEPOINIH,
am@orepunnn B) abo 3 npenaparamu, jtis IKHX 0B’ s13aHa 3 KJIIHIYHO 3HAYYIIOI0 GpaTHKapIicio.

BiBaJleHTHI Ta TPUBAICHTHI KATIOHH

XenaroyTBoprooui ikapckKi 3acobu, Taki sIK 3a11i30, anOMiHii i MarHii, MOKyTh IPUTHIYYBaTH
BCMOKTYBaHHsI MOKcH(oKcauuny. BpeneHHs mpenapatiB, siKi MICTSTH y CBOEMY CKIami I
KaTiOHH, OJIHOYacHO abo HE3aOBro JI0 YH ICHs BBEJACHHS MOKCH(IOKCAIMHY MOXKe 3MEHIITHTH
piBeHB KOHUEHTpalii ocTanuboro Ha 25-60%. HeoOxinuo 3Gepiraty inTepsan monaiiMenme y 6
FOJIMH MK 3aCTOCYBaHHSM MOKCH(UIOKCAIIMHY Ta JIIKapChKUX 3aco0iB, SIKi MICTSTH OiBaseHTHI
Yd TPUBAJICHTHI KAaTIOHM (HaIPHUKIAN, aHTAIMIH, 1O MICTATh MarHii abo amoMiHil, TabIeTKn
JUIaHO3HHY, CyKpanb(daT Ta IpenapaTi, IO MICTITh 3a1i30 ab0 HUHK).

lIpn oHOYacHOMY 3aCTOCYBaHHI aKTHBOBAHOIO BYT'ULLSI 1 MOKCH(IIOKCAIIMHY MepopagbHO B 03i
400 mr cucreMHa 6100CTYIHICTD IpeNapaTy 3HWKYEThCs Oibine Hix Ha 80% BHACTIIOK
BHPa)KEHOTO NPHTHIYeHHs abcopOuii Horo akTHBHOT pedoBHHH. TOMY 0/IHOYacHE 3aCTOCYBaHHS
IHX JIKapChKUX 3ac00iB HE peKOMEHIyeThCs (OKPIM BHIA/IKIB IIepe/103yBaHHs, JUB. po3ii 4.9).

3MiHM MDKHAPOJAHOIO HopMalizoBasoro BinHomenns (MHB) 2t {C4a¢

V namieHTiB, sSKi OTPUMYBAIIH nepopam,m aHTHKOAr'yJIIHTH B TOCIHAHHI 3 aHTH63KTﬁpla.HBHHMH-'
IpenapaTtaMi, Y TOMY 4YHMCH 3 (TOPXIHOJIOHAMH, MAaKpOJijlamu, TeTpauHKmHaMpI KO-
TPUMOKCA30JI0M Ta JIeAKHMH 1edanocnopiHaMy, Bi3HAYATHCS YHCICHHI BUIIAIKY Jf )
AHTHKOATYJISIHTHOT akTHBHOCTI. DaxTopaMM PHU3HKY € iH(eKIiiini 3axnoploBaHH;
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(Maxsieone @apmacerotukanc Jlimiten),
TB342

3alalbHUK IpoLec, BIK Ta 3arajlbHHUH CTaH maricHTa. Y 3B’M3Ky 3 IIWMH 0OCTABMHAMH, BaKKO
OLIHMTH, YM clpuyuHeHi 3MiHH MHB indexuicro, i oM antubaktepiansnux 3aco0is.
[Tamienram, axi npuitvaroTe Bapdapun abo immni aurtvkoaryasutd HeoOXijHWii yacTimmit
mouitopuar MHB.

4.6 BariTuicTs i 1akrauis

Baritnicts

besneka 3acTocyBanHs MOKCH(IOKCAIIMHY TIiJI YaC BariTHOCTI He J0cCiiKyBanack. JIikapehKuii
3aci0 mia yac BariTHOCTI CJTiJl 3aCTOCOBYBATH JIHILE B TOMY BHIAJKY, AKIIO KOPHCTH NEPEBaKae
PHU3HKH, a IHIII anbTepHATHBHI METOJH JIKyBaHHs HemocTymHi. IloigoMusiocs npo o6opoTHi
MOMIKO/UKEHHS CYII00IB y JiTel, sKi OTPUMYBAIH JTIKYBAHHSA ICBHEME XiHOJIOHAMH; OJIHAK HE
MOBIZIOMJISUIOCH 1IPO PO3BUTOK TaKOro edeKTy Yy IUIOIB, sIKi MiITaroThCs BIUTMBY Hperapary.
PesynpTati mocnimKeHp Ha TBapHHAX BKa3ylOTh Ha PENPOAYKTHBHY TOKCHYHICTH (IHMB. PO3JiNI
5.3). Tlorenmiiinmil pU3HK IS TIOJWHHE He BcTaHOBNeHuWi. JKiHKaM, sIKi OTPUMYIOTH JTiKyBaHHS
MOKCH()JIOKCAMHOM, CJIiI JOTPUMYBATHCh BIMOBIMHAX KOHTPAUCNTHBHHX 3aXOJB, 1100
YHUKHYTH BariTHOCTI IT1J1 yac Teparii.

I"onvBanHs rpyuno

3acTocyBaHHs MOKCH(IOKCAIIMHY B Mepioj rojyBaHHs IPYUIO IpOoTHIOKazane. Binomo, 1mo
MOKCH(IOKCA¥H, fK 1 iHIN XIHOJOHH, IPOSBISAE IOMIKOKY BaIbHHH  BIUIMB HAa HeCydi
CyrnoOM He3pimMx TBapuH. Pe3ynbraTv NOKIIHIYHMX JOCHIDKEHb CBi4aTh, 110 HEBEIHKA
KUIBKICTH MOKCH()IOKCAIIMHY MO3Ke TOTPAILIATH B TPYAHE MOJIOKO.

QepTHIIBHICTD
Hemae nanux mpo BIUIHB MOKCH(IOKcCAUMHY Ha (DepTUIIBHICTE MIOAUHNA. J0CITiKeHHs Ha

TBapHHaX HE MOKAa3alli JKO/IHOI'0 HETaTHBHOTO BITIMBY Ha QepTUNLHICTE (JMB. po3il. 5.3).

4.7 3paTHicTh BILIMBATH HA MBHAKICTH PeakUii NpH KepyBaHHI TPAHCIIOPTHHMH 3acofaMu
a00 IHMHMH MeXaHi3MaMH

Jlocmiukens BIUIMBY MOKCH(JIOKCAIIMHY HA 3JaTHICTh KepyBaTH TPAHCIOPTHHMH 3acobaMH Ta
NPaIFOBATH 3 IHITMMH MEXaHI3MaMH He MPOBOIHIIH.

Onnak, GTopXiHOIOHHM, B TOMY YMCI MOKCH(IOKCAIMH, MOXKYTH IIPU3BOJUTH 10 HOTipIICHHS
3[0aTHOCTI TallieHTa KepyBaTH TPaHCIOPTHHMH 3acobamMu  abo [palioBaTH 3 IHLUIHMH
MeXaHi3MaMM 4epe3 BHHMKHEHHS peakniii 3 6oky I[HC (1akux sK 3anamopoueHHs, rocTpa,
THMYacoBa BTpara 30py, JAuB. po3ain 4.8) abo rocrpa KOpOTKOYAacHa BTpaTa CBiZOMOCTI
(HemputoMHicTh, nuB. poszain 4.8). IlamicHTamM pEKOMEHIYEThCS CIOCTEPIraTH 3a PEaKIicio
OpraHizMy Ha MOKCH()IOKCAIIMH, IIepIl HIXKX KepyBaTH AaBTOTPAHCIOPTOM ab0 iHIIHMMH
MeXaHi3MaMHu.

4.8 Iobiyni peaxuii

[lo6iyni peaxuii, sxi 6a3yroTbCs Ha OCHOBI BCIX KIIHIYHMX JI0CTIHKEHb MOKcH(okcauay 400
MI (IpH IepopanbHii Ta MOCTIOBHIN Tepaii) HaBeIeH! HUKYE 3a 9acTOTOI0 BUHUKHEeHHs. Crig
3a3HA4YUTH, 110 OUTBIIICTE HASIBHUX JAHHX 100 Oe3IeKH MOKCH(’pﬂOKcauHHy Oy chopmopani
1| 4ac NOCTIKCHHS TPHBAIICTIO MEHIIE TPHOX THXKHIB y NAIi€HTIR i3 3akB0pIOBaHHﬂMH
BIZIMIHHUMH Bij TyOEpKYIL03Y.
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IiIpOXI0pHIY) TabIeTKH, IO
aucnepryiorses 100 mr

(Maksieone ®apmaceoTHKaNC JlimiTen),

TB342
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Ilobiuni peauii, mpo siki moBizoMsIM HpK 3acTocyranHi MOKCH(IIOKCAIINHY, HaBeIeH] HIKYe
32 CHCTEMaMH Ta KJlacaMH OPraHiB Ta 3a 4aCTOTOK BHHHKHCHHS. Kpim mynoru ta jniapei, sei
no6IYHI peakiii croctepiranues 3 wactoTol0 Hude 3%. Uactora BUHHKHCHHS TTOOIYHHX
PeaKIliii BU3HAYACTLCS HACTYIIHAM YHHOM: JIy)Ke 4acTo (= 1/10), yacro (Bix > 1/100 mo < 1/10),
HeyacTo (ix = 1/1000 o < 1/100), piako (ix > 1/10000 1o < 1/1000), my»xe pimxo (< 1/10000),
HEBIZOMO (He MoKe OyTH OLIHEHO 3 OTPHMAHIX JIAHHX).

1To6iuni peaknii HaBeIeH] 3@ YACTOTOO:

Cucremn Yacro Heyacrto Pinko Hyuxe pinko
oprasis
Indexnii  Ta | Cynepindekuii,
inBasziy IOB'sI3aH1 3
PE3UCTCHTHICTIO
OakTtepiii Ta
rpudiB,
HaIpHKIIA]
OpaJIbHUH Ta
BariHaJILHUH
KaH/I1/103
3 Ooky kposi AHemis ITinBumenns
Ta Jlelixonenis piBHS
JiMpaTuanoi Helitponenis npoTpoMOiny/
CHCTEMH Tpombonuronenis IT1IBHIIIEHHS
Eo3unodinis kposi MHB
IToytorxeHHs
IIPOTPOMOIHOBOTO ATpPaHyJIONHTO3
yacy/ IiABHINCHHS
MHB
3 ooy Anepriuni  peakuii | Amadinaxcia, B
IMyHHOT (zuB. po3ain 4.4) TOMY YHCII TyXKe
CHCTEMH piaKicHH
KHUTTEBO-
HeOe3neyHmii
110K (nuB.
po3zin 4.4)
Anepriunuii
HaOpsK,
AHTIOHEBPOTHYH
Ui Habpsx (B
TOMY 4YHUCIi,
HabpsK roprami,
NOTEHIIHHO
3arpo3IUBHI
KHUTTIO, ITUB.
po3min 4.4).
Merabouiuni linepmininemis I'ineprmikemis I'inormikemis
posjnaaun  Ta I'inepypuxemis
HOPYIEeHHs
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TPABJICHHS
Pozmanm TpuBOKHICTH Emomiiina Henepconaniza
neuxikn™ [TcnxomMoTOpHI HECTIHKICTD s
po3naan Henpecia (axa y | Ienxornuni
I'inepakTHBHICTB/ AyiKe PLIKICHHUX | peakirii (s1x1
30y/UKeHHS BUITQJIKaX NOTEHIIIHHO
TIOTEHITITHO NPH3BOJASATE  JI0
Jlocsirae ayToarpecHBHOI
ayToarpecHBHOI | MIOBEJIHKH, fKa
TIOBCIHKH, IIPOSBIISIETHCSA
NPOsiBAMH SKOI € | CyIIHAaIbHUMHU
CyluuAQIBHI 1mesiMu/
inei/nymkn  abo | myMkamMu  abo
crpobu cupobamMu
camory0cTia, caMoryocTBa,
IMB. po3ain 4.4) | guB. po3in 4.4)
I"amonunanii
3 ooky | 'onoBHUi1 Oih [Napacresis I'inoecresis I'inepecresis
HEPBOBOT 3anamopouenns | Jluzecresis Posnagu  Hioxy
CHCTEMH® Pozmamgun cmaky (v | (B ToMy wumcoi,
TOMY 4YHCII, Yy JY)Ke | BTpaTa HIOXY)
PLAKICHHX He3Buuni
BUIIQ/IKaX-  BTpara | CHOBHJIIHHS
CMaxy) ITopymenus
CnnyranicTs Koopaunamii (B
CBiZIOMOCTI Ta | TOMY yuCi,
JIe30pieHTAalA HOPYIICHHS
Posnann CHY | XOH, O0COOJIHBO
(meperaxkuo uepes
Oe3conns) 3anaMoOpPOYCHHS
Tpemop abo BepTHTO)
Bepruro Cynomu, B ToMy
Connusictsb YUl BaXKKI
CYZIOMHI Harmaiu
(uB. po3uin 4.4)
ITopywenss
yBar#
Posnamu
MOBJIEHHS
AMHe3is
Iepudepuuna
HeliponaTis  Ta
noJiHelponaris
3 OoKy Poznmamm  30py, B | CBiTnoGossHb Tumuacosa
Oprasin TOMY YHCIII TBOTHHA BTpara 30py
30py* Ta ITIOMYTHIHHSA 30pY

(0cobnuBo y 3B'I3KY
3 peakuisiMu 3 Ooky

/pedKIliaMH 4\ 3

(ocobmuBo y
3BIBKY ~ ~ 3

~ AN

P~ 7 NI

PRI T

\ 1
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LIHC, muB. poznin ooky ITHC, nus.
4.4). posain 4.4 Ta
4.7)
VYBeiT Ta rocrpe
JIBOCTOPOHHE
IIPOCBIYYBAHHA
paiijlyKKn  oxa
(nuB. pO3ii
4.4)
3 ooy IIIym y Byxax
OprasiB Hopymenns
CIIyxy* CIyXy B T.4.
rIyxora
(3a3BHyaii
0bopoTHa)
3 boxy cepus | Ilonosxenns QT | Iomosxenns QT | IlnyHouKoBi Hecnemmdivni
iHTepBaIY y | iHTepBany (muB. | TaxiapuTMmii apuTMIT
TalIEHTIB 3 | po3min 4.4 Cunkone (to6to | Torsade de
IIOKATIEMIEIO IIpuckopene rocTpa 1| Pointes  (xus.
(maB. poznin 4.3 | cepuebuTTa KoporkoTrpuBana | Poznin 4.4)
Ta 4.4) Taxikapmis BTpara 3ynuHKa cepud
MuroTnusa aput™mist | cBizomocTi) (uB. Poznin
Crenokapis 4.4)
3 doky Posnmpenns I'ineprensis Backymit
CyJAHHHOI KPOB’SIHUX CY/IMH I'inorensis
CHCTEMH
PecnipaTopni 3agumka (B TOMY
TOpaxKalbHI YHCI1 aCcTMAaTH4YH1
posjiagm  Ta CTaHH)
posnaau
cepeaoCTiHHS
3 ooky | Hynota SHmKeHHs anetuty | Jlucdaris
HIIYHKOBO- broBanHS Ta CroXKuBaHHs ki | CtoMaTuT
KHIIKOBOI'O [nynKoro- 3anop AHTHOI0THK-
TPAKTy KHIIKOBI Ta ©oxi | Jucnencis acoLiHoBaHM
Y JKHBOTI Mereopusm Komt (B T.4.
Hiapes I'actpur ncesaoMeMOpan
IMinBumenns piBHA | 03HMIt KOJIT,
aMizasu SIKHiT y
PIAKICHHX
BUIAJIKax
IIPU3BOJIUTEL  JIO
KHUTTEBO-
Hebe3neyHnx
CTaHiB, IIHB.
po3zain 4.4)
3 Ooky | Iligsumenta pisns | Ilpuraivenns JKopTsiHuus
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renarobiniapu | TpaHcaminaz dynkuiii nevinkn (B | lenatur FeNaTHT, KW
of cucreMu TOMY qucai | (mepeBakHO MOTeHLIH
MiIBAIEHHA  PIBHS | XONECTATHUHMIA) NPU3BOAUTE  JIO
NaKTaTAeriAporeHasn) JKHTTCBO-
ITinewineHHs  pisHs Hebe3neuHol
OinipybiHy IIE4IHKOBOT
ITineuineHHss  pieHA HeocTaTHOCTI (B
ramMmma-riyramiia- My JIETallbHUX
TpaHcdepazu BUIIAJKIB,  JIMB.
[TinpuLIEHHS PiBHS po3xin 4.4)
nyxkHol docdartazu B
KpPOEBI
3 Goxky mKipu Crepbix bynro3ni
Ta CJIH30BHX Bucun LIKIpHI peakilii,
000/I0HOK Kponugr’suka TaKi SIK
CyxicTs mKipu CHHIpPOM
CriBenca-
Jxoncona abo
TOKCHYHHH
eniiepManbHuii
HEKPOoJTi3
(moTeHmiitHO
KHTTEBO-
nebe3neynnii,
IUB. po3Jiia 4.4)
3 OoKy Aptpairis Tenmunir (auB. | Pospus
CKeJIeTHO- Miaris pozain 4.4) CYXOKHITb (JIUB.
M’s130B0O1 M’s30Bi cynomu | posuin 4.4)
CHCTEMH  Ta M’ q308Bi Aptpur
CHOJYYHOT IIOCMHKYRBAHHSI M’sazora
TKAHHHH® M’s30Ba PHTIJTHICTB
cnabkicTh ITocunenns
CHUMIITOMIR
MiacTeHii rpasic
(JtMB. po3in
4.4)
3 foxy HHpOK 3HEBOTHCHHS ITpurniveHns
Ta GyHKLIH  HUPOK
ceqyocTaTeBoi (B T.9.
cHCTeMH 3011bINCHHS
KOHLEHTpamii
a30Ty CCYOBHHH
B  KpoBi Ta
KpEaTHHIHY)
Hupxora
HEJOCTaTHICTD
(;MB. po3ain 4.4) s
3araabni [Torane Habpsix
03JaIH  Ta CaMOTIOYyTTA -
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po3nanm, (nepepaxcuo
NoB’si3aHi 3 ClIadKICTh abo
Micrem BTOMa)

BBE/ICHHS * bonwogi BimuyTTs (B

T. 4. OB y crHHi,
TPYAsX, KIHIIBKAax
Ta obsacTi Tasy)
ITiTauBiCTh

*TToBiOMIAIOCHE MPO TyKE PIAKICHI BHIIAJKH TPHBAIMX (0 MicAliB a60 POKIB) MOTEHIHHHO
HE3BOPOTHHX CEPHO3HUX MNOOIYHMX peakuiif, ki NPU3BOJMIM JO BTPAaTH Ji€3JaTHOCTI Ta
BP@Xalld JIEKITbKa CHCTEM OpPraHiB Ta OPraHM YyTTs (BKIIOYAIOUH TaKi peakxiiii, sk TeHIHWHIT,
PO3PHB CYXOXKHIILISL, apTpaiiriio, Oinb y KiHIIBKAX, IIOPYIICHHS XOH, HEBPONATIIO, NOB'A3aHy 3
NapecTesicio, ACNpecielo, BTOMOIO, TOPYMICHHAM NaMm'sAiTi, CHY Ta po3iajaMH ciyxy, 30Dy,
COPHIHATTS CMakiB Ta 3allaxiB) BHACIiOK 3aCTOCYBAaHHS XIHONOHIB Ta (ropxinomonis. Y
JICSAKHMX BUIIAJIKAX BUIIEBKA3aHi peakilii He Oymm moB’s3ani 3 )0 IHHMH (aKTOpaM# PH3HUKY (JIHB.
po3ain 4.4)

Hacrynui no6iuni peaxuii 6ymm 3adikcoBaHi sk peakuii, ski BHHHKAIOTh JIyKe PiKO BHACII/IOK
JIKYBaHHS IHIIEMH GTOPXiHONOHAMH, NPOTE MOTCHLUIHO MOXKYTh BUHMKATH i TIiJ uac JTiKyBaHHS
MOKCH()JIOKCAL[MHOM: ITi/IBUIIEHHS BHYTPIlILOYEPETHOr0 THCKY (BKIIOYAIOWH J0GPOSIKICHY
BHYTPIIIHLOYEPENHY TiNepTeHsiio), TimepHaTpiemis, rimepkajibllieMis, TeMONITHYHA aHEMis,
pabnomionis, peakiii poTouyTaHBOCTi (AUB. po3ain 4.4).

IoBinomnenns npo minospu Ha noGiuni peakiii micis peecTpauii JikapebKoro 3acoby € myxe
BaMBUM. Lle 103B0JIs€ IOCTIHHO KOHTPOIIOBATH CIIIBBIAHOIIEHHS KOPHCTH/PH3HK JIIKApChKOTO
3aco0y. Memn4Hi npaniBHEKM 3000B'A3aHi MOBITOMIIATH PO Bei Mizo3proBani mobiuni peakiii
BIIACHUKY PEECTPalifHOrO HOCBiA4YeHHs abo, 3a HAsSBHOCTI, 4Yepe3 HALIOHANLHY CHCTEMY
3BITHOCTI.

4.9 Mepeo3yBaHHsi.
Cumnmomu
OxHoKpaTHe IepeBUIIEH s epopanbHOi 1031 40 2.8 I He IpU3BeNo 10 Oyab-SKHX cepifo3HHX
NOOIYHHUX peaKIlii.

Jlikyeanns

Y pasi BHNAAKOBOTO TNepeo3yBaHHS He icHye crnenudiuHux 3amobikHHX 3axomiB. V pasi
Nepelo3yBaHHs CIIJ NPOBOJMTH CHMITOMaTHuHy Tepamito Ta EKI-MOHIiTOpHHT y 3B’s3Kky 3
MOKIHBICTIO MI00BKeHHS inTepany Q-T. OnHouacHe BBeeHHA MOKCH(DIOKcAlHHy v 1031 400
MI' T2 aKTHBOBAHOTO BYT1ILIs IIPH3BE/IE 0 3HIKEHHS 0i010CTYIIHOCTI JIIKapehKoro 3aco0y Ginpin
Hix Ha 80%. V pasi mepejio3yBaHHsl B pe3yNbTaTi MEPOPATLHOTO IPHHOMY JiKapChKOro 3acoby
3aCTOCYBaHHs aKTHBOBAHOI'O BYTIIIA Ha MOYATKOBIH crajii aGeopbuil Moxke 6yTH edeKTHBHOIO
npodi1akTHKoI0 30iMbINEHHsST cHCTeMHOI il MokcHiokcarmuy. bimseko 3% Tta 9% mosu
MOKcHIoKcauHy, K 1 6m3pKko 2% Ta 4.5% J0ro TIIOKYPOHOBONO MeTaGoINTY BHBOHTHCS
IUIAXOM TPHBAJIOT0 aMOyIaTOPHOTO NEPHTOHEATHLHOTO ializy Ta remMo uanisy, BIATIOBLIHO.

y A
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5. ®apmMako/10riyHi BJIACTHBOCTI.

5.1 ®apmakoauHaMiYHi BJACTHBOCTI

dapMakoTeparneBTHIHa rpyna: anTHOaKTepiajbHi 3ac00H TPYIH XiHOOHIB, GTOPXiHOMOHH, KO
ATX:J01 MA14

Mexanizm aii
Moxeudnokcauun mae in vitro aktusnicTs npotu M. fuberculosis, a TaKoX IpPOTH LHIHPOKOTO

CHCKTPY  TPaMIIO3HMTHBHUX  Ta  IpaMHeraTMBHMX  30yanukiB.  baktepuumjasa s
MoKcHGIOKCauuHy npotH M. fuberculosis € pesynbratom inribyeamms JIHK-ripasu, sika
KoayeTbest gyrA Tai gyrB renn.

Y Xoji KIHIYHEX JOCII/KEHb PiBHS MiHIMATbHOI npurHidyouoi koruentpanii (MITK) mporn
BosAtiB M. tuberculosis, nns moxcugokcannay Gyo niTBepaKeHo mMHpokuii Aianaszon MIIK,
mo papitoBaes y Mexax 0.03-1 mr/n. 3mavenns 0.5 MI/T BBaKacTbCs MEXKEK UyTIHBOCTI
30yaHMKa 10 anTuOakTepianbHOro 3acoby. SIKIIO BHHHKAE PE3HCTEHTHICTH 10 (HTOPXiHONOHIE,
BOHA 3arajoM BHKJIMKaHa MyTaui€ro reHiB gyrA. IlepexpecHa pe3HCTEHTHICTE —cepejt
()TOPXIHOJIOHIB € IOCHTE TONIHPEHOIO, IIPOTE He MOJKHA CTBEP/IKYBATH, 110 BOHA PO3BHBACTHCS
IIPH 3aCTOCYBAaHH] BCIX JIIKAPCHKHUX 3aC0O0IB i€l IPYIIH.

Kniniunuit 1ocBij

[npusinyansuuilt MeTaananis Jamux 50 HAUi€HTIB CHOCTEPEKHUX Ta EKCICPUMCHTAIBHHX
JIOCT/DKEHB 3 25 kpain moxasas, mo 3 12 030 namientis 7346 (61%) mpoifimum nikyBaHus
yenimso, y 1017 (8%) cnocrepiranock neeeKTHBHE JiKyBaHHS a00 BUHMKHEHHS PEIHINBY, a Y
1729 (14%) - netanbui Hacigku. Y NOpiBHAHHI 3 He()eeKTUBHICTIO JIIKYBaHHS a60 PEIMIUBOM,
YCIIIIHE JIKyBaHHA Oyno MO3HTHBHO IOB'I3aHE I3 3aCTOCYBAHHAM JIHE3OMAy (CKOpHUroBaHa
pisuuns pusuky 0%15, npu 95% JII, ix 0*11 o 0%18), neBodnokcanuny (0%15, Bix 0%13 no
0*18), kapbanenemy (0*14, Bix 006 no 0*21), mokcudnokcauuny (0*11, six 0¥08 o 0%14),
Oenaxininy (0*10, Bix 0%05 mo 0*14) Ta knodasuminy (0*06, sig 001 o 0%10). Crocrepirascs
3HAYHHH 3B'A30K MiX 3HIDKCHHSM CMEPTHOCTI Ta 3aCTOCYBAaHHAM JiHe30miny (-0%20, six -0%23
1o -0*16), nesoduokcamury (-0*06, Bix -0%09 1o -0*04), Mmokcudokcanuny (- 0%07, Bix -0%10
no -0*04), abo Genaximiny (-0*14, Bix -0*¥19 o -0*10). BusieneHo, mo, xoua BHCHOBKH
OOMEXKEH] CIOCTEPEKHHM XapaKTepoM JaHHX, Pe3yIbTaTH JHKYBAHHS MyJbTHPE3HCTEHTHOTO
TyOepKyJb03y Oy/IM 3HaYHO KpallMMHM IPH 3aCTOCYBAaHHI (TOPXiHONOHIB Mi3HBOIO MOKOIIHHS,
TaKHX K MOKCH(JIOKCAllMH, a TaKOX IIPH 3aCTOCYBaHHI JiHe301i1y, Genaxininy, kohasnMminy, i
KapOarneHeMH.

5.2 ®apmakoKiHeTHYHI BJIACTHBOCTI

Abcopbyisn moxcugnoxcayumy (v popmi 2iopoxnopudy) 100 mz mabremox, wo ducnep2yoncs
IloxasHuKH BCMOKTYBaHHS MOKCH(IOKcanuHy (y dopmi rigpoxopuy) 100 mr micis
3aCTOCYBaHHs OHI€] TabICTKH 30POBHM N0OPOBOJIBIAM HATIIE HABESACH] HHKYE:

PapmMakoKiHeTHYHA 3MiHHA CepeaHe 3HAYCHHSA

(£ craniapTHe BiAXHJIeHHs)
MakcumanbHa kKoHleHTpaitis (Cmax) 2.982 + 0.777 Mxr/mMn
ILmoma nijx apMaieBTHYHOIO KPHBOKO, L0 32.14 = 5.272 MKT* rom/mi

OIHCYE 3aJIeXKHICTh "KOHIIeHTpaIlis-Jac"
(AUCy ), 3Ha4eHHs cTyneHs abcopOmil

Hac nocsaruenns MakCHMabHOT KOHIeHTpauii | 1.16 = 0.74 rox NN

(tmax)
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PapmMakoKiHeTHKA MOKCH(IOKCALHHY

Moxkcundioxcanun

AbcopOis

AbcomoTHa 61010CTYIHICTE

91%

Ilepopanbua 6iogoCTYIIHICTE

IIsuxe 1 Maiike ITOBHE BCMOKTYBAHHS T11CIsl TIEPOPABHOIO
NpUHOMY

B ki CynyTtHe BXMBaHHSA [Ki He BIUTHBAc Ha BCMOKTYBaHHs (1ka 3
BHCOKHM BMICTOM JKHPY)

Posmotin

3aranbHuii HIBuaKui po3MOALN y O3acy IMHHOMY TTPOCTOPI

V cranionapHoMy cTaHi IpoTaroM 3 aHie (MpH 3acTocyBanHi
400 Mr oauH pa3 Ha 100Y)

O6car po3noainy B
CTallIOHAPHOMY CTaHi
(cepenne 3uaueHHsl)

biausepko 2 n/kr

3B’sI3yBaHHs 3 O1IKaMH
IJ1a3MH

Ipubmusno 40-42%, He3aneKHO BiJI KOHUEHTPALlil Ipernapary.
31e011b110T0 3B I3yBaHHS 3 a/IbOYMIHOM CHPOBATKH KPOBI

Tranuna Konuenrpauis MicueBnii piBeHb — piBeHb y
11a3Mi KpoBi

[1mazma 3,1 mr/n —

CruHa 3,6 M/ 0,75-1,3

Bmict nyxups 1,6 Mr/n 1,7'

Cnuzosa 00o0HKa 5.4 mr/xr 1,7-2,1

OpoHXiB

Anbeonspni Mmakpodaru |56,7 Mr/kr 18,6-70,0

PinuHa emitenianbHOl 20,7 Mr/n 5-7

BUCTIIKA

["aiimopoga masyxa 7,5 MI/Kr 2,0

ETMoinaneni nazyxu 8,2 MI/KT 2,1

Hazanehi nominu 9,1 Mr/kr 2.6

[HTepcTHHianbHA pijHa |1 ,0% Mr/n 0.8-1.4

DKinoui cratesi opragu* [10,2* Mr/kr 1,72*

*B/B 3aCTOCYBaHHSA 0IHOPa30Boi 1031 400 MT.

1 v
10 ro1 miciist BBeIEHHS.
5 .
Binpna xoHueHTparis.

. Bin 3 no 36 rox micns BBeCHHS J03H.

*Hanpuxinmi iHy3II.

MetaGoaizm

Moxkcugnokcanus nimnsrae 6iorpanchopmanii 11 dasu: 52%
TepOPaILHOI 1031 Y BUTUISAL KOH I0Talii MIoKypoHity Ta

cynbdary L5 EU P

AKTHBHI MeTaboJiTi

Hemae 5

ST P Y
g ".)(‘\ ‘ e
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Bugejenus
 Ilepion nanisBuBeIeHHS bruzeko 12 roguu
Cepenniit saranbuuii xmipenc | Ilicns regenus mo3u 400 Mr cranoBUTL 179-246 MIT/XB
(CIUF) HupxoBui kmipenc — npubiausHo 2453 MII/XB, 10 CBIYHTE
PO YacTKOBY KaHallblleBY peabcopOuilo npenapary 3 HUPOK
% BHBEJIEHHS 13 CEUCIO biuspko 19% — akTHBHA peyoBHHA B HE3MIHEHOMY BHIJII

Bmusbko 2,5% — y Burnsai merabouiry - cynnsdary
bmuseko 14% — y BUMIIsII MeTaboiTy — INIIOKYPOHILY

% BUBEJICHHA 13 KallOM bimspko 25% — aKkTHBHA peUOBHHA B HE3MIHEHOMY BHTJIA
bmusbko 36% — y BUrIAAl MeTabonity — cynbdary
BijcyTHICTE BUBEICHHS y BUTIISLL METabOIITY — IIIOKYPOHI Iy

®apmakoKiHeTHYHA ®apmakoKiHeyHa JiHiHHICTh cTanoBuua 50-1200 Mr micis
JiHIHICTH BBEJIEHHSA pa30BOI I03H BeIM4UHOIO 10 600 MT o1l pas Ha
J100y nporsarom 10 quis.

Jikapcbka B3aeMoist

®epmenTH, sKi He  cnocrepiranmocs — metabonignoi  (hapMaKoKiHeTHYHOT

NpHIiMAKTH Y4acTh B B3acMOJil 3  IHIIHMH  npenapaTamd,  3alifHUMH B

00MiHI pedoBUH Oiorpanchopmarii dasu 1 3a yuacTio ¢epMeHTIR cHcTeMH
uuroxpomy P450

OsHak OKHMCHIOBAILHOIr0O MeTaboIi3sMy HeMae

IlamieHTH NiTHBOTO BiKY Ta NAIIEHTH 3 HU3HKOIO MACOIO TiJia
Y 310poBHX 106POBOIBIIB 3 HU3BKOK MACOIO Tina (30Kpema y 5KiHOK) Ta Y 3JI0POBHX
00POBOIBLIB MTHBOTO BiKY CIIOCTEPIrall BHIY KOHIEHTPALIIO PENapary B [/1a3Mi KPOBi.

Hupkosa HejocTaTHicTh

He BusiBieHo icroTnuX 3MiH GapMaKOKiHETHKH MOKCH(IOKCAIMHY Y TAIICHTIB 3 MOPYIICHHM
yHKUIT HUPOK (BKITIOYAIOYH MallieHTIB 3 KiipeHcoM Kpeatuniny >20 Mir/xs/1,73 mM%). Ockinbku
bynknis HHPOK 3HMKYETLC, KOHIeHTpania Merabomity M2 (rmoxyponiy) HIABHUIYCTBCS 10
mokasnuka 2,5 (y namicHriB 3 kinipeHcoM Kpeatuniny <30 mi/xs/1,73 M°).

Iopymenns GYHKIUT ne9iHKK

Ha migcraei nammx npociipkeHb (apMakoKiHETHKH, sKi NPOBOIHIIM 3a YYacTIO MALi€HTIB 3
IEYiHKOBOIO HeJocTaTHicTIO (Kmac A, B 3a knacudikaniero Yaitnma — [1°50), HEMOKIHBO
BU3HAYMTH, YK € DI3HULA TOPIBHAHO 3i 30POBHMH 100pOBOJNBLAMH. IlopymieHns ¢yHkIil
neyiHku Oyrno mos’s3ane 3 6inpmoro mieio M1 y miasmi Kposi, Toai K s BHXigHOT JTikapchkoi
pedoBUHH OyJia IOPIBHAHHOIO 3 TAKOIO Y 3JI0POBHX I0GPOBOJIBLIIB.

5.3 lokainiuni gani 6esnexu

Pesynbrati mocnimkens Ha TBapHMHaX BKa3ylOTh Ha BIUIHB MOKCH(IOKCAIMHY Ha KPOBOTBOPHY
CHCTeMY (HE3HAYHe 3MEHILIEHHs KiNbKOCTI CpHTPOLMTIE i TPOMGOUHUTIB) Y 1TypiB Ta MaBIL. 11in
yac  JIOCHIKeHHS MOKCH(I)JIOKC&LII/IHy, AK 1 IHIIMX  XIHOJOHIB,  CIIOCTEpirazach
TETIaTOTOKCHYHICTD (IIABHINEHHS DIBHIB NE4iHKOBHX (EPMEHTIB Ta BakyosbHa mucTpodis) y
mypiB, MaBl Ta cobak. Y MaBm Oyio 3aq)1}cc013aH0 TokcnyHuii BB Ha LIHG (cymomm). Ii
e(peI{TH CIOCTEPIraics JIMIIe BHACTIIOK JiKyBaHHS BUCOKMMH J03aMH MOKC»I/IC])JIOKC&HHHy abo
MICIISt TPUBAJIOTO TKYBAHHSL.
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Iy gac pocnipkens in vitro 3 BuKopuctanusaM Oakrepiit abo ccarnir Moxcndmokcanuy, sx i
IHII XiHOJIOHH, IOKa3aB TeHOTOKCHYHICTh, OCKUIBKH 1i e)eKTH MOKHA MOSCHHUTH B3ACMOIEIO 3
Tipasoro Oakrepiii Ta y BHIIMX KOHTPEHTPALIAX - B3ACMOI€I0 3 Tormoizomepazomo 1T B KiiTHHAX
CCaBLiB, MOXHA NpPUIYCTUTH [OPOrOBY KOHICHTPAIII0 TI'eHOTOKCHYHOCTI. Pesynnrartn
JIOCII/KEHD 1N VIVO HE BKa3yIOTh Ha IPOSBA F€HOTOKCHYHOCTI, He 3BAXAIOUH HA 3aCTOCYBAHHS
JIy’Xe BUCOKHX 103 MOKcH(IOKcanuHy. Takum urHOM, Moske OyTH 3abe3leucHa JOCTaTHS MexkKa
Oesnexu TepameBTHYHHX JI03 JKapchKoro 3acoby i mojuuu. PesylsTaTH AOCHiIKeHb Ha
Iypax He BKa3ylOTh Ha KaHIEPOTCHHICTh MOKCH(IIOKCAIHHY.

Y X0zl KOMIUIEKCHHX JIOCTI/UKEHb in Vvitro Ta in vivo 6y110 JIoBeieHo, 10 MOKCH(IOKCAIHH He
Mae (OTOTOKCHYHOTO Ta (JOTOreHOTOKCHYHOrO BIUIMBY. [1poTe i XiHOTOHH NPOSBISIIH TaKy
JHIO 32 THX CAMHX YMOB.

Y BHCOKHX J103aX MOKCH(IOKCAIIMH € IHIIGITOPOM MIBUKOTO KOMIIOHEHTY CEPIIEBOTO KaieBOTo
CTPYMY 3aTPUMAHOIO BHIIPSMIICHHS 1, TAKHM YMHOM, MOXKE BHKJIMKATH IOJIOBKEHHS iHTepBaTy
QT. TokcHkonOrivHI IOCTIKEHH S, IPOBeIeHi Ha cobaKax i3 3aCTOCYBaHHAM NEPOPATLHEX 103
90 Mr/Kr, 1m0 IPU3BOJATE 10 KOHIEHTpAIii B miasmi 16 Mr / I, CIPHYMHAIH ToaoBxkeHHs: QT,
ajie He BUKIMKaIW apuTmil. Tilbku micsis KyMyaATHBHOTO BHYTPIlIHBOBEHHOTO BBEICHHS JIyKe
BHCOKHX J103, moHax S50-KparHoi jao3u 1 moAuHH (> 300 Mr/Kr), mo npH3BOANTE N0
KOHUEHTpalii B mirasMi kposi > 200 mr/m (y 40 pasis BHIE TepaneBTHYHOTO PiBHS),
CIIocTepiraBes Po3BHTOK 000POTHOT IUIYHOYKOBI apHTMii.

Biznomo, mo XiHONOHM BHKIHKAIOTH YpPaKCHHS XPSAIMIOBOT TKAHWHM OCHOBHHX PYXJIHBHX
cyrnobiB y He3pinux TeapuH. HaliHmkya nepopaibHa 103a MOKCH(IOKCAIHHY, 10 IIPH3BOIHTE
J0 TOKCHYHOIO BIUIMBY Ha CyrJ00H He3pinux cobak, Oyna B YOTHPH pasH BHIIOK 3a
MaKCHMallbHy PEKOMEH/10BaHy TepaneBTu4Hy 103y 400 Mr (mpu 50 kr MacH Tina), 6a3youuchk Ha
CHIBBIJHOIICHHI MI/KI, TpM KOHUEHTpalii B IUIa3Mi B JBa-TpM pa3sd BUIE, HIK IIpH
MaKCUMaJIbHIA TepaneBTHYHIN JI031.

PesynbTatu mocnikeHs Ha mypax Ta MaBnax (MOBTOPHE BBEJCHHS JI03 BIIPOIOBIK nepiojy 10 6
MICSIIIB) HE BKa3ylOTh Ha DH3HK PO3BHTKY TOKCHYHOTO BIUIHBY HA OPraHH 30py. Bucoxi
nepopanbhi jgo3u ( > 60 MI/KT). O NPH3BOMATH 10 KOHIEHTpaimii B miazmi > 20 wmr/m,
BUK/IMKaIH y co0ak 3MiHH €IEKTPOPETHHOIPAMH, a B OKPEMHX BHIIaIKaX - aTpodiro CiTKiBKH
OKa.

PenpojykTHBHI mOCHTiKeHHS, NPOBEACHI Ha Iypax, KPOTHMKaX Ta MaBIax, CBiguaTh npo
3JaTHICTh MOKCH(JIOKCAlMHY NPOHMKATH Y IUTaleHty. 1lin €ac jociikeHHS Ha mIypax
(mepopanbHO Ta BHYTpIIIHHOBEHHO) Ta MaBnax (MepopanbHo) He OylIo BHSABICHO JOKa3iB
TEPATOreHHOr0 BIUIMBY Ta HETATHBHOIO BIUIMBY Ha (epTHIILHICTH BHACIIZIOK 3aCTOCYBAHHS
Mokcugokcanuny. CrocTepirazach Aello MiJABHMINEHA YacToTa XpeOTOBHX Ta pedepHux
Aeopmallii y mioJ B KpoIHKiB, ane Jmuie y 103i (20 Mr/kr B/B), sika Gya Iyke TOKCHUHOIO IS
matepl. CHocrepiranocst TaKoX 3pOCTAaHHS YaCTOTH BHKHIB y MaBI Ta KPOJIHKIB IIPH
JIOCSTHCHH] TePalneBTHYHMX JTA TOMMHM KOHUEHTpawiil y mmasmi. Y mypie crocrepirazock
SMCHIICHHS Bard IUIOZA, 3POCTAHHs KIIbKOCTI BHIAJKIB IIEPEPHBAHHS BariTHOCTI, 3pOCTAHHSA
TPHBAJIOCTI BariTHOCTI Ta IiJIBHINEHHS CIOHTAHHOI aKTHBHOCTI JCAKOI YACTHHM TMOTOMCTBA i
YOJIOBIYOI, 1 »KiHO4oi ctari. Ili edekTH BHHHKaIM NpH BBEACHHI 03, AKi y 63 pasu
ICPCBUILYBATH MAKCHMAIbHY PEKOMEHIOBAHY 03y, BUXOIIYH 3 YPaXyBaHHs CIIiBBiHOLICHHS |
MI/KT, KOHLEHTpallis JiKapchkoro 3acofy B IUIa3Mi Ipu 1ipoMy Oyna Ha plBHI TepanequHm
TO3M JUIS JTHOJIHHH.

6.DAPMAIIEBTUYHI XAPAKTEPUCTHKH
6.1 Ilepemik qonOMiZKHUX pedOBHH
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Etuuemonosa,  MeTakpMIaTHHI — COmONIMEp,  TPMETHANMTPAT,  MaHIT,  Ie/II0/03a
MIKPOKPHCTaNiYHa, CyKpanosa, HATpiio XJOpHI, KPOCIOBIiZIOH, acImapTaM, Mariio cTeapar,
apoMaTH3aToOp TMMOH Ta apOMaTH3aTop M’ AT4.

6.2 HecymicHicTh
He 3acTocoByeThes.

6.3 Tepmin npuaaTnocri
24 micsi

6.4 Ocob.mBi 3ax01H Ge3nexu npu 36epiranni
36epirati npu Temnepatypi He Bue 30 °C B cyxomy micni. 3axuimari Bix ceitia.

6.5 Tun Ta BMicT yHakoBKH
Ilo 10 Tabnerok y 6micrepi Alu-Alucold. TTo 10 GmicTepi y KapToHHiif yIakoBII, 0 MiCTHTE
JIMCTOK-BKJIQIMII JUIS TIAIli€HTA.

6.6 IncTpykuis 10 32cTOCYBaHHIO, NOBOIKEHHIO Ta YTHII3ALIT

OcobmMBHX BUMOT HeMac.,

bynb-axuii HeBUKOpHCTAHMI IPOAYKT YK BIIXOAM CIIiJ YTHIII3YBATH BiANOBITHO /IO MiCIIEBHX
BHMOT.

7. BIACHUK PECCTPAIIIIMTHOI'O ITIOCBIIYEHHS

Makneoyic @apmacerotukaic Jlimites

304, Arnanta Apkane, Mapon Yapy Poag,

Annxepi (Ict),

400059/ Mymbaii

Innis

Tenedon: +91-22-66762800

Daxc:+91-22-2821 6599

e-mail sjadhav@macleodspharma.com
vijay(@macleodspharma.com

8. PEOEPEHTHHUIA HOMEP BO3 (IIPOTPAMA PEKBAJIIMIKAILI)
TB342

9. IATA MEPIIOI MPEKBAJIIPIKALLT/ IOJAOBKEHHS IMPEKBAJII®IKAILIL
18 rpyanst 2018 poxy

10. JATA IIEPETJISIAY TEKCTY
Tpasens 2019

IHHOCHUJIIAHHSA WAL
Leii nokymenT GasyeThes Ha iHdopMaii, JocTynHil y Takux JKepenax: T s N
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3arannui:
Kopotka xapaktepucruka nsikapeokoro 3acoby ma Avelox®. JIOCTYIIHO 32 MOCHIIAHHSM :
https://www.medicines.org.uk/emc/medicine/11841

IneTpyKuis 3 3acTocyBanus Jikapcbkoro 3aco6y Avelox® jurs CILIA.
JlocTynHO 3a mocHIaHHAM :
https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/021085s064.021 277s0601bl.pdf

Kepieui nmpuHumnu mojo JIKYBaHHA TYOEpKyJIb03y, Pe3HCTCHTHOTO 110 NIKapChKUX 3acobiB,
OHOBINEHO y 2014 poui. JIocTynHO 3a MOCHIAHHSM:
https://apps.who.int/iris/bitstream/handle/10665/130918/9789241 548809 eng.pdf?sequence=1

XiHonoHu Ta QJTopxiHOHOHH Cr. 31; IlompasBku 1o BimMOBiTHEX po3ziiiB HaCTYIHHX
JTOKYMEHTIB: KOPOTKi XapaKTePUCTHKHU JTiKapChKUX 3acO0IB Ta JIMCTKH- -BKJIagui, 2018,
JlocTynHo 3a mocunanHsIM:

https: //www.ema.curopa.eu/en/documents/referral/quinolone—ﬂuoroquinolone-article-3 1-referral-
annex-iii_en.pdf

Poszmin 4.2:

Bxaszieku BOO3 moz10 mikyBanus Ty6epKyIb03y:
https://www.who.int/tb/publications/2018/WHO.201 8. MDR-TB.Rx.Guidelines.prefinal.text.pdf?ua=1

Po3nin 4.5:
Weiner M et al. Antimicrob Agents Chemother 2007, 51:2861-2866

Nijland HM et al. Clin Infect Dis 2007; 45:1001-1007
Dooley K et al. Antimicrob Agents Chemother 2008; 52: 4037-4042

Pozmin 4.8:
Ball P et al. ClinTher 2004; 26: 940 — 950

Poznin 5.1:
Gillespie SH and Billington O. J AntimicrobChemother 1999; 44:393-395

Hu'Y et al. Antimicrob Agents Chemother 2003; 47:653-657

Angeby K et al. ] AntimicrobChemother 2010: 65: 946-952
Rodriguez JC et al. Int J Antimicrob Agents 2001; 3:229-31
Rodriguez JC et al. Int J Antimicrob Agents 2002; 20:464-67

Van Ingen J et al. J ClinMicrobiol 2010; 48:2749-2753

Gumbo T Antimicrob Agents Chemother 2010; 54:1484-1491

Von Groll A et al. Antimicrob Agents Chemother 2009: 53:4498-4500
Dorman SE et al. Am J RespirCrit Care Med 2009; 180: 273-280 P
Conde MB et al. Lancet 2009; 373: 1183~ 1189

2017,
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Lancet 2018;392:821-834.
Bci nocunanns 6yau oocmynni 22 Tpasus 2019 poky.

JeransHa indopmaltist ipo 1eit nikapebkuii 3acid goctyiHa Ha odimiitnomy caiiti BOO3:
https://extranet.who.int/prequal/.
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